OPERATING MANUAL

AND

PARTS LIST

FOR THE

WAUKESHA

ICE ENGINE;

ENGINE DRIVEN REFRIGERATING UNIT
- FOR

RAILWAY CAR

AIR CONDITIONING
SYSTEMS

EDITION 4
FORM REF. 1025-A

Price $2.00
REFRIGERATION DIVISION

WAUKESHA MOTOR COMPANY

WAUKESHA, WISCONSIN
.S A,

PRINTED IN U.S. A.



INSTRUCTIONS FOR INSTALLATION, CARE, AND MAINTENANCE
of the
WAUKESHA ICE BENGINE URIT
for
RATIWAY AIR CONDITIONING
MODEL "C"

ok Rk

WAUKESHA MOTOR COMPANY
REFRIGERATION DIVISION
WAUKESHA WISCONSIN



CONTERTS

(Numbers refer to Section and Page)

Seotion Page
1

-

{\ INSTALI‘ATI ON . L . * - L) L L] - . L] . . . .

GENERAL INFORMATION « o ¢ ¢ ¢ o « & &
REFRIGERANT LINES & o ¢ ¢ o o o « o &

STARTING THE ICE ENGINE FOR THE FIRST TIME

GENERAL L] . . . L - L] - . - . . . * *
L(BRI CAT I ON * . L] » L] . L) L] L] L]
RADIATOR. o o &
SETTING REFRIGERAHT VALVES FOR
EVACUATING & CHARGING SYSTEM,
SETTING FUEL VALVES . . « «
STARTING ENGINE FOR TEST,. .
REMOVING AIR FROM SYSTEM,
CHARGING WITH REFRIGERANT
STOPPING THE ICE ENGINE ,

s o o

« o e o

e o * s @
» ® & o & o
o o o @ o @
o & & o o o

GENERAL OPERATING INFORMATION . . .

.
L)
.

ENGINE UNLOADING FOR STARTING

— OPERATING SPEEDS & o o o o
OPERATING PRESSURES 4 o o o« &

- Refrigerant Pressures .
Engine 0il Pressure . .

Fuel Supply Pressures .

PROTECTIVE DEVICES . o o o o

High Pressure Switch . « .

High Pressure Relief Valve

Starter Crank Limit Switch

Engine Temperature Switch

Fuel Safety Devices . « &

PILOT LIGHT INDICATIONS . . .

* ¢ ¢ o o o o
® o6 @ o ® & o ® o o
e ® o o & o @ 0o s @
® & 5 & 0 4 0 s s »

4 SERVICE INSTRUCTIONS o o ¢ ¢ ¢ o o &

LUBRICATION o+ o « &
WATERoooonon
CLEANING CONDENSERS
CLEANING REFRIGERANT F
ELECTRICAL CONTACTS . .
BELTstooo‘ooo .
F'REONIEVEL ¢ o & s e @ 3

Boe o

‘e AIR CLEANER & BREATHER CAP.
FUEL MIXTURE ADJUSTMENT . .

HIGH AND LOW PRESSURE SWITCHES.

ENGINE ADJUSTMENTS AND MAINTENANCE

Valve Timing « o o o o o

Magneto Timing ¢« « « o &«

Grinding Engine Valves .

Removing Engine Head . .

e ® o o o o
e o & o o o o o & o

PRERRBRBRRPRBRRRBRRD P RO GIGIN G PPN PN D ke
VP NURAPPNHFRRE F R RORGONERFRRE P GdboNE PP R

*« & ® @ & ¢ o o ¢ & o * s s @
e & @ & @ 06 5 ¢ o 0 o & s o o

e o o »



Seotion Page

COMPRESSOR MAINTENANGCE o o o ¢ s o o & 4 5
Removing Compressor Heads + + « 4 5
Removing Compressor Seal .+ « « » 4 6
Removing Compressor Pulley .+ « » 4 6
OPERATING DIFFICULTIES &« o « o o o o o o o 5 1
IMPROPER PRESSURES & o o ¢ o o ¢ o o o ] 1
High Side Pressure .« ¢ ¢« « o o » 5 1l
Suction Pressure .+ ¢ o o o ¢ o o 5 1
Fuel Pressures e 8 o o o & o o @ 5 2
ADJUSTING SPEED [ ] L] L] . L[] - L] - . . L] 5 2
ICE ERGINE UNIT FAILS TO START o o o o 5 4
IGNITION L] L d . L] * L] . - L ] L ] . . » . L ] 5 5
BELTS - . L] * L] . L] . . L] . * . . (] L] 5 5
SUB-GOOLER ® @ & & 8 @ & o & & & s 8 = 0 @ 6 l
TABULATED DATA L] - L] L] L] - L] . L - - [ 2 L ] L] 7 l
ENGINE L] L] . . . L] * L] L] L] . L] L ] . * * 7 1
COWRESSOR . [ ] . L] . L3 L - L ] . * . L] [ ] 7 l
GENERAL * . - . . - * . L[] - L] . * * . 7 l
SUMMARY OF OPERATIONS 4 o o ¢ o o « o ¢ o &« 8 1
SERVIGE GHART [ ] . . L] . L] . L] L] L] * L) * L] [ ] 9 l
LIST OF ILLUSTRATIONS
SK"‘149-A Fuel System ¢ o e » * o o lO l
SK-155-B Inﬂtallation . * . . . . [ lo 2
SK-238 Modulated Control .+ « « « o 10 3
SK-245 Wiring Diagram 10 4
SK-251 Schematic Wiring Diagram . . 10 5
SK-252 Car Wiring Diagram e ¢ o o o 10 6
SK-262 Connections in Ralco Plug . 10 7
SK-‘263 Lubri Qation Cha.l‘.‘t e & o o o lO 8
SK-264 Piping Diagram e o o o o o o lO 9
SK-265 Wiring Diagram in Engine
Compartment e ¢ o o s o o 10 10
SK=266 Wiring Diagram in Control
Box e s o o o o o o 10 11
SK-267 Modulated Control Curves « o« 10 12
SK-268 High Pressure Relief Valve . 10 13
SK-270 Cross~-gection of Model
C-6000 Ice Engine Unit . . 10 14
SK-271 Starting Motor - 32 volts 10 15
SK=272 Magne‘bo e« o o . 10 16
SK-275 Ensign Fuel Regulator and
carburetor L ] L] . . L - L] - 10 17
SK‘276 Solenoid Valve . [ . . . [ ] . 10 18
SERVICE PARTS LIST &« 4 o o 5 o o o o o o » 11 1

SK=-270 Cross=-section of Model
C-6000 Ice Engine Unit , ., 11 2
Figs 1 Rear View of Ice Engine Unit 11 3




Seotion Page
Fig. 2 Front View of Ice Engine Unit IT Z

Figu 3 Sub=Co0leY o« o« ¢ o« ¢ s ¢ o o & 11 5
Figo 4 Fuel Syst em e o e o s o ¢ & @ 11 BA
Ice Engine Parts « ¢ o o o ¢ s o o o o 11 6-25.
Sub-cooler Parts e & o & o 2 & &5 s o+ ll 26
Fuel System Parts o & o 8 s o o v @ 11 27,28

INDEX 8 & e ¢ & ¢ e & & 6 & & o & e+ & ¢ ¢ 0@ 12 l




Seation 1, Page 1

WAUKESHA ICE ENGIKE AIR CONDITIONING UNIT

INSTALLATION
GENERAL INFORMATION

The Waukesha Ice Engine unit for air conditioning is a
self-powered refrigerating system consisting of: (1) a
Waukesha heavy duty four-cylinder internal combustion
engine with accessories; (&) a four-eylinder V-type
refrigerant compressor connected to the engine by
multiple V-belts. The whole is assembled on a struc-
tural steel chassis mounted on cushion wheels and sup-
ported by steel channel tracks. The unit may be rolled
out from under the railway car on the tracks for any
ma jor servicing, without disconnecting any refrigerant,
fuel, or electriec lines.

The fuel system consists of a fuel cylinder cabinet,
cylinders of propane, and the necessary pressure regu-
lators and valves.

In locating the Ice Engine under the car, it is im-
portant to provide a location where all sides of the
unit will be accessible to free air movement. The
units should be as great a distance from the center
811l of the car as A.A.R. right-of-way clearances will
permit. Installation drawing SK-155-B gives complete
dimensions for mounting tracks, receiver, unit and
fuel carrier. Wiring diagram SK-252 gives complete
instructions for the car wiring necessary to the Ice
Engine.

REFRIGERANT LINES

In installing the suction line from the evaporator to
the Ice Engine it is important to provide some slope of
the suetion line toward the Ice Engine so that the com-
pressor oil will tend to drain back to the compressor.

Where air condensers only are used, it is very desir-
able to obtain some heat transfer from the warm liquid
line to the cool suction line., The most effective
method of obtaining this heat transfer is by the use of
three or four feet of 2-1/8" 0.D. tubing slipped over
the 1-5/8" 0.D. suction line. 4 2-1/8" x 1-5/8" x 3/4™"
tee at each end of the large tube will permit the
liquid Freon to be passed over the suction line but in-
side of the three or four feet of 2-1/8" 0.D. tube.

See the heat exchanger outlined on the piping diagram
SK~264. 4 liquid temperature drop of 14 to 18 degrees
can be obtained by this arrangement. It has the
further advantage of eliminating all possibility of
flash gas appearing at the expansion valve. (See SK=264)

Some heat transfer may be obtained by clamping together




Seation 1, Page 2

the liquid and suction line for as many feet as possi-
ble, using wide brass or copper straps every three or
four feet, and then covering bcth pipes together with
insulation.




Seation 2, Page 1

STARTING THE ICE ENGINE FOR THE FIRST TIME

GENERAL

After the Ice Engine unit is in place and connected to
the car refrigerant linesg, 't wil. be necessary to
operate the engine and drive the compressor in order to
exhaust all the air and moisture from the lines, and to
prepare the system to receive the charge of refrigerant.
Following this, a preliminary charge will be introduced
for testing of Jjoints for lesks under pressure with s
Halide lamp, and them a final charging preparatory to
putting it in regular service. The following instruoc-
tions should be observed step by step for this first
starting of the engine.

LUBRICATION

Fill the engine crankcase with four quarts of a good
quality S.A.E. #30 automobile cylinder oil. The ocom-
pressor is shipped from the factory, filled with the
proper amount of oil. All bearings also have been
greased at the factory and require no further greasing
at this time.

Fill the engine air cleaner with about a ocupful of
engine oil, in accordance with the instructions on the
cleaner name plate.

RADIATOR

Fill the engine radiator with olean soft water. 1In
the radiator expansion tank in the engine compartment
will be found a small air relief cock (top cook) whioch
will facilitate filling of the radiator--be sure to
close this after the system is filled. The lower ocoock
is used in servicing for a gquick check on the water
level. If water runs out at this level, no water has
to be added to the radistor.

If the car is subject to freezing weather on a portion
of its run, then protect with an anti-freeze solution
in the cooling system (capacity 4 gallons)}.

SETTING REFRIGERANT VALVES FOR EVACUATIRG & CHARGING
SYSTEM

Refer to the page entitled "SUMMARY OF OPERATIONS" for
the setting of the refrigerant valves and for evaocu-
ating and charging with Freon. The use of a suitable
chemical dryer and drying agent (obtained from any re-
frigeration supply house) is recommended for the first
two or three hours of ceooling. It should be tempora-
rily connected in series with the liquid line out of
the receiver., CAUTION: Do not leave it connected in
the line more than two or three hours, as the drying




Seation 2, Page 2
agent may disintegrate and pass into the system,

SETTING FUEL VALVES

The following instructions apply to each fuel cabinet
used, whether one or more.

Open the valves on each fuel cylinder to the full open
position by turning them counter-clockwise one-half
turn to "OPEN,.," Similarly open all the fuel line
valves. The fuel pressure shown on the gauge will de-
pend on the number of fuel cylinders in the fuel oab-
inet. See the paragraph on "Fuel Supply Pressures”
under "GENERAL OPERATING INFORMATION."

STARTING ENGINE FOR TEST

Press reset button (R) to close the low pressure
switoh (Q, SK-245). Then start engine by lifting
toggle starting switch (1) in the control box.

NOTE: To evacuate the entire system, the solenoid
Valve (V, drawings SK-245 and SK-264) must be ener-
gized and open during the entire evacuating period.
THIS IS VERY IMPORTANT! This ocan be accomplished by
either holding or blocking up the toggle starting
switeh (L), or energizing the thermostat cirouit
from the car panel. Fallure to open the solenoid
valve while pumping a vacuum will result in a vacuum
being obtained in only a part of the system.

REMOVING AIR FROM SYSTEM

After all the valves have been properly set as in-
structed in the foregoing and the lee Engine is
running, the system will begin to pump & vacuum and
discharge air and some oil through the conneotion (B)
in the control box. It will require ten or fifteen
minutes of operation to discharge the system suf-
ficiently so that only an occasional drop or bubble of
oil will appear. After the first fifteen-minute
period of operation, if there is still a steady flow
of air and oil from the conneotion at (B), there is a
leak which must be located and slosed. To completely
evacuate the system will require longer. If the som-
pound gauge (X} in the control box shows the vacuum to
be reduced to 20 - 28 inches, continue operation for a
period of two hours. For some time prior to the end of
this period, there should be no signs of air or oil
coming from connestion (B), and the system ias ready to
receive a charge of refrigerant.

CHARGING WITH REFRIGERANT

Before introducing the entire charge of refrigerant, a
small amount should first be put into the system and
time allowed for it to ciroulate through the entire
system in order to check for leaks with g Halide lamp.
In stopping the unit to test for leaks, leave the



Seotion 2, Page 3

golenoid valve (V) energized and stop the unit.by
opening the low pressure switch (Q). This procedure
permits a higher pressure on the low side of the
system, which is necessary in testing for leaks.

If leaks are found, the Freon in that part of the
system must be removed. If the leak is in the low
gside of the system~-from the lower receiver valve
(drawing SK-264) through the evaporator and back to
the compressor orankcase--remove the Freon as out-
lined under "Summary of Operations,” being careful

not to run compressor after the low side pressure
gauge (X, SK-264) becomes zero. Any further operating
would reduce pressure below zero, causing air to be
drawn into the system through the leak.

The Freon level in the receiver should be in the
bull’s~eye when the unit is operating and cooling.

Any level considerably lower than this may cause some
Freon gas to pass out through the lower outlet of the
receiver, with consequent loss in cooling capacity.
Fifty pounds of Freon will normally be sufficient, but
the use of the sub-cooler or a long or large liquid
line to the expansion valve may require a few more
pounds to bring operating level into bull's-eye. Very
cool alr over the condensers, causing more Freon to
stay as a liquid in the condensers, will also lower
the visible Freon level.

STOPPING THE ICE ENGINE

Phe engine is stopped by de-energizing the solenoid
refrigerant valve (V), which is accomplished by either
opening the thermostat cirouit (T) at the car panel, or
lowering the toggle starting switoh (L) in the control
box. (See drawing SK-251). The engine continues to
run for a few moments until the low side pressure has
been redused to about 7-1/2 lbs., as shown by gauge (X).
The low pressure switch (Q) then operates to ground the
magneto and stop the engine.

When the engine is started, however, either from the
oar panel or by the toggle switeh (1) in the control
box, the solenoid valve is not opened until the engine
and compressor are up to speed. This feature, ac-
complished by the vacuum operated slide switch, per-
mits easy starting with minimum load, and applies the
load only after the unit starts and is up to speed.




Seostion 3, Page 1

GENERAL OPERATING INFORMATION

ENGINE UNLOADING FOR STARTING

The engine is automatiocally unloaded for starting by
the solenoid by-pass valve (W, drawing SK-264). When
the thermostat is energized to start the engine, the
solenoid by-pass valve is alsec energized and opened.
The reverse-flow check valves (S, drawing SK-264)
prevent a reverse flow from the condensers to the com-
pressor. Therefore, the compressor as it 1s turned
over is entirely unloaded, enabling the starter to
readily orank and start the engine. Furthermore, the
by-pass valve is de-energized and closed only after
the engine is up to speed, accomplished by the vacuum
operated slide switch moving off the coantact bar (4,
drawing SK-865).

OPERATING SPEEDS

Drawing SK-267 shows the relation between the sucstion
pressure and the engine speed, as determined by the
modulated control (drawing SK-238). For adjustment of
the modulated control, see paragraph entitled "Adjust-
ing Speed™" under "OPERATING DIFFICUILTIES."

OPERATING PRESSURES

Refrigerant Pressures

The refrigerant suction or low side pressure will vary
according to the temperature of the air passed through
the evaporator. After the unit has operated a few
minutes it will range from 20 - 45 pounds with Freon.
If the car temperature is high, the low side pressure
will also be high when a thermostatio expansion valve
is used.

The discharge or high side pressure will inoresse with
an increase in suetion pressure, or with an inorease in
the air temperature through the condensers. The high
side pressure in pounds will be approximately double
the air temperature in degrees--with 70 degree air

the high side pressure will be about 140 - 150 1lbs. per
8q. in., with a normal back pressure of 35 -~ 37 pounds.

For excessive high side pressures refer to paragraph
entitled "IMPROPER REFRIGERANT PRESSURES" under
"OPERATING DIFFICULTIES,."

Engine 0il Pressure

Engine oil pressure should range between 15 and 25
pounds. The pressure may be adjusted by turning the
adjusting sorew on the engine block directly beneath
the carburetor.



Section 3, Page &

Fuel Supply Pressures

The fuel pressure shown on the gauge will depend on the
number of fuel oylinders in the fuel cabinet, as fol-
lows:

One oylinder 30 pounds
Two oylinders 45 pounds
Three cylinders 60 pounds
Four cylinders 75 pounds

It is assumed that each oylinder contains suffioient
fuel-~-at least 3 - 4 pounds--otherwise the above
pressures might be considerably lower.

The pressure in the car line from the main pressure
regulator to the engine regulator should be 3 ounces.
To vary this pressure, remove the hexagon esp in the
senter of the large regulator and turn the adjusting
gerew clockwise for more pressure, and vice versa.

Where two fusl cabinets are used it is usually oon-
venient to have the fuel always drawn from one ocabinet
first, until all those cylinders are empiy. This can
be readily accomplished regardless of the number of
fuel cylinders in each oabinet, by setting the main
pressure regulator (Y-6162) in one fuel cabinet to
maintain one ounee higher pressure to the engine than
from the other cabinet. Thus, set one regulator to
maintain 4 ounces (when the engine is running) and the
other 3 ounces. The fuel will flow from the oabinet
maintaining the higher pressure until all the fuel
oylinders in that eabinet are empty.

The regulator loocated in the engine compartment shutse
off the fuel mupply whenever the engine stops. It per-
forms the same general function as the float bowl, of a
gasoline aarburetor. The fuel must be drawn into the
carburetor at a pressure slightly below atmospheriec.
See the Ensign drawing (SK-275) included in this book.

The fuel will first flow from the right oylinder,
called oylinder No. 1, to the manifold, maintaining a
pressure of 60 pounds at the main regulator (75 pounds
if a fourth oylinder is used), As long as this oylin-
der maintains this pressure the fuel will flow from
this oylinder alone, until it is emptied or until less
than two pounds of fuel remains, The manifold pressure
will then drop to 45 lbs,, the pressure at which the
second cylinder cuts in. The fuel will now flow from
the second cylinder until it too is empty, when the
third cylinder will automatieally cut in to supply the
fuel at 30 lbs. pressure to the main regulatore.

Henoce, 1f the fuel pressure gauge shows 60 pounds with
the engine running, it is apparent the first oylinder

is supplying the fuel. If the gauge shows 45 pounds,

obviously the fuel is being drawn from the second



Seotion 3, Page 3

aylinder; the first cylinder now being empty, it may
be removed. Similarly, if this gauge shows 30 pounds,
the first and second cylinders both are empty and may
be removed.

In all cases when changing fuel tanks, move the cylin-
der then ln use %o os%fion Yo. 1. Then load pOSItions

2 and 3 With the new full oylinders.

PROTECTIVE DEVICES

High Pressure Switch

The high pressure switch (P, drawing SK-245) is a dual
protestion switoh. At a head pressure of 300 poundas it
will open its upper contact whisch is in series with the
liquid solenoid valve (V). The unit will start to pump
down, causing the head pressure to lower. At 295
pounds the switch closes its upper contast agaln, ener=-
glzing the liquid solenoid valve. A4 sudden rise in
head pressure to 350 pounds, due, for example, to the
compressor disocharge valves being clossd--valves (3)
and (4), drawing SK-264--will cause the switch to close
its lower contact, grounding the magneto and stopping
the engine, The pressure switoh will start the engline
again at 290 pounds.

High Pressure Reiief Valve

A high preasurse relief valve (drawing SK-268) is oon-
nected between the heads and crankcase of the com-
pressor. It provides a second protection for a suddem
high pressure; it is set to open at 400 pounds, and
automaticslly closes agaln at about 350 pounds.

Starter Crank Limit Switch

The switch (0, drawing SK-245) located in the control
ocabinet, stops the oranking of the engine if the
starter oranks for more than 1 to 2 minutes. This
switoch must be reset manually to start the engine
again. This is done by pushing down the plunger (N)
which will project from the top of the case and show
the word "OFF" whenever the switch has tripped open,

Engine Temperature Switch

Should the engine for any reason become overheated,
causing the engine head temperature to go above 220
degrees, a small grounding switch (H, drawing SK-245)
gorewsd into the cylinder head will automatiscally
ground the magneto and stop the engine. A8 soon as
the engine temperature is lowered about 4 degrees,
the engine will again start automatically, or if the
engine temperature remains above 220 degrees more
than 1 to 2 minutes, it will trip the ceranking limit
switech (C). Manual resetting as explained above is
then .necessary to restart the engine.



Seotion 3, Page 4

Fuel Safety Devices

The followinf safety devices are incorporated in the
fuel system (see drawing SK-149-A and Fig. 4):

(1) If the oylinder should be over filled with pro-
pane a relief valve located on the side of the
cylinder valve will open at 350 pounds and allow
the extrs liquid to escape before an excessive
pressure 1s resched.

(2) Should the handle of the cylinder valve be in the
"OPEN" position, and the hose connection to the
valve being removed, a spring loaded check valve
automatically closes as the hose conneotion is
ungcrewed. This makes it impossible to let fuel
out of a disconnected fuel cylinder by turning the
handle to "OPEN,"

(3) If a hose connection from a fuel cylinder should
break and cause a sudden increase in gas flow to
more than 100 cubic feet per hour, or if the
handle on the fuel cylinder valve is opened too
Suddenly, causing a momentary rush of fuel, a
slug check valve automatiocally shuts off the fuel
from that cylinder. This automatiec check valve is
located in the main cylinder valve on the fuel
cylinder. It is opened sagain by manually olosing
and slowly opening the fuel valve handle on the
fuel cylinder.

(4) A break or leak in the low pressure line - after
the main regulator, with a flow of 100 cubic feet
er hour or more will close an excess flow valve
Y-6401}, located in the fuel cabinet in series
with the 1/2 inch iron pipe fuel line to the
engine. This valve will open again automatically
in a few moments.

(8) A reverse flow check valve, located in the high
pressure line out of each fuel cylinder, closes
automatically to prevent the discharge of the
other fuel cylinders in the event a fuel hose con-
nection is ruptured. It opens automatisally again
when normal flow is resumed.

(6) An automatic shut-off regulator (No. 272, Fig. 2)
located in the engine compartment near the carbu~-
retor, shuts off the fuel supply whenever the
engine stops. Furthermore, when the engine is
running, this regulator meters the quantity of
fuel to the engine in accordance with the power
requirements, and at a pressure slightly below
atmospheric.

PIIOT LIGHT INDICATIONS

A thermostatic switch mounted near the evaporator



Seotion 3, Page §

operates the indicating pilot lights in the ocar. The
thermo buld on the switoh is clamped to the outlet side
of the expansion valve at the evaporator. The thermo-
stat pilot light will show when the thermostat is
closed and will switoh to the cooling pilot light when
the unit starts cooling. The switch is set to operate
on a 65° F, deoreasing dulb temperature.




Seotion 4, Page 1

SERVICE INSTRUCTIONS

See the enclosed Service Chart for an itemiged summary
of the service instructions.

LUBRICATIOR

Refer to the enoclosed lubrication chart (SK-263) for
complete instructions for oiling and greasing.

The o0il level in the compressor will vary somewhat with
the length of time the compressor has been running or
standing. This is due to the fact that mineral oil
will absord Freon, the exact amount depending on the

. 01l temperature and the mressure in the compressor
orankcase. Henoce, for a true indication of the oil
level, observe it through the bull's-eye in the end of
the compressor crankcase immediastely after the com=~
pressor has been stopped, following a run of one-half
hour or more. O0il is added to the system in the same
manner as the refrigerant. See the paragraph "CHARGING
UBIT WITH REFRIGERART,.®

WATER

The upper pet cock on the radiator is an air bleed to
be opened only to facilitate the addition of water.
The lower cock repreésents the minimum water level. If
water runs out at this point no additional water is
needed. Both cooks must always be kept olosed.

CIEANING CONDENSERS & RADIATOR

The refrigerant condensers and the engine radiator
should be cleaned frequently. Frequensy of oleaning
will depend entirely upon the type of service the car
is in. Any gscoumulation of dirt on either the con-
densers or the engine radiator, or on the compressor
oylinders and cylinder head cooling fins will reduce
the cooling efficienscy of these parts., The bottom of
the compressor compartment can be readily removed to
facilitate cleaning.

CLEANING REFRIGERANT FILTERS

A sereen type filter is located in the Ice Engine unit
in the suotion line. Another one is located immediate-
ly ahead of the liquid solenoid valve and expansion
valve, overhéead in the car. These two strainers are of
the "Y" type and ean be readily oleaned by shutting off
the outlet valve (6, drawing SK-264) on the reseiver,
and pumping down the low side pressure to zero. On new
installations the strainers should be cleaned after
only a few hours operation, and thereafter as often as
appears necessary~-at least every 150 hours of engine
operation.



Section 4, Page 2
A small soreen is also located in each solenoid valve
and may require oleaning, espeaially, if the main line
strainers have failed.

ELECTRICAL CONTACTS

Special attention is necessary in oleaning and KEEPING
THE EIECTRICAL CONTACTS CLEAN in the control equipment.
While the manufacturer has used special efforts in the
construsction of a dust-proof cabinet, it is possible
for dust or dirt to be admitted when the cabinet is
opened for inspection. These contacts should have
periodiocal inspection by competent employees. This is
particularly true of oranking limit switoh (C) and high
and low pressure switches (P) and (Q).

Keep the vacuum operated slide switch cover on securely
at all times to keep out all dust. Be sure that the
gasket material is intact and in place,

BELTS

The engine fan belt, compressor drive belt, and con-
denser fan drive belts should be inspected weekly, and
if any indication of failure is evidenced, the belts
should be replaced. ALL MULTIPIE BEITS ARE MATCHED FOR
UNIFORM LENGTH, Therefore, in replacing belts, COM=-
PLETE SEPS SHOULD ALWAYS BE APPLIED, To replace belts,
unsorew the belt tighteners as far as possible.

Correot belt tension is important and affeots their
life. Both over-tightening and under-tightening will
gshorten the life of the belt. Therefore, an automatio
belt tightener arrangement is provided on the com-
pressor and condenser fan belts. By turning as far as
possible, the belt tighteners with new belts, proper
tension will be automatically provided throughout the
entire life of the belts. CAUTION: The engine fan
belt should have about one inch total movement midway
between the two pulleys for proper tension. Any leas
than this imposes an excessive load on the fan pulley
bearing with a resultant shortened life on the hearing.

FREON IEVEL

When the Ioe Engine is running under normal conditions
and load, the refrigerant level should be in the bull's~
eye in the receiver. Any refrigerant level consider-
ably below the bull's-eys gauge would indicate a loss
of refrigerant, and would permit Freon gas to pass out
into the liquid line. This reduses the cooling ca-
pacity considerably. See the "SUMMARY OF OPERATIONS"
for procedure in adding Freon,

AIR CLEANER & BREATHER CAP

The air oleaner to ocarburetor intake must be cleaned as
often as conditions require it. It is extremely im-



Seotion 4, Page 3

portant that the oil in the oleaner does not beoome
thick with suspended dust particles. Clean and fill
the removable cup to the level indicated on the filter
name plate--about a oupful-~-using engine oil. The
breather oap on the engine muat be dipped into gaso-
line and oleaned whenever the carburetor air ocleaner
is ocleaned.

Experience has shown that the air intake from the
filter to the carburetor and also the carburetor
venturi tend to become ccated with a thick sludge.
Eapecially is this true if the air filter is not
properly serviced. Henoe, it has been found necegsary
every 300 hours of engine operation to remove the
upper half of the air filter, the air connestion to
the carburetor, and the carburetor itself, and wash
these parts thoroughly in gasoline. This job is
readily acocomplished with minimum time. Any ocoating
in the venturi throat of the earburetor seriously im-
pairs the power output of the engine and the movement
of the butterfly valve, hence the importance of regu-
lar cleaning.

FUEL MIXTURE ADJUSTMENT (SK-275)

The normal speed and full load adjustment sorew will
be found on the side of the carburetor secured by a
lock nut. When the Ice Engine is operating at normal
load, turn the sorew clookwise until the engine starts
to lose speed. Then turn it counter-clockwise approx-
imately one-fourth to one-half turn., This should give
the most economical adjustment as well as the beat
engine performance. The normal setting of this load
adjustment sorew is approximately one and one-half
turns open. CAUTION: Tighten the hexagonal lock nut
securely.

HIGH AND IOW PRESSURE SWITCHES

The high and low pressure switches require infrequent

attention, aside from keeping the contasts and switch

cases olean. The fgotory setiings, as mentioned under
"PROTECTIVE DEVICES" must not be changed.

ENGINE ADJUSTMENTS AND MAINTENANCE

Valve Timing

The flywheel is stamped "INO-1" for opening position
of the intake valve for cylinder No. 1; "EXO-1" for
the opening position of the exhaust valve for cylinder
No. 1; and "FIRE" for the ignition timing for oylinder
No. 1. These marks can be seen through a small in-
spection hole on the top of the flywheel bell housing.
Be sure the valve tapped clearances are correct before
checking or changing the valve timing. Refer to the
enclosed Tabulated Data sheset for the proper olear-
ances.




Seotion 4, Page 4

Magneto Timing

On the flywheel, 12 degrees (1-9/52 inches) before tap
dead center of piston No. 1, is stamped the word "FIRE®
for the sorrect instant for the ignition timing for
oylinder No. 1. A deep groove is provided at this
point which can be readily seen through the inspection
hole in the bell housing. The magneto is held in

place by three cap sorews, and is connected to the
drive shaft through an adjustable coupling, so that it
is easily disconneoted or retimed when necessary. Be-
fore loosening this coupling, mark the exaot shaft
positions to simplify timing the magneto when it is
replaced., Always refer to the flywheel markings or to
the piston position as a final chesk as to the correot-
ness of the ignition timing. CAUTION: Since the mag-
neto fires only every other time the No., 1 piston is
up, it is extremely important that spark ocours at the
proper stroke. To check this, remove spark plug Ho. 1
and turn the engine by means of the engine or condenser
fan, until air flows out of the spark plug opening.

The ignition should ocour 12° before the piston reaches
top dead ocenter on this compression stroke.

With the No. 1 piston in the proper position for ig-
nition, proceed am follows to check or retime the
magneto:

(1) Loosen the hexagonal lock nut on the drive
ooupling. This loosens the coupling drive on
the shaft from the pump and permits the magneto

. to be turned without disturbing the engine.

{(2) Rotate the magneto clockwise (facing the drive
end) until the impulse trips and spark ocours at
spark plug No. 1. (If no spark occurs the mag-
neto may be grounded in the pressure switches.
In that case remove the ground wire from the top
of the magneto.)} The impulse coupling automati-
cally retards the spark 15° on starting. Henoe
do not tighten magneto coupling at the position
where the above spark ocours, but prooeed as di-
rected in the next paragraph.

{3) Now slowly rotate the impulse coupling back,
sounter-clockwise (after the spark has occurred
in plug No. 1), until the magnetic pull is felt,
but not far enough to engage the impulse ocoupling
again. The spark occurs at the point of highest
magnetic pull, and can be readily seen or felt.
With the magneto held in this position, tighten
the hexagonal lock nut on the drive coupling
(loosened in paragraph No. 1).

The breaker points, located behind the bakelite dis-
tributor cap, should be honed or filed and adjusted
once a year. Breaker gap clearance should be +014-.016
inch. To adjust, loosen the three small sorews hold-
ing the bresker arm assembly. Then by rotating the



Seation 4, Page 5

entire gssembly the desired breaker gap clearance may
he obtained.

If excessive wear shows on the distributor rotor, it
can be sandpapered smooth again with a fine sandpaper.

Grinding Engine Valves

Examine the valves and valve seats once a year for any
carbon or pitting. Replace any valves that are deeply
pitted or grooved. The exhaust valve seats may be re-
moved if found too badly pitted. If possible, have
the valves reground on & special grinding machine for
that purpose, and have the valve seats refaced with a
special fine reaming tool for that purpose. Howsever,
if only a slight grinding and reseating is needed, it
is possible to use some fine valve grinding ocompound
{Cloverleaf No. 2A is recommended) on each valve face,
and then with a slight pressure and an osoillating
motion, proceed to grind the valve until a smooth faoe
and seat results. Apply the compound sparingly. Turn
the valve about a quarter turn each way for about
three or four times, then raise the valve and turn it
about a quarter or half a turn to another position.
Then lower the valve until it seats and continue
grinding. Do not overdo the grinding. It is better
to replace or remachine any valves or seats thal are
badly pitted or scored, than to remove 8ll of it by
grinding.

Removing Engine Head

The engine head is removed by simply draining the
radiator water, removing all the spark plugs to avoid
breakage, and then removing the hexagon nuts holding
the head and the top water connection.

In replacing the head, however, it is extremely im-
portant that the gasket surfaces on the head and
blook be thoroughly oleaned, including any ocarbon
deposit on the pistons and in the combustion chambers.
Always use a new gasket every time the head is re-
moved. Apply a small amount of grease to each side of
e gasket, then place it on the stud bolts, and
follow with the head. In drawing up the cylinder head
nuts, be sure to draw them up evenly all around, draw-
ing them up just as tight as possible without gtrip-
ping the threads. Then after the engine has run until
hot, tighten all the oylinder head nuts again. This
is extremely important due to the high compression
engine, After the engine has been in service, it isa
well to check the nuts again while the engine is hot.

COMPRESSOR MAINTENANCE

Removing Compressor Heads

Each compressor head is readily removed by closing




Seation 4, Page 6

valve (6) and running the engine until the low side
pressure is approximately zero, as shown by gauge (X).
Then close compressor head valves (3) and (4) by
turning clockwise as far as possible. Each head can
now be removed by removing the cap serews holding the
head, and also the cap serews holding the discharge
valves on the head. (See SK-264)

Each valve assembly in the head can be removed by in-
serting two snug fitting pins in two of the holes in

the valve body, and unsorewing the entire assembly by
using a flat bar as a lever. (See SK-270.)

Removing Compressor Seal

To repair or replace the compressor shaft seal, pro-
ceed as follows (See SK-270):

(1) Remove the two 1-1/4" hexagon nuts and the two
cap sorews on the fan bracket assembly.

(2) Remove the three cap sorews which tap into the
compressor pulley through the fiber coupling
diso (No. 18).

(3) Remove the compressor shaft nut (No. 24).

(4) Insert a 3/8-16 cap sorew in the tapped hole in
the spider arm (No. 22). This ocap sorew must be
threaded at least 1-1/4", By tightening down
this eap sorew, it will bottom and serve as a
puller to remove the spider hub from the com-
pressor shaft.

(5) Remove the Allen head set sorews holding the
seal plate (No. 21). The entire assembly ocan
now be readily pulled out.

{6) CAUTION: In replacing the spider hub to the
compressor shaft, be sure to place the point on
the pulley stamped "KEY WAY HERE" directly op~
posite the key way in the shaft. This is ex-
tremely important for proper balancing of the
compressor. Be sure to tighten compressor
shaft nut securely. 4lso be sure to insert the
hollow ¢Gap scGTrew {oontaining the 1/8 inch pipe
plug) in the tapped hole that is drilled for
greasing the compressor pulley bearing.

Removing Compressor Pulley

The compressor pulley is removed as follows (see
drawing SK-270):

{1} Remove the condenser fan and compressor pulley
belts.

(2) Remove the entire fan bracket assembly (No. 13).



(3)
(4)

(5)

(6)

Seotion 4, Page 7

Remove the condenser fan drive pulley (No. 1l4) amd
the aompressor drive pulley (No. 37).

Remove the odmpressor coupling hudb (No. 22) from
the compressor.

The entire compressor pulley can now be pulled
off. The ball bearing (No. 20) ocan be removed by
first removing the pulley bszaring plate (Ro. 16).

In replacing the ocompressor coupling hub, be sure
to insert the hollow cap sorew in the tapped hole
that is drilled out for greasing the compressor
pulley bearing.




Seotion 5, Page 1

OPERATING DIFFICULTIES

IMPROPER PRESSURES

Hi Side Pressure

A "high-side" pressure considerably higher than twice
the outside temperature, with a normal back pressure
of 35 - 37 pounds, indicates ineffective condensers,
too much refrigerant, or air in the system. Clean
each condenser thoroughly with both steam and air.
Check the condenser fan belts and replace them with a
new set if the belts indiocate excessive wear.

If the receiver is entirely full, remove the excess
refrigerant. To purge air from the condensers, remove
the cap on conneation (B) and open slightly valve (2).
Next run the Ice Engine unit for a few minutes, then
stop and repeat the purging process as desceribed above,
It may be necessary to do this several times. (SK-264)

The best way to remove all the air from any system,
where it is definitely known that considerable air is
in the system, is to pump all the refrigerant back
into an external drum through the high-side connection
(B) in the control box. Then by blowing off consider-
able gas from the top of the drum one can be assured
no air remains with the refrigerant.

Sustion Pressure

Suction pressure varies with the load in the evaporator
and the compressor speed. The load varies directly
with the size of the evaporator, and the amount, tem-
perature, and humidity of the air passing through it.
Abpnormally low suotion pressure may be due to any of
the following reasons:

(1) One or more expansion valves not funetioning, due
either to clogged atrainer soreen, or valve ori-
fice.

(2) The thermostatic bulb on the expansion valve may
have lost its charge, or it may not be in good
contact with the refrigerant suetion line.

(3) The strainer in the liquid line from the receiver
may be clogged and require cleaning. There is
also a strainer in the Solenoid valve which may
become clogged if the strainer in the liquid line
ahead of it has failed.

(4) The strainer in the suetion line near the com-
pressor may be clogged.

(5) The evaporator may be restriocted, dirty or



Seaetion 5, Page 2
inefficient.
(6) There may be too little refrigerant in the system.
(7} There may be expansion valves improperly adjusted.
Abnormally high suction pressure may be due to:

(1) The expansion valves not operating, or being stuck
open due to dirt or foreign matter in the valve
mechanism,.

(2) The compressor head valves may be defective.
{3) The system may have too much refrigerant.

{4) The expansion valves may be adjusted for too high
a suction pressure, or the expansion valve ori-
fices may be too large. This would be indioated
by the temperature of the return line being too
ccld, considering the evaporator pressure. A
guperheat of 8 - 100 is satisfactory.

{8) 1If the high pressure relief valve (2, drawings
SK-264 and SK-268), or the by-pass unloading
valve (W), should not be seating properly, a
higher suction pressure would result. This is
further indioated by an excessively hot line
from the relief valve to the orankease. Remove
the cap and tap on pin (A). The opening pressure
may be raised by loosening packing nut %D? and
turning clockwise stem (C?. This in turn is best
accomplished by applying the wrench to and turn-
ing packing nut (B?.

Fuel Pressgures

If the fuel pressure gauge located in the fuel ocabinet
shows a pressure considerably higher than the desired
pressure for that fuel oylinder, and also will not re-
duce when the adjusting sorew is turned in (clockwise),
it indiocates that the small fuel regulator (Y-6163-B)
seat or diaphragm is defective and should be replaced.

If the fuel pressure to the engine, which should be

3 - 4 ounces, varies considerably, as measured with a
meroury "U" gauge, it indicates a defective seat in
the main fuel regulator (Y-6162). If fuel is escaping
through the vent, the diaphragm is ruptured and must
be replaced.

ADJUSTING SPEED - (See drawings SK-267 and SK-238)

The following procedure must be followed in installing
or readjusting the modulated control:

(1) Adjust the governor damping screw (A) so it pro-
trudes 1/8 inch beyond the lock nut,




(2)
(3)

(4)

(5)

(6)

(7)

(8)

(9)

Seotion b5, Page 3
Remove the pin (N) from the governor arm.

The minimum speed of the engine is determined only
by the sorew {I) on the carburetor and the load on
the engine. Therefore, first start the engine and
obtain 14 - 15 pounds suction pressure {by snap-
ping off and on the liquid solenoid valve (V) by
means of switch (1) in the eontrol box). Then
adjust the sorew (I) on the carburetor until the
desired speed is obtained (1150 - 1200 on the con-
denaer fan).

Adjust the distamce (G) to approximately 1/4 inch
by loosening the sorew (M) and slipping the carbu-
retor arm on the throttle shaft. The throttle
shaft muat be turned against the stop sorew (I)
for thia adjustment.

Valve (B) muat be in the wide open position
{counter-clockwise).

Turn the adjusting nut (K) until the modulator
stem (L) just starts to move at 15 pounds (maxi-
mum) rising pressure. As the adjusting nut (K)
is turned up (clockwise) the tension is in-
oreased on the spring (0), reguiring a higher
pressure to move the modulator stem (L). The
movement must be checked on a rising suction
pressure obtained by shutting off the liquid
solenoid valve (V) until the pressure is below
15 pounds, then opening the valve againe.

As the total modulator stem (L) travel is 1/4
ineh from 0 to 45 pounds pressure, the distanoce
(D) should be 1/8 inch for symmetrical travel.
Adjust by turning the clevis (P). NOTE: After
thise adeuatment has been made, check the clear-
ance (H) when the modulator stem is pulled out
the full 1/4 inoch travel. There must be suffi-
cient olearance so that 1t will not act as a
gtop and limit the modulator atem travel. This
travel is determined only by the stop (@) in the
modulator itself.

With the engine running at the proper minimum
speed (as set in paragraph 2} and with a suetion
pressure of 14 - 15 pounds, tentatively adjust
the length of the eye bolt (C) until the slack
in the governor spring (E) is just taken up.

FThe pin (XN) should be out for this adjustment.

Now adjust the length of the governor rod (J) so
it just reaches (less 1/16 inch) the governor
arm (R) when the engine is running at the mini-
mum speed setting corresponding to 14 - 15
pounds suction pressure. By making the length
1/16 inch short the sorew (I) on the carburetor
will be assured of hitting the stop each time



(10)

(11)

Seotion 5, Page 4
the suotion pressure is 15 pounds or less.

Run the engine a few minutes with as much load on
the evaporator as possible so as to oreate a high
suction pressure (not over 45 pounds). Then read
the condenser fan speed and compare with the speed
indicated on the curve for that suction pressure.
If the speed does not check within 50 r.p.m.
change the governor spring adjustment sorew (C) in
the direction needed.

Recheck the minimum speed at 14 - 15 pounds
suction pressure. The carburetor arm should be
against the stop sorew (I). If not, shorten the
governor rod (J) the amount nesessary, dbut no
more.

ICE ENGINE UNIT FAILS TO START (See SK-245)

If starter fails to orank engine, check the following:

(1)

(2)
(3)

(4)
(5)
(6)
(7)

Mgin 50 ampere fuse in starter circuit - located
in electriec locker in ocar.

Fugses in the thermostat c¢ircuit.

Voltage at the Raloo receptacle. Full voltage
should appear across receptacle numbers 1(+) end
4(-), also between 2(4) and 4(-) if thermostat
is closed.

Contaots in the high and low pressure switches.
Contaots in the vacuum operated slide switoch.
Contacts in the orank limit switech.

Solenoid on the starting motor, including the
starting motor itself.

If the starter cranks but the engine fails to start,
check the following:

(1)
(2)

(3)

(4)

Fuel supply.

Ignition. If no spark at plugs, check for ground
on magneto by removing the wire at the engine
heat switch {H) or by removing the ground wire
from the magneto.

Improper fuel adjustment on the carburetor. The
ad justment sorew should be approximately 1-1/2
turns out.

If choking of air intake to carburetor starts the
engine, it indicates a defective fuel shut-off
regulator (No. 272, Fig. 2).




Seotion 5, Page §
(6) Air in the fuel line.
(6) Improper fuel pressure - should be 3 - 4 ounces.

The starter crank limit awitch (C) may trip out due to
any of the following causes:

(1) Engine heat switeh (H) is grounded due to an
overheated engine (220° F.}, or due to the switoh
being defective. An overheated engine may be due
to lack of radiator water, defective engine fan
belt, restricted air flow to radiator, improper
ignition or valve timing, overloaded engine, lack
of oil pressure, or improper fuel adjustments.

(2) Ignition failure.

(3) Improper fuel adjustments, or lack of fuel.

{4) Defective shut-off fuel regulator (No. 272, Fig.2)
IGNITION

The gaps in the spark plugs should be checked every

150 hours of engine operation. The gaps must be
between .015 - .,018 inches. This gap size is extremely
important, due to the high compression engine. Replace
the spark plugs every 600 hours of engine operation,
but be sure to reset the gaps on the new plugs to the
above dimension.

If no spark occurs at the plugs the fault may be in the
engine heat switch (H, drawing SK-245), a ground on the
wire from the magneto, or a defective magneto itself.
BELTS

Failure of the belts to give the normal service ex-
pected may be due to:

(1) Incorrest tension on the belts.

(2) Misalignment between the driven and the driving
pulley.

{3) Wrong sized belts.
(4) Rough belt grooves on the pulleys.
(5) Using unmatched belts.

Use only the standard belts recommended by the
manufacturer,



Seotion 6, Page 1

SUB-COOILER

The evaporative sub-eooler, if used, should preferably
be conneoted in the liquid line from the receiver to
the expansion valve to permit pumping out the refrig-
erant in case of any leaks.

The pressure switch, if used, is connected in series
with the leads to the 1/2 H,P. motor. It is set to
start the motor at 175 pounds head pressure, and to
stop it at 150 pounds head pressure.

The water capacity is 38 gallons, and will last from
8 to 12 hours, depending on the outside temperature
and humidity. Where appreciable condensate drains
from the evaporator, the frequenoy of filling may be
reduced by piping the drain from the evaporator to the
gub-cooler. Do not use less than a one inch iron pipe
to prevent clogging.

Outaside of a weekly cleaning and flushing, very little
attention is needed to the sub-cooler. See the service
chart for a summary of servicing needed.



Seation 7, Page 1

TABULATED DATA

1937 EQUIPMENT

ENGINE

Model = = « = = = = = - & = = = - - == - - FC
Bore ~ (Inghes) = = = = = = = = = = = = = ~ =~ 3-1/4
Stroke - {Inches) = = = = = = = = = = = = = ~ 4
Cylinders = = « = = = = = = = = = = = = = =« = 4
Displacement = (Cu, In.)e = = = « =« = = = = = 133
Horse power available, 1160 RPMiw = = - - =~ 20
0il Capacity, without filter - (Quarts) - - - 4
0il Pressure - (Lbs. per Sq. In,) = = = = = = 15 - 20
Oil. SOA.E. NO. ------------- 30
Water Capacity - (Gallong)- = = - = = =« = = = 4
Valve Tappet Clearances cold - Exhaust -

(Incheg)= = ~ = = = .008

Intake

(Incheg)= = - - - = .006
Firing Order- - = = = = = = = = = = = = « = = le3-4-2
Spark Advance, degrees ahead of dead center

on flywheel - - - - 120

Spark Advance, inches ahead of dead center g
on flywheel - - - - 1-9/32
Intake valve opens, degrees after dead center

on flywheel - - - - 5°
Spark Plugs (4), Part No, B=3655- = = = =~ = =~ 18 mm
COMPRESSOR
Part Number « - = = = = = = o = = = = = = = = Y-6375
Bore - (Inches) = = =« = = = = = = = = = = = = 3-1/2
Stroke - (Inches) = = = = = = = = = = = = = = 2-1/2
Displacement ~ (Cu. Ine)= = = = = =« = = = = = 96
0il Capacity - (Quarts) = ~ = = = = = = = = « 6
01l Saybolt Viscosity at 100° F. (Ice
Machine 0il) = - = 300
Speed ratio engine to compressor- - = « - = = 2
Speed ratio condenser fan to engine - - - - - 1.5
GENERAL
Weight Ice Engine ~ (Lb8.)= = = = = = = = = = 1650
Receiver Capaoity, Freon = (ILbge) = - = = = = 50
Fuel Receiver Capacity, Propane - (23.6 gal.) 100 lbs,
Belts ~ Engine Fan (1) - Part No, = = = = = = Y-6036-A
Condenser Fan (3) =~ Part Noe= = = - = Y-6407
Compressor Drive (7)= = =« = = = = =« = Y~-7048
High Pressure Switch, set to stop engine
at - bes.)- - -- 350
High Pressure Switch, set to start engine
at = (Ibg.)= = - = 300

High Pressure Switch, set to open liguid
solenoid valve oircuit at - (Ilbs.)=- = 300




("\

Seation 7, Page 2

High Pressure Switch, set to close liguid

solenoid valve circuit at - (Ibs.)- - 295
Low Pressure Switch, set to stop engine

at - (Ib8.) = = = = = = = = = = = - - 7-1/2
Low Pressure Switch, set to start engine at

(Ilbs.) ---------------- 15
Starter Crank Limit Switch trips out in -

(Minutes) = = = =« = = = o = = = = o - l1-2
Modulated Control - Minimum engine speed

at 15 lbs. suction presgsure - - « « = 760

Maximum engine speed

at 45 lbs. suction pressure « = « = = 1300
High Pressure Relief Valve

get to open at {1bg,) = = = = = = <« - 400

set to reclose at (lbg.)= = = = = = = 350



Seation 8, Fage 1

SUMMARY OF OPERATIONS

{See enclosed Piping Diagram SK-264)

TO PUMP VACUUM ON EMPTY 3YSTEM AND TO CHARGE WITH FREON

(1)
(2)

(3)

(4)

(5)

(6)

(7)

(8)
(9)

{10)

(11)

(12)

Close both high side valves (3 & 4) on compressor
head. 4ll the other valves must be open.

Open high pressure valve (2) in control box and
remove cap (B). (Important) Do not remove ocap (A).

Energize the refrigerant solenoid valve by either
(1) turning on blower fan and cooling switch at
car panel %if temperature is too low to oclose
thermostat relay, be sure to short out thermostat),
or (2) by holding or blocking up toggle starting
switch (L) in the control box. Fallure to open
the refrigerant solenoid valve will result in a
vacuum being obtained in only a part of the
system,

Run engine by holding or blocking up low pressure
switeh (Q) until low pressure gauge (X) shows

20 - 27 inches of vacuum -- at least two hours.
If there are no leaks, the discharge at (B) will
cease entirely.

Cap tightly high side conneotion (B) while unit is
still running. Close valve (1) and remove cap (4).

Conneot the Freon oharging line to the low side
connection (A) on the control box. Purge line of
air before tightening. Note weight of drum.

Open valves (3 & 4) on compressor head. Yery im-
portant.

Close outlet (lower) valve (6) on receiver.

Run unit by lifting toggle switch (L) and low
pressure switch (Qf.

Open low pressure valve (1) in the control box and
also valve on refrigerant drum. Regulate pressure
to not over 50 pounds. As pressure decreases, ap-
ply one or two blow torches to the bottom of the
Freon drum, or apply steam or hot water to drum.

Charge the system with 50 lbs. of Freon, as de=~
termined by weighing Freon drum. Level should be
in bull's-eyes when operating normally--valve (6)
open. With sub-cooler more Freon may be necessary.

Close low side valve (1) in control box and valve




(13)

Seotion 8, Page 2

on Freon drum, Cap tightly connestion (A) on con=-
trol box.

Open {lower) outlet receiver valve (6). For cool-
ing all the valves must be fully open, except the

gauge valves (1 & 2), which should be opened only

to obtain gauge readings.

ADDING FREON TO PARTIALLY CHARGED SYSTEM

(1)

(2)
(3)

(4)

(5)

(6)

Purge and conneat charging line from Freon drum to
the low side connection (A) on the control box.

Close outlet (lower) valve (6) from receiver.

Valves (3, 4, 5, 8, 9, & 10) must be in their
normal operating position--namely, open.

Opern valve on Freon drum and also valve (1) in
sontrol box.

Run unit by lifting toggle switch (L) in control
box.

Observe rise in Freon level in receiver. NOTE:
Level in receiver should be in bull's eyes when
unit is operating with normal load {valve 6
open). The operating level may be considerably
lower than that with valve (6) closed. Hence,
csheck for true operating level by opening valve
{6), before disconnecting Freon drum.

TRAPPING FREON IN RECEIVER AND CONDENSERS

(1)

(2)

(3)

(4)

(5)

Close outlet (lower) valve (6) from receiver.

Run unit by 1ifting switeh (L) in the control box
and pressing reset button (R) on low pressure
switeh (Q).

Run engine until low side gauge (X) shows zero
pregsure.

If Freon still in the condensers is desired in
the receiver, apply steam to the condensers,

Close upper valve on receiver (5).

TRAPPING FREON IN CONDENSERS

(1)
(2)
(3)
(4)

Close outlet valve on condensers (10).
Run unit by holding up switch (1).
Apply heat, if necessary, to the receiver.

CAUTION] Watch high pressure gauge (Y) in con-

Trol box. Do not interfere with high pressure



(5)

Seotion 8, Page 3

awiteh (P) stopping unit if high pressure should
develop, which would indicate that condensers are
full and that excess Freon must be removed from
system through the high side connection (B) in
control box.

Run system until low side pressure is 0, pressing
reset button (R) on low pressure switch (Q), to
keep engine from stopping at 7-1/2 pounds.

REMOVING FREON FROM SYSTEM

(1)

(2)

(3)

(4)
(5)

(6)

(7)

Connect Freon line to the high side conneotion (B)
in control box. Purge line of air,

Run the unit by holding up the toggle switoh (L)
in control box.

Open the high pressure valve (2) in the control
box. .

Keep the Freon drum cool with running water,

Press reset button (R) on low pressure switch (Q)
when necessary to keep engine from being stopped.

After all the Freon is out of the receiver, close
compressor head valves (3 & 4) and apply steam to
the condensers to drive remaining liquid Freon
into drum.

Be careful not to overload the Freon drum. PFill
only 3/4 full. Check amount of Freon in the drum
by weighing drum before and after charging.



Seotion 9, Page 1

SERVICE CHART

{For ?ours of operation multiply fuel ocylinders used
by 20

AIR CLEANER

Clean and refill weekly--more often if conditions
warrant it. Once every 300 hours of engine operation
remove the upper half of the air filter, the air con~
neotion, and the carburetor, and wash thoroughly in
gasoline,

BELTS

Inspect all bvelts weekly.

BREATHER CAP

Clean weekly by washing in gasoline.

CONDENSERS AND RADIATOR

Pull out sliding doors below compressor, then blow
out with air hose. Alsc clean radiator and engine
with the air hose,

FREOK

Keep Freon level in bull's-eye in receiver when unit
is operating.

ENGINE HEEAD
Remove and clean once a season.

ENGINE VALVES

Check once a season for seating and for tappet clear-
ances.

LUBRICATION
See lubrication ehart SK-263,
MAGKETO

Check distributor rotor, brushes, and points once a
season. Contact opening must be .014 - .016 inches.

REFRIGERANT FILTERS

Clean every 150 hours of engine operation. On a new
installation clean once or twice after only a few
hours of operation.



Seotion 9, Page 2
SPARK PLUGS

Reset gaps to .,0l5 - .018 inches every 150 hours of
engine operation. Replace spark plugs every 600
hours of engine operation.

SUB~COOLER

Plush sub~oooler tank and coil with water once each
week, Clean air filter and water soreen at weekly
intervals. Cheok water pump packing pericdically.
Spray nozzles should be oleaned frequently to insure
full spray coverage of cooling coil. y

Grease motor sparingly with Calol light roll grease or
equivalent approximately every 450 hours of operation.

WATER

Keep the water level above the lower pet cock on the
radiator.,

For freezing temperatures proteot the radiator with a
suitable anti-freeze solution, as follows:

1 gallon Prestone protects to 10° above gzero
1-1/2 gallome " n " 80 below zero
2 gallons " " "\ 340 n n

WATER PUMP
Cheok the water pump packing for leaks, weekly. Re-

place once a year. Turn down grease cup one-half turn
weekly.



TR e o Gl

“mm eV oS |

VY=ol ¥m.. 03 HOLOW VHSTHVA D ,ﬂh.ﬂﬁ&mhuu“ ‘ se.* o

By myo—
I BBV T TYed TV WO

- WILSAS 713nd
I 'd-0t

“IINA SNINOILIGNGD

d1V_ AWVRIIVE VRSIINYM NIAG INDNI HLIM
NOILD3NNOD Ni_03SN WILSAS T3 3Nvdodd 0
SNOILOMYLSNI ONILYE3J0 ONV WvEovia  DILVASDS

'$87 376 7T HAANT A1d H

T(Qv3"HL ONVH LJ337) 3Smo0 1D
Y3IANTIAD 1V 3_ONILLIJ ONINSNL A8 3SOH LDINNOISIA

"€ M0 29 3INWA
FFO0TD ONIGNOJSIYHOD ONV D ¥0 €V INIVA d3ANITAD 3ISOTD

H3IANITAD 3ONVHD OL

IATVA J3M3FY ALTIVE

3IAIVA MOT4 SSIDOX3

HOLYINDOIY TANSSIHd

340 = LOHS DILYWNOLNY
OGNV HOLYINOR 3N

“T NOILISOd OL 037714 X1l¥vd ¥3ISNVELl GNY 3INO
TN HLIM HIAANIIAD G37171d KU¥Yd IDVId3IY SAYMIY NOILOVD

"Q3HOI3M 38
QINOHS OGNV T11N4 O ALdN3 A1LUVd 38 AYW € ONY ALdW3 3uV
2 OGNV T SNOLISOd NI SH¥3ONINMAD 681 Ot Sav3d IOAYS NIHM

"Q3IHOIEAM 38 GINOHS ANV THd ¥O ALJWI X1LY¥Vd 38 AYN 2 OGNV
ALJN3 G T NOILISOd NI ¥3ONITAD 6871 6¥ Sav3d d49NvD NIAM

“G3H21EM 38 QTIOHS GNV T1INd 80 ALdAI A1Liuvd
38 AVWN 1 NOILISOd NI HIANITAD 'S8 05 Savay 30NvVD NIHM
A1ddNS MI3HD 01

"@3sN ONIE38 S Y3NJd HIGNTIAD
HOIHM NO¥.4 ONIGNId30 "S81 09 HO &¥ 'OF Gv3H T1IIM 3IoNvD
TISIMYI0 TD-4ILNNOD ONINENL AR € ONY 2108V SIAIVA Nado

31v¥3do Oi

.

3ASOH 318iIX3T4




8-5S IS

e Sl0-P2
- N . \A—/____/V~ ——-\—/Z
— T -— }
‘ 6-FEET OF FLEXIBLE CORD FURNISHED.
ghbxﬁT&RI?bLEPE:EESD IQND </— _ - B, - i - , \l MOUNT RECEPTACLE NEAR END
SUCTION LiNE FROM EVAPORATOR
FURNISHED BY WAUKESHA ] | 578" 05, MINIMUM LOCATION OF FUEL TANK i ; OF UNIT_FOR ACCESSIBILITY
MOTOR CO. { aes CARRIER IS OPTIONAL |
PLACE_SOLENOID VALVE AS CONDENSER 40
CLOSE _AS POSSIBLE TO INLET l 3 [ OBSTRUCTIONS WHICH TEND TQ
SIDE OF EXPANSION VALVE, 63 ) [ RESTRICT AIR FLOW TO ENGINE
NOT TO EXCEED 18 INCHES < ; [ RADIATOR -~SUCH AS BATTERY BOXES-
- iy 3 ‘ ]l SHOULD BE NO CLOSER THAN 12 INCHES
) ™ ™
LIQUID LINE TO EVAPORATOR i : i | FUEL CARRIER
34" 0.D. MINIMUM - LN | ¢ INeoOF] A
~NOTE-IF_EVAPORATIVE SUB-COOLER 15 - T C&—JONDENSER r - | | CYL. |INCHES
USED PLACE IN SERIES WITH LIQUID T 1 — 1 ] 24
LINE BETWEEN RECEIVER & AND _ ™ - - ~7 - 2 41
STRAINER @.SEE SK-234 FOR DIMENSIONS THIS DIMENSION DETERMINED BYX 3 55
WELD OR RIVET END OF RAILROAD BUT SHOULD BE AS SHORT @ ® 4 [ 72%
CHANNEL TO CENTER SILL: AS POSSIBLE TO PERMIT FREE FLOW :
— CHANNELS AND SUPPORTING ANGLES OF AIR TO REAR _CONDENSER ;
FOR _TRACKS ARE FURNISHED 60 INCHES i
LONG. DRILL AND CUT LENGTH TO ELAN VIEW 3
SUIT, AT LEAST 24 INCHES ON THIS END SUPPORTING ANGLES FOR FUEL TANK
OF UNIT _MUST BE UNOBSTRUCTED /\ __CARRIER ARE FURNISHED 60 IN. LONG.
END OF THIS ANGLE MUST BE FOR CONDENSER DISCHARGE AIR '/_\ 3 DRILL AND CUT LENGTH TO SUIT
FLUSH WITH SIDE OF CAR ———— T T
TRACKS MUST BE_SQUARE
PR P PLACE STRAINER AS CLOSE AS
L~ POSSIBLE _TO SOLENOID VALVE. AND_PARALLEL WITHINE kg’
r .« 59\ BETWEEN f NOT TO EXCEED 24 INCHES
8 STOPS S ,
\2 > \ : : it o ::o Ne oo o BOTTOM o o o o o o\o o
P ] T = T O 1o o, 0 DY o © _ OF CAR _e o o 8 o_o o o/ o
- b<——-F'——:‘- T'_j’ M N i
l : = # iieill IQ1f
N 0 G ° e i *?W/
~ 4T 4
H 2 Wjo W =g || O |77
1 Hj o i
| o
! X
017

B —
l 3 65 |_56 3l
A.A.R. CLEARANCE LINE Zr% > %
?_J - _ _ i _ - -

o { . B f
SIDE VIEW !

(1) FLEXIBLE TUBING SUPPORTS

(7) STRAINER (3 UNION ELBOW-NOT FURN ISHED
e ELECTRICAL RECEPTACLE AND PLUGS e RECEIVER VALVES @ FUEL LINE 1/2" PIPE~NOT FURNISHED :
9 FLEXIBLE FUEL LINE e FLEXIBLE REFRIGERANT LINE @ MANIFOLD CONNECTING TEE i INSTALLATION DRAWING OF
Q SOLENOID VALVE @ FLEXIBLE REFRIGERANT LINE @ FUEL CYLINDER CARRIER AND MANIFOLDING! WAUKESHA ICE ENGINE
() ELBOW | 5/8'0.D. () MOUNTING TRACKS (7 FUEL CYLINDER-3 fi RAILWAY TYPE
(6) REFRIGERANT RECEIVER (2 WAUKESHA ICE_ENGINE ; MODEL-C  mmmmmmm
PR — , — b R St I P 22 v D | WAUKESHA WOTOR C0. SK-155-8
b e e 1 ; ,: aresovas Stoda” | x| P




SI10-P. 3

CARBURETOR } TO COMPRESSOR
(@) = RANKCA
R MODULATOR
| N / —
—10 o K
R} H
@ N
) =
) +HE 4 L
C

MODULATED ENGINE SPEED CONTROL

WAUKESHA MOTOR CO0. | T'™-&~ MODULATED 2:15’25 A sk
WAUKESHA, WIS. CONTROL AP;’M FLe [ 238




o T e— T

< ,—-,E‘-.'}::E(St@._mt’_ g, 0@ |
o Lottt —"‘::—"‘\@41 S v S i
‘!l rt--=-—--——3 -\4\—\' ———————————— J
il | |GAR WIRING: NS () R Y
At-4-F== ENGINE WIRING
|
1
i
i
I
I
|
I
I
{
| M g

ENGINE HEAT SWITCH
L
Pl MPER, ITCH

MANUAL RESET BUTTON
RESET BUTTON STARTING MOTOR
HIGH PRESSURE SWITCH THERMOSTAT RELAY
LOW PRESSURE SWITCH SOLENOID REFRIGERANT VALVE

STARTER CRANK LIMIT SWITCH
EXPANSION VALVE
L

OPERATING INSTRUCTIONS

T0_START COOLING UNIT FROM CONTROL BOX
Turn blower fan to "ON" at car panel and 1lift Toggle Switch
"L" in control box.

TO START COOLING UNIT FROM CAR PANEL
Turn blower fan to "ON" and cooling switch to "LOV". Thermo-
stat pilot light will show if thermostat is on and will switch
to the cooling pilot light when unit starts cooling.

UNIT FAILS TO START
If starter fails to crank engine, check:

1. Starter Crank Limit Switch "Ct. If word “OFF" appears,
push down reset button "N",
2. Contacts on the Slide Switch.
3. High and Low Pressure Switches.
If starter cranks engine but engine fails to start, check:
1. Fuel Supply. See instructions in fuel carrier cover.
2. Spark at spark pluga. If no spark, check for ground on
nagneto by removing wire at "Engine Heat Switch "H",
If unit fails to pump down and stop, push down movable contact "Q",

S10-P4

WAUKESHA MOTOR CO. [ "L e-WIRING DIAGRAM on A SK
WAUKESHA. WIS, 32~-VOLTS APP; Frie |24 5




S10-P S

CAR WIRING =}~ ENGINE WIRING
Mt 7/ S
e
FUSE ld é 4
%\r‘ ™ ] ®- ©
e
] | ® @
L@ PP e
- _J_E_fq_@__ i /\\ W ]MAG
CONNECTIONS IN RALCO PLUG ;
® ir @ @Ji

A-PILOT LIGHTS

B-BY-PASS_SOLENOID VALVE

GC-STARTER CRANK LIMIT SWITCH

H-ENGINE HEAT SWITCH

L-TOGGLE STARTING SWITCH

M-PILOT TEMPERATURE SWITCH

N-RESET BUTTON

P-HIGH PRESSURE SWITCH CONTACTS

Q-LOW PRESSURE SWITCH CONTAGTS

R-MANUAL RESET BUTTON

S-STARTING MOTOR

T-THERMO STAT RELAY

V-SOLENOID REFRIGERANT_ VALVE

W-SLIDE SWITCH

WAUKESHA MOTOR CO.

WAUKESHA. WIS,

Tme- SGHEMATIC WIRING  |oRWEc)
D'AGRAM ‘3 %‘VOLTS APP

cHI-T-3%

FILE

SK
251




SYIAGANN TTYNINY3L 31D0v1d303Y

ol pf——l L WONINT NIVYL,

_ E W S NIHM (3ZI593N3 36 1SN [
o 1IND>yiD _3snd dWV 05 3sN :
% i HNILYVLS H0d AIYVININON [SHY
ol a3diNO3Y dAV S€ HOoLvINoad [IE

__“_T 4 82— a.nw FOVII0A ANV 40 QV3IHV JNiT  [2S
=3 ] M@ ¥¥2 DU-A 2T 0L LOINNOD 3
gg0> 9% On1d T + ~38M VI ON <H
"31DOV1d3D3Y ! e Dw
G3HSINGNI 1ON 3JATVA NOISNVJX3 97

TAIVA "YOIVYOdVAT OL ~=-=g=5== - L z
NOISNVJX3 JO 341 1371IN0 OL @ng a2<._u o\ 24
QIHSINENI-SLLIVM 8I-3ATVA JION3T0S SLNIOF xS
SNIGNL 37191X3714 14Ol IV3IMS T0 Y 58

dW31l g1ng 59 1V S3.1vy3do 1 Yy

HOLVHOdVAI HVaN .rzaoz\ A £ O

G3HASINGNG HOLIMS 3dNIVE3dWI L F L

THOTT 1011d LVISOWY3HL-  1HOIT 1O011d 9NI00D S g

T3NVd 10YINOD OL R

dAV SI-GVO1-393H 03 1D3NNOD —— = = §
SI"a3sn 1" ¥31005-ans u>_.5&on:§m_kwlu||w:ﬂ_r|:uL ”_ =i
U 1<

>

-

=

3SN3 dNV-0E  HOLIMS
G3HSINYNA 1ON-AV 134 h<._.wozmuxk\4\ﬂ_w




S10-P7

- 43
42 Py
l L 8 1
™ | s Y|
e
- _}____.L__
§ A
S
g TAP FOR 1"- CONDUIT
z
| |
83 (T T I~
ExJ. a
3|
~ P
8 LUG
&
] |
4 VIEW LOOKING INTO
~— 2 / RECEPTACLE BASE
* Il
» }
_“|)¢ —ist T
j
0 w
\
PLUG GUIDE 1-STARTER (+)

3-HOLES-945-DIA!

2-FROM THERMOSTAT (+)

3-TO SOLENOID VALVE

4-STARTER (=)

WAUKESHA MOTOR CO.

WAUKESHA. WIS,

TTLE-CONNECTIONS IN RALCO
PLUG AND RECEPTACLE

DRWEC
CHR-431

APP

FILE

262




1

g BIEE_PLUG FOR GREASING
COMPRESSOR PULLEY BEARING
USE CALOL LIGHT ROLL §R§A$7

GREASE ONCE A YEAR

COMPRESSOR Oll, SIGHT GAUGE

LEAN AND REFILL
T

AIR FILTER-

COMPRESSOR

i R

LFILL. WITH OIL
ONCE A YEAR

Oll. _GAUGE

OIL._PRESSURE
(ADJ. SCREW

_—

~

COMPRESSOR DRIVE- 6-ALEMITE FITTINGS

QUTSIDE VIEW \
MAINTAIN CRANKCASE TO HIGH LEVEL:

GREASE EVERY [S50 HOURS- USE ONLY

MARK ON GAUGE-DRAIN AND_REFILL

CALOL LIGHT ROLL GREASE- 225
BUSH ST.,SAN FRANCISCO, CALIF.

USE AUTOMOTIVE WATER PUMP GREASE
KEEP CUP FULL-TURN DOWN %~ 2 REV.

7 /—'l_’_Q_lﬂE STARTER AND MAGNETO ONCE

EVERY 150 HOURS-— USE BEST
GRADE OlL-—- S.A.E. 30

ADD ONE OR TWO DROPS OF LIGHT OIL

EACH WEEK [:]:

CLEAN —— ]
BREATHER CAP

ONCE A WEEK

U A_MONTH

==

OIL FILTER—REPLACE ELEMENT OR
REPACK WITH CLEAN WASTE
ONCE EVERY 300 HOURS

SEE DIRECTIONS ON NAMEPLATE

REAR VIEW

TO DETERMINE HOURS OF OPERATION MULTIPLY FUEL CYLINDERS USED BY 20

USE __ SPECIAL DEHYDRATED MINERAL
OIL-DRAIN ONCE A YEAR—CHECK
LEVEL MONTHLY—SEE INSTRUCTION
BOOK FOR _ADDING OIL

VISCOSITY 300 AT 100°F

CAPACITY—- 6 QTS.

WAUKESHA MOTCR CO. - ORRAM| A SK
WAUKESHA. WIS. LUBRIGATION _ GHART i:;’.;wﬁfrms 263




LOW PRESSURE SWITCH

HIGH PRESSURE SWITCH

ODULAT P
AIR COOLED

CONDENSER™\

OMPRESSOR

EVAPORATOR

Q~_

(M) SOLENOID
f VALVE

FLEXIBLE TUBING

THERMOSTATIC

EXPANSION VALVE

EXCHANGER

STRAINER

RECENER>)

SCHEMATIC PIPING DIAGRAM OF

WAUKESHA ICE ENGINE

RAILWAY TYPE

WAUKESHA MOTOR GO, [ Tee~

WAUKESHA. WIS.

DREA,
PIPING DIAGRAM _imﬁ




CABLES LEADING TO CONTROL BOX

JUNCTION 80X IN ENGINE

COMPARTMENT

SLIDE SWITCH
CONTACTS

ENGINE STARTING MOTOR

HITE

SOLENOID PLUNGER

BROWN
~_BLACK
—WHITE
——RED
pp— g Y 3
————— Lo
———— ——|e@)-
— - n - — e (}) +
CONNECGTIONS IN
RALCO PLUG

CONNECTED TO STARTER

PINION
\

pre—()

\

N\ o

N

A,

MAIN STARTING gguugrs/ SOLENOID ON STARTER
SOL ENOID "HOLD IN" cOIL

SOLENOID "PULL IN" cOIL

WAUKESHA MOTOR CO.

WAUKESHA. WIS,

ENGINE COMPARTMENT

FILE

TITLE- WIRING CONNECTIONS IN 2:-\;5#1 A

APP,

lo
b .3

~n
o
»




TOGGLE STARTING SWITCH—\ I—\

NOTE (1) AND (2) ARE CABLES

\

§LAQK——\

LEADING TO ENGINE COM-—
PARTMENT JUNCTION BOX

JUNCTION BOX

STARTER CRANK
LIMIT SWITCH

BLACK

WHITE. "
L ACK—

e

WHITE

(2)

BROWN
{‘—““Q- F— || ——wHITE
= |
! |
i ; i\ [ M—whiTe
ded BLACK

\—HIGH PRESSURE SWITCH .

LOW PRESSURE

MANU R
BUTTON

SWITCH

WAUKESHA MOTOR CO.

WAUKESHA, WIS.

TITLE-WIRING CONNECTIONS
IN_CONTROL BOX

Appw"‘s

266




Z
1800 —
//
/f
1800 W
| CONDENSER FAN
N
1400
1200} 4 4~
y /,‘
1000
s ENGINE -
a h,
¢ 800 T~ o
(&)
14
@ 600 . =
0 COMPRESSOR e
N —
400 e
200
0 i0 20 30 40
SUCTION _PRESSURE-GAUGE-LBS./SQ.IN.

MODULATED-SPEED CURVES

WAUKESHA MOTOR CO.

WAUKESHA. WIS.

e~ MODULATED
CONTROL CURVES

DRWE L
eyt A

APPYME FILE




HIGH

SI10-P13

1 CRANKCASE

COMPRESSOR HEADS

PRESSURE RELIEF VALVE

WAUKESHA MOTOR CO.

WAUKESHA. WIS.

1]
P

TTLE-HIGH PRESSURE nnzn.n.{ A
H
RELIEF _VALVE aronpigt FiE |2

[o)}
(0]




N

N

44 : S.10-Pl4 o
43 45 ! -~
26 | o
27 \\\\\\.\\'\ ; 2? N
Uﬁ;\iﬂ ]
4_~1§
N
! : 48
zs 49
30 50
3| 5l | oL
gg 102
52 100
15 D 55
105
:$ 106
107
T 7 108
19 N 109
34 1o
g? 35 i
o 22 36 ‘
23
24 i
25 | >~327 33~ | ) e f—
/ 7 [[
I 77 ~—~
/ @ i il

0L2-MS

>4
=
/)
_ k Y /
- e - -
Q/i 7

§ 7 7
13 37 39
12 38 40
14 44

a4 CROSS-SECTION OF MODEL
gg C-6000 ICE ENGINE UNIT
87 ~SK-270-




I

[+
o
o @
<
©
0
@) o
7 ]
.
N o«
G2
wnw
I |
i
L
| i
Il
|
: ‘H <
u '
1 7 1
LN
0
@© S _
~

STARTING MOTOR

10-P1

WAUKESHA MOTOR CO, } T'Tee~

DR 707
CH

WAUKESHA. WIS. 3 VOLT

APP.

FILE

n
>3

N
-~




i
[()] Lnad
.HH OL3INOVIN 44Y0Q1iNds -NOS1a3 V]
_ <|d
m (7 sevis @ IOEIS | or repE |
(500 J00DED @919l $eaT 1511 S1uvd 39S x
'y, (2697 CEEED @beets NoiNid 1S e
£ S hetr . 91 5€19 SlE
$25 f 202 2 WTEETE] | #TEEoT MTEOIEZ Gk
oL21S ) €} )
(< Z2LE 35315 Ay N j\m_ (2127 | BE6E0E 29
1 i
AIEICH] + Y $52i6 ‘m.'
b 1 ] OB
- - Gevis
H_pEEL = ) @152 Y]
Wy Nt 3
XS0 SA2dvd 335 1 LSTT Sluvd 335
S5V ONINdS »|© “H3one 1sia
vHeL
§0¢
EEL
BHEL
53 >
@ 99%L
@
(2] OSEL Y
@ I1§€eL
29¢€L J
(©)OPEL W
[F] F
-
(9 TEZis B
=]
‘3440 HO10W ‘1510 o
- z T 150V aa H .
Ltk 2sels e wva wrvaug| 5 2
2evis 6v1€2 EaLED) 52215 _m 3
@) 95LI1 €521S o ¢
(34 = 7
€219 15215 IsTTsi6vd 39 < H
acels MTESGCT MTEPICE M6z WS - uK.
55562 e (@ Tgves 25¢5% %K
TLEL 5832 G145 x 3
GeGL AS17 Sidvd 335, VN.N_m -
W3 LGS0 w




OFERATION The Ensign Fuel Regulator has the same general funotion with
ZaB, aB does the float bowl of & gasoline oarburetor with gasoline. It
shuts off the flow of gas when engine demand has ceased, and secondly,
it meters the flow of ga# to the earburetor in proportion to the load
demand on the engine,

The regulator operates as follows: - "B" is the pilot diaphragm and
operates a pilot valve "C", "F" is the main diaphragm and operates the
main valve "E", Pressure of the gas supply is connected directly under
WF"  and is also conneoted above "F" by the restricted passage "G".
Suotion from the ocarburetor applied to the under side of "B" through
the passage "D" opens "C", ' The preasure of the gas over "F" is re-
dused by opening of the valve "C" and this reduotion of pressure per-
mita "F" to l1ift and open valve "E", whioch supplies the gas required
by the oarburetor. Breather "J" maintains atmospheric pressure on the
top aide of diaphragm "B",

The pressure of the gas at fuel inlet to the regulator must be 6" to 8"
of water column, or 3 to 4 ounces per square inoh, when the engine ia
running.

The load adjustment on the sarburetor sorews in {clockwise} for leaner
mixture and out (scounter-clockwise) for richer mixture. For the
initial start of engine set the load sorew as shown in the table for
the type of fuel being used.

Fuel Bo. Turns Open
BUTANE {3200 BTIty ou. ft.) 3/4 to 1
PROPANE (2300 BT U/ ou. ft.) 1-1/2 to 1-3/4
NAT. GAS (1100 B?U/ ou. ft.) 2-1/4 to 2-1/2
MFG. GAS { 525 BTU/ ocu. ft.) 3 to 3-1/4

With the load applied, sorew the load adjustment in {oclockwise), until
the engine loses speed, then out approximately 1/8 turn., Such adjust-
ment should give the best performance and minimum fuel economy.

CARBURETOR FUEL SJI0-Pi7
BUTTERFLY VALVE REGULATOR

AIR

v

LOAD
ADJUSTMENT

WAUKESHA MOTOR CO. ] T7eE—ENSIoN" 6AS CARBURETOR anD [oRRAH] | Sk

WAUKESHA. WIS. FUEL REGULATOR FOR ICE ENGINE APP. iz | 275




SI0-P18

soLenoip ol D

NEEDLE @ _OR
- VALVE STEM
PLUNGER @
PILOT STRAINER (@
N
N | -BY-PASS VALVE ®
N ARN QPERATING PISTON (§
N N
N
- —1 sLEE
INLET - —-QUTLET

MAIN VALVE (D

Y e
D

U Ul

OPERATION - The operation of the Model 70-N solenoid valve is based upon the by-
pess principle, for the main valve 1s opened by the pressure difference between
the refrigerant above and below the operating piston. The solenoid is used only
to open the small by-pass with consequent low power consumption. When the sele-
noid is energised, the plunger is pulled upward a short distance and gains mowen-—
tum before raising the valve stem. When the by-pass is thus opened, 1t allowa
the refrigerant to.psss into the chamber above the piston. This piston is comnect-
ed directly to the main velve. The area of the piston is greater than the area of
the masn valve and the piston is therefore forced downward, automatically opening
the main valve. When the solenoid is de-energised the meedle comas down closing
the by-pass valve, Since the main valve ia held open against the coil spring it
now returns to the closed position. The valve closes with the flow of the liquid
forming a tight seal, Any refrigerant reaaining above the piston bleeds out

a spall hole in the piaton to the discharge side.

S
N
N
N
N
Q

WAUKESHA MOTOR CO. | ™'T-E- " [oRRAM A SK

CH e —

WAUKESHA. WIS. MODEL T7O-N_ SOLENOID VALVE APP. Fel27e




/“\

Seation 11, Page 1

SERVICE PARTS LIST
FOR MODEL "C" 1937 WAUKESHA ICE ENGINE

RALIVAY TYPE

ORDERING INSTRUCTIONS

When ordering service parts always give the following
information:

l. Model and number of Ice Engine,
(On name plate in control box)

2, Part number, quantity required and de-
seription of part.

3. To insure prompt servise address your
order to:

Waukesha Motor Company
Refrigeration Division
Waukesha, Wisconsin

NOTE:

Reference numbers 1 - 200 refer to SK-270
Referense numbers 200 - 400 refer to Figs. 1 and 2
Reference numbers 400 - 500 refer to Fige. 3
Reference numbers 500 - 600 refer to Fig. 4

Reference numbers 1 - 400 refer to the Ice Engine Unit
Reference numbers 400 - 500 refer to the Sub=-Cooler
Reference numbers 500 - 600 refer to the Fuel System



LIND 3INION3 331 40 MIIA WYY
1914

uz —
69¢ 198 6LE- g1z o5z 5
" J 222
\\ EnJ mmm »._.w sz \
\IPNNN

S.11-P.3

/| 1] e
o .. L ~. £02
jin 702
Q | GU
9 i g B
S “\‘-W‘—QN
:_ : o, 50z
L L€ ! \ | Y0e
L = - ! 91z
= \ 602
A \.i.m\ 62¢
= o ez
& ; S e
[o) o [ ] \
€9
ot 304 nsn ﬂm Jt44 00z “— 522
81z vzz g1z 10z




LIND 3INIONT 301 40 M3IA LNO¥d

4
. Z9u
[a %
[}
H m»m 89¢ $92 41
R 667 — 192 £97 128 o1e— 8I¢
@ ST\N,@J 202 952- oz | [ e A HE~ , eoe
L 1 i Y
= \[[
vl 1\ N e [S=
TS . /7
g - 2] Hrﬁlﬁ T {
88711 AL | !
s8¢ @J pie
6Lz . “ X ] o
Lis
997 —+7 v
667] e 2 ©
852 = 6
08— NS 5 = @
Lz — ] G o€
1§27 o 3 8
6L2 : 2 L : = S5
) (s
Lz | ] s T
9Lz e 5 3
582 m _ \ ° o s ° o
(e}
2
3 05z 09z g9z 182 zos- oo gig- fgp P
15z 174 141 292 zze L0g— 80t 10¢
252 682 192 soe- Lapg




S.11-P.5

S0V

¥31000-40S
€ "9i4




¥31000-90S
P E

S.11-P.5

Sov

—/
A18W3SSY 31ZZ0N LOV 80y — 60h—




505

507

o~ D O =)
‘ﬁ%% =]
- I\
)
N
e =

5l

S.11-P.5A

"FIG. 4
FUEL SYSTEM




Seotion 11, Page 6

ICE ENGINE UNIT

REFERENCE
NUMBER PART NO. REQUIRED NAME
1 Y-6392 1 Axial Flow Fan
1 Hex Jam Nut 3/4-10 Cad. Pl.
1 Shakeproof Lock Washer
#1132 Cad., Pl.
2 Y-6406 2 ¥. D. Seal Ball Bearing
#8506
3 Y-6397 1 Condenser Fan Shaft
4 B-6461 1 Alemite Fitting Straight
5 2 #16 Woodruff Keys
6 B-7659 1 Alemite Fitting 45°
7 Y-6400 1 Condenser Fan Idler Shaft
Y-6498 1 3/4 Special Hex Nut Cad.Pl.
B~6054 1 Groov Pin
1 3/4 Wrought Washer Cad. Pl.
1 Shakeproof Lock Washer -
#1132 Cad. Pl,
8 Y-6396 1 Condenser Fan Idler Pulley
9 Y-6040 2 N, D. Seal Ball Bearing
#8505
10 Y-6412 1 Condenser Fan Idler Arm
Y-6378 1 Alemite Fitting 90°
11 Y-6393 2 Idler Arm Shaft
12 Y-6128 4 Hex Jam Nut Cad. Pl,.
4 Shakeproof lock Washer
#1840 Cad. Pl.
13 Y-6216-4A 1l Condenser Fan Support
14 Y-6395 1 Condenser Fan Drive Pulley
15 3W2177 1 Frame Front Cover
392191 1 Frame Front Cover Gasket
16 3W2200 1 Pulley Bearing Plate
3W3889 1 Pulley Bearing Plate Gasket
4 Flat Hd., Machine Screw
3/8 x 1/2 1g.
17 3R1602 1 Compressor "V" Belt Pulley
8 Small Head Cap Sorews
, 1/2 x 1" lg.
18 L1 PARCE 1 Coupling Dise
19 3%2198 6 Coupling Clamping Washer
5 Coupling Dise Cap Screws
Small Head 1/2 x 1" lg.
3W3856 1 Wheel Bearing Lubricating
1 Cap Serew 1/2 x 1" 1lg.
1 1/8 Pipe Plug
20 xaar? 1 Compressor Pulley Bearing
21 3W2184 1l Crankshaft End Seal Plate
3W2193 1 End Seal Plate Gasket
6 End Seal Plate Cap Screw
5/16 x 3/4 1g.
22 372178 1 Compressor Coupling Hub
23 1 Crankshaft Key 5/16 sq. x
1-1/4 lg.
24 302197 1 Crankshaft Nut
1

Cg7nkshaft Nut Lock Washer
4



Seotion 11, Page 7

REFEREN
NUMBER PART NO. REQUIRED NAME
25 Y-6394 1 Condenser Fan Pulley Driven
2 Allen Set Sorew 1/4-20 x
1/2 1g. Cup Pt.
26 3W3884 3 Cyl. Head Tube Flange (5/8)
3W3900 1 Cyl. Head Tube Flange (3/8)
27 Y-6497 4 Tube Flange Gasket
8 Tube Flange Cap Sorew
5/16 x 1 1g.
28 FP431 4 Discharge Valve Assembly
Spring
17K~2-F 4 Complete Discharge Valve
Agsembly
29 3W2188 4 Discharge Valve Stop Plate
30 17K3 4 Discharge Valve Plate
31 w2187 4 Digcharge Valve Seat
32 w2181 1 Crankgshaft End Seal
33 X22T3N 1 Ball Bearing Lock Nut
34 X2273W 1 Ball Bearing lock Washer
35 X2273 1 Crankshaft Ball Bearing
(Single Row)
36 3W1429 1 Ball Bearing Clamp Flate
‘ 4 Clamp Plate Mach. Sorew
1/4 x 1/2 1g.
37 Y-7024 1 Compressor Drive Pulley
38 2 #G - Woodruff Key
39 Y-7023 1 Ball Bearing Retainer
4 Hex Cap Sorews 5/16 x 1/2
Cad. P1,
4 Lock Washers 5/16 Cad.Pl.
Y-6378 1 Alemite Fitting 90°
40 Y-6041 1l N. D. Seal Ball Bearing
#8507
41 Y-6038 1 Grease Seal
42 17K9 8 Discharge Valve Spring
17K-1-F 4 Complete Inlet Valve
Assembly
43 17K8 4 Inlet Valve Spring
44 302186 4 Inlet Valve Stop Plate
45 SN3855 8 Valve Stop Plate Washer
46 3W2185 4 Inlet Valve Seat
47 17K3 4 Inlet Valve Plate
X1026T28 8 Valve Seat Washer
302196 8 Valve locking Pin
PP430 8 Valve Locking Pin Spring
48 3H1611 2 Cylinder Head
3W2189 2 Cylinder Hesd Gasket
24 Cylinder Head Cap Screw
1/2 x 2-1/2 1g.
49 5A106 8 Piston Ring - Compression
50 54107 8 Piston Ring - 0il Wiper
51 3W1423 4 Piston Pin
52 3Wil422 4 Connecting Rod Bushing

(Upper)




Seotion 11, Page 74

Cap Scerew - Small Head =~
5/16 x 1 1g.

REFERENCE )
NUMBER PART NO. REQUIRED NAME
53 3R763 4 Fiston
54 3R768 4 Connecting Rod
55 3H1610 2 Cylinder
392190 2 Cylinder to Frame Gasket
) 24 Cylinder to Frame Cap
Serews Small heads 1/2 x
i" lg.
32«60 1 Breather Copper Sponge
302235 2 Breather Sponge Clamp
2 Soft Steel Wire 1/16 x
10" lg.
2 Button Head Screw 1/4 x
: 3/8 lg.
56 3wl421 8 Connecting Rod Bearing
{Lower)
8 Connecting Rod Bolts and
Nuts 3/8 x 2-1/4 lg.
57 3R767 1 Crankshaft
58 X22T4 1 Crankshaft Ball Bearing -’
(Double Row)
59 372174 1 Frame Rear Cover
3walez2 1 Frame Rear Cover Gasket
6 Cap Serews - Small Head
~ 1/2 x 1
60 32238 2 0il Sight Glass Gasket
61 3W2237 ‘1 0il Sight Glass
62 32239 1 0il Sight Glags Wasgher
63 3W2236 1 01l Sight Glass Nut
64 68320-H -1 Crankecase
2 Pipe Plugs 1/2 ctsk.
B-6417 1 Expangsion Plug
65 BD-195 .2 Valve Cover
BD-196 2 Valve Cover Gaskets
BD-194 2 - Valve Cover Studs
2  Hex Nuts 3/8-24
BD-190 2 Valve Cover Stud Gasket
66 B-3527 1 Fuel Pump Pad Cover
B~3605 1 ‘Fuel Pump Pad Cover Gasket
2 Cap Serews 5/16-18 x 5/8
lgo
2 Lock Washer 5/16
67 68053 1l ‘Camshaft Bushing (Rear)
68050 1 Camghaft Bushing (Center)
68 Y~6087~B 1l Partition Sheet (Bottom
Half)
Y-6326-A 1 Partition Sheet (Top Half)
69 BD-27 1 Flywheel Housing Gasket
70 3H1609 1 Compressor Frame
C Y-6497 1 Tube Flange Gasket
- 373884 1 Crankcase Tube Flange
2
1

1/4 Pipe Plug




Seotion 11, Page 8

REFERENCE
NUMBER PART NO. REQUIRED NAME
Y-6388 1 3/8 Hex Head Pipe Plug
71 BD-364-A 1 Main Bearing Closure Plate
BD-368-4 1 Main Bearing Closure Plate
Gasket
3 Cap Serews 5/16-18 x 3/4
lg .
3 Lock Washer b5/16
72 BD-367 1 Crankshaft 0il Seal Cup
73 BD-366 1 Crankshaft 0il Seal (Rear)
BD~365-4 1 Crankshaft 0il Wiek
BD-13 1 0il Thrower (Rear)
74 1 #G Woodruff Key
75 Y-6377 1 Compressor Drive Shaft
Y-6128 1 Hex Jam Nut
76 Y-7016 1 Compressor Outboard Bearing
Support
B=336 1 Idler arm Stop Pin
8 Hex Cap Sorews 3/8-16 x
1# 1g. Cad. P1,
8 L. W. 3/8 Cad. Fl.
Y-6379 1 Hex hd. Drain Plug 3/8 pipe
thad.
77 1 Allen Set Sorew 3/8-16 x
1" 1g. Cup point
78 B-9837 4 Cap Serews
79 BD-21 2 Cap Serew lock
80 B-5456 6 Groov Pins 1/8 x 7/8 1lg.
81 Y-6032-A 1 Coupling Hub
82 Y-6376 6 Drive Pin
83 28014 6 Drive Bushings
84 BD-193 1 0il Pan Gasket (Rear)
85 BE-~-802-E 1 Flywheel Housing
B-9512 4 Cap Serews 1/2-13 x 1-1/4
lge.
B-9511 2 Cap Sorews
6 Shakeproof Look Washerfllad
86 B=6439-B 1l Ring Gear
87 68013 1 Flywheel
88 68121 -4 2 Main Bearing Bushing (Rear)
89 68047 1 Main Bearing Cap (Rear)
B-10293-4 2 Main Bearing Shim {Rear)
B-1842 2 Dowel Pin
20 BD-5-B 2 Main Bearing Cap Sorew
BD-7 1 Main Bearing Cap Sorew lock
91 BD=-584 3 Cork Retaining Clip (Rear)
92 68204 4 Pistons
68006 4 Piston Pins
37030 8 Piston Pin Retsining Rin
37205 4 Piston Ring (Compression
37405 4 Piston Ring (70)
23505 4 Piston Ring (85)
93 68502-B 1 Cylinder Head




Seotion 11, Page 9

REFERENCE
NUMBER PART NO. REQUIRED KAME
94 BE-800 1 Exhgust Manifold Flange
BE-801 1 Exhaust Manifold Flange
Gasket
Y-6336 4 Cap Sorews 3/8-16 x 1-1/2
iZe
95 BD-115-4A 1 Combination Manifold
BD~127 2 Intake and Exhaust Mani-
fold Gasket
BD-120 6 Combination Manifold Studs
6 Hex Nuts 3/8-24
B=-221 2 Mgnifold Stud Washer
96 0068007 4 Connecting Rod Assembly
68007 4 Connecting Rod
37008 4 Piston Pin Bushings
BD=-23-A 8 Connecting Rod Bolts
BD-24 8 Castle Kuts
B~10337-4A 8 Shims
8 Cotter Pins 3/32 x 3/4
68010-A 8 Connecting Rod Bearings
97 68118-4A 2 Main Bearing Bushing
(Center)
98 68049-4A 1 Main Bearing Cap (Center)
B-10292-A 2 Main Bearing Shims (Center)
99 BD~5-B 2 Main Bearing Cap Sorews
BD-7 1 Mgin Bearing Cap Sorew
Lock
: 2 Main Bearing Dowel Pins
100 068180 1 0il Pump Assembly
68180 1 Body
BD-358 1 Cover
BD=-359 1 Gasket
37085 1 Gear (Driven)
37081-4A 1 Gear (Driven)
37083 1 Shaft (Idler)
68084 1 Shaft {Drive)
98051 1 Gear
B-997 1 Pin
1 Woodruff Key #2
4 Fil. Head Mach. Screw
1/4 x 1/2 1g.
4 look Washers 1/4
B-9420 1 Snap Ring
2 Cap Serews 5/16-18 x 3/4
lgo
2 Look Washers 5/16
BD-360 1 0il Pump Baffle
BD-361 1 0il Pump Baffle Gasket
B~9612 3 Fil. Hd. Mach. Sorew
3 Lock Washers 3/16
BD-355 1 0il Pump Soreen
B-356 2 0il Pump Soreen Wire
101 BE-437-4A 1 Top Water Manifold
102 BE-~433 1 Water OQutlet Flange Gasket



Seation 11, Page 10

REFERENCE
-NUMBER PART NO., REQUIRED NAME
B-291 2 Studs
2 Hex Nuts 3/8-24
2 Lock Washer 3/8
103  B-3655 4 Spark Plugs
104 68036-4A 4 Valve (Intake)
108 68136 4 Valve (Exhaust)
- 75923 4 Valve Insert (Exhaust)
106 68009 8 Valve Guide
107 68000~C 1 Cylinder Head Gasket
108 68035-4A 8 Valve Springs
109 BD-78-4A 1 Timing Gear Plate Gasket
110 BE-803 1 Timing Gear Plate
' 3 Cap Sorews 3/8~16 x 5/8 lg.
3 Shakeproof Lock Washer
#1220
5 Cap Screw 3/8-16 x 2 (gear
cover to plate)
5 Lock Washers 3/8
B-565 2 Dowel Pins
111 BE-806 1 Gear Cover Gasket
112 1881-1LD 1 Fan Blade Assembly
113 1881-D 1  Fan Hub Assembly
114 Y-6087 1 Fan Bracket
.3 . Cap Sorews 3/8-16 x 1-3/4
lg. :
3 - Llock Washers 3/8
-1 Hex Nut 5/8-18
1 Plain Washer 5/8
115 B-~9792 6 Valve Spring Tapers
116 B-9793 8 Valve Spring Retainer
117 BC-70 8 - Valve Tappet AdjJ. Sorew
118 BD-56-4A 8 Valve Tappets
8 Half Nuts 5/16-24
119 BD-80-A 1 Camshaft Gear
120 BD-85 1 Camshaft Thrust Plate
"2 -~ Cap Screws 5/16-18 x 5/8
BD-86 1 Camshaft Thrust Plate lock
121 BD=779-A 1 Camshaft lock Plate
122 1l Hi-pro Key 606
123 68123 1 Camshaft
124  .B-780-A 1 Camshaft Screw lock
B-1231 1 Camshaft ILock Serew
135 68087 ‘1 Camshaft Bushing (Front)
126 68123-A 2 Main Bearing Bushing (Froat)
127 B-7174 1 ‘Fan Pulley Nut :
' o 1 " Shakeproof Lock Washer
128 "BE-815-C 1 Fan Pulley ,
- 129 1 Woodruff Key #9
130 ) 1 = Woodruff Key #9 .
131 BD-87 1 Gear Cover 0il Seal
132 BC-82 1l - Gear Cover 0il Seal  Cup
© 133  B-733-A 1

Crankshaft 0il Thrower




seotion 11, Page 1l

REFERENCE
NUMBER PART NO. REQUIRED NAME
B-9824 2 Dowel Pins
63099 2 Drive Sorews
134 68012 1l Crankshaft Gear
135 68046 1 Main Bearing Cap (Front)
B~-10291~4A 2 Main Bearing Shims {Front)
BD-5~B 2 Main Bearing Cap Sorews
BD-7 1l Main Bearing Cap Sorew Lock
136 BE~805~L 1 Gear Cover
137 B-193 1l 0il Pan Gasket (Front)
138 BD-583 3 Cork Retaining Clip (Front)
BD-191 1 0il Pan Gasket (Right)
BD-192 1 0il Pan Gasket (Left)
139 BD~-14-B 1 Crankshaft
140 BD-357 1l 0il Pan
18  Cap Sorews 5/16-18 x 5/4
18 lock Washers 5/16
1 Pipe Plug 3/8




Seation 11, Page 12

" REFERENCE -

NUMBER PART KO. REQUIRED . - NAME - .
T 200 Y-6174 — 1. Radiator Hose (Top) .
. 201 B-1862 4 ' .Hose Clamps o s

‘ _ ' 2  Hex Hd. Cap Sorew 5/16-18
: x 1-1/2 Cad. Pl.
202 1944 1 Water Pump Hose
- 203 1965 -2 Water Pump Hose Clamps
- 204 068160~-A 1 Water Pump Assemdbly
: 68160-4 1l Water Pump Body
68061~-A 1 Cover
B-7718-4 1 Gasket
B-=7717 1 Packing Nut
B-7721 1 Packing Nut
B-7716 4 Packing
B-3593 2 Paoking Washer
B-7715 1 Bushing
B-6840 1 Pin
B-.1883 2 Dowels
B-5330 1 0il Seal Cup
B~5331 1 0il Seal
B-7730 1 Bushing
B-6202 1 Pin
BD-97-B 1 Magneto Gear
BD-98 1l Magneto Gear look
BD=90 1 Magneto Gear look Nut
b #3 Woodruff Key
68056 1 Aater Pump Shaft
1 #8 Woodruff Key
68163 1 Vane
1 #3 x 1-1/2 Taper Pin
4 Fil, Hd. Cap Sorew 5/16-18
X 5/8 160
205 Y~6129 1l Water Pump Inlet Elbow
{to Radiator)
B-2692 1 Water Pump Inlet Elbow
, Gasket
2 Cap Sorews 3/8-16 x 1" 1lg.
4 2 Lock Washers 3/8
207 B-7720-A 1 Water Pump Inlet Elbow
BD=197-4 1 Water Pump Inlet Elbow
Gasket
1 1/4 Pipe Plug {Slotted head)
B=403 1 Elbow Fitting (In Case)
B-404 1 Straight Fitting (In Pump)
1 1/4 0.D. Copper Tubing
, B-577 1 Grease Cup
209 Y-6036~A 1 Engine Fan Belt
- 210 B-10777 1 Magneto Cable (Set)
211 B-1365 2 Magneto Cable Support
Bracket ,
B-10454 - 4 Magneto Support Cable Blook
B-1362 2 Cable Support Clamp



Section 11, Page 13

REFERENCE

NUMBER

214

PART NO. REQUIRED NAME
4 Cap Sorew 1/4-28 x 1" lg.
4 Hex Nuts 1/4-28
4 Lock Washers 1/4
Y-6179 1l Magneto - Complete
MAGNETO HOUSING PARTS
51444 1 Housing Only
51301 2 Timing Slot Covers
7616 2 Timing Slot Cover Gaskets
17394 4 Timing Slot Cover Scorews
23149 4 Lock Washers for 17394
51270 4 Seal for 17394
7524 2 Felt Washers (rear bearing)
51266 1 Felt Retaining Cap
51237 2 0il Hole Plug
3722 3 Rear Bearing Removal Hole
Plug Sorew
51224 1 Ground Terminal Group
Complete
51287 1l Ground Terminal Connector
Plate
53367 2 Ground Terminal Connector
Plate Sorews
23149 2 Lock Washers for 53367
515 2 Ground Terminal Hex Kut
3055 1 Iock Washer for 515
2635 1 Ground Terminal Lug
51439 1 Front Cover with Gasket &
Dowel Pins
51254 1 Front Cover Gasket
51255 2 Front Cover Dowel Pin
1212 6 Front Cover Sorews
23149 6 Look Washer for 1212
6135 6 Seal for 1212
35207 1 Distributor Bearing 0il
Hole Sorew
MAGNETO DISTRIBUTOR PARTS
51454 1 Distributor Block Complete
6214 4 Dist. Block Carbon Brush &
Spring
51459 1l Dist.Block H. T. Coil
Spring
51267 1 Distributor Block Gasket
51227 4 Digtributor Bloock Thumb Nut
63643 2 Distributor Bloek attaching
Scerews
23149 2 Lock Washers for 63643
51436 1 Distributor Block Center
Brush & Cap
51218 1 Distributor Disc Complete
51230 1 Digtributor Gear
512523 1 Distributor Gear Spacing
Washer
51253 1 Distributor Shaft Ball

Bearing




Seation 11, Page 14

REFERENCE

NUMBER  PART NO.

REQUIRED NAME

72
29411

18309
3055

51271
51336

51251
51244

23149
51231
35251

51226

51274
16640
3794

51275

51272
53367
35252

51273
51286
51256

51432
51233
16756
23149
7593
7595
51441
51285
62
23149

51202
73

51234
51435
63399
63400
51209

R

od =8 I TR S A e ad ad a A X X R S

N i al L

I

Distridbutor Shaft Key

Distributor Shaft Plain
Washer

Distributor Shaft Sorew

Look Washer for 18309

Safety Gap Disc

Cam

MAGNETO CIRCUIT BREAKER
: TARTS

Breaker Terminal Group

Breaker Terminal Slotted
Nut

Lockwasher for 51244

Breaker Base Plate

Breaker Bage Plate Sorews
(vottom)

Breaker Bar & Fixed Con-
tact Set

Breaker Bar

Breaker Bar Spring Sorew

Jock Washer for 16640

Contact Bracket with
Contact

Contact Brascket Pivot
Serew {shouldered)

Contact Bracket Holding
Sorew (short)

Contact Braoket Holding
Serew (long - top)

Lock Washer for 35252

Primary Lead Assembly

Bregker Stud Insulator

MAGNETO COIL %SQONDENSER

PAR
H. T. Coil Complete
Coil Clamp
Coil Clamp Sorews
Look Washer for 16756
Coil Top Insulator
Coil Bottom Insulator
Condenser Assembly
Condenser lLesd Assembly
Condenser Nut
Lockwasher for #62
MAGNETO ROTOR & MAIN BEAR-

Rotor

Drive Key

Ball Bearing Complete
Bearing Grease Sealing Ring
Shims .002" (approx.)

Shims .003" (approx.)

Front Bearing Plate Only




Seation 11, Page 15

REFERENCE
NUMBER PART NO. REQUIRED NAME
30398 3 Front Besaring Plate Serews
3055 3 Lock Washers for 30398
7524 1 Front Bearing Felt Washer
MAGNETO PINION GEAR PARTS
51229 1 Pinion Gear
72 1 Pinion Gear Key
18309 1 Pinion Gear Sorew
29411 1 Pinion Gear Plain Washer
3055 1 Lock Washer for 18309
MAGNETO MAGNET PARTS
51236 1 Magnet Only
7572 1 Magnet Sorew
29555 1 Lock Washer for 7572
76535 1l Mggnet Seal
MACNETO IMPULSE STARTER
PARTS
7381 1 Complete Starter R.H. 15
deg. lag angle
7386 1 Rotating Unit Assembly
Complete
7370 1 Drive Member, Spring Case
Only
7333 1 Magneto Member Assembly
7323 1 Stop Pin Plate & Attaching
Screws
7340 3 Stop Pin Plate Attaching
Serews
7362 1 Felt Seal Holder & Seal
with Attaching Sorews
35207 2 Felt Seal Holder Screws
16319 2 Lockwashers for 35207
7352 1 Spring Assembly with Felt
& Stop Pins
7366 2 Spring Stop Pins
7349 2 Stop Lever
7350 2 Stop Lever Metal Washer
7351 2 Stop Lever Snap Rings
7348 1 Megneto Member Bearing Felt
7343 1 Notched Washer
30537 1 Shaft Lock Washer
7344 1 Shaft Nut
215 Y-6409 1 Magneto Coupling Cover
216 BD-89-4A 1 Water Pump Mounting Gasket
217 68267 1l Magneto Bracket
4 Cap Sorews 3/8-16 x 1-1/4 1lg
4 Lock Washer 3/8
2 Taper Pins #4 x 3/4 lg.
2 Cap Sorews 3/8-16 x 7/8 1lg.
(Magneto to Bracket)
2 Lock Washers 3/8 (Magneto
t0 Braoket)
218 B-9220 1 Heat Switoh
Y-6369 1 Heat Switch Extension




Seotion ll, Page 16

REFERENCE
NUMBER PART NO. REQUIRED NAME
219 90055 1 0il Filter
1 0il Filter Cartridge
4 Cap Sorews 3/8-16 x 1-1/4
lg. Cad. Pl,
4 Hex Nuts 3/8-16 Cad. Pl.
4 Lock Washers 3/8 Cad. Pl.
221 BE-269 1 Starter Spacer
3 Hex Cap Sorews 3/8-16 x
2-1/2 1g.
3 lock Washers 3/8
Y-6334-4A 1 32-Volt Starting Motox
DR-1865638 1 Commutator End Frame
DR-901203 1 Ball Bearing (C.E,)
DR~-1871689 2 Armature
DR-1865634 1 Gear Housing
DR-1865625 1 Drive Housing Assembly
DR-1871686 1 Field Coil (R.H,)
DR-1871687 1 Field Coil (L.H,)
DR-1871645 1 Solenoid Switoch
DR=-1853346 1 Plunger Boot
DR-1853344 1 Plunger Boot Clamp
DR-115315 1 Plunger Boot Clamp Screw
DR-143179 1 Plunger Boot Clamp Sor.Nut
DR-1854734 1 Shift Lever
DR-1862383 1 Bushing (Drive Housing)
DR-37870 1 Overrunning Clutch
DR-1865633 1l Motor Drive Shaft
DR-1837052 1 Reduction Gear
DR-1865646 1 Lead Assembly (Solenoid to
Motor Term
DR-1864716 2 Brush
DR-812016 2 Brush Holder Hinge Pin and
Insulation
DR-812015 2 Brush Holder Stop Pin and
Insulation
DR~809642 2 Brush Holder
DR-813521 1 Brush Spring (R.H.)
DR-1865641 1 Brush Spring (L.H.)
DR-1854737 1 Shift Lever Linkage
DR-16957 2 Cover Band (Cork lined -
1/2 Band)
DR-107728 2 Cover Band Sorew
DR-809763 2 Thru Bolt
DR-141553 2 Thru Bolt Lock Washer
DR-1845936 1 Shift Lever Spring
DR-1845935 1 Shift Lever Stud
DR-805258 1 Shift Lever Stud Nut
DR-142248 1l Shift Lever Stud Lock
Wagher
222 Y-6118 1 Muffler .
4 Cap Sorews 3/8-16 x 3/4 1g.
4 Lock Washer 3/8
223 Y-6175 1 Bottom Water Hose




seation 11, Page 17

REFERENCE

NUMBER

224
225

226
227
228
239
230
231

250
251

252
253
254

PART NO.

Y-6238
Y-6235
Y-6234
Y-6236-4A
Y«6237-4
B-~8963
B=4171
B-7722
B-5911

Y-6979-B
Y-6078
0Y-6017-C
B-9037
024170-C
K-341
B-6114-E
BE-809
B-6115-C
B-6117

B-6145
B-6146
B-6090
B-6127
B~6101-4A
B-6255
B-6122
B-4028
B-6169
B-6124
B-6126-B
B-6518
B=-5071
B-7355
B-7356

B=6125

B-5456
B-6274
B-536

B~6315
B-6316

REQUIRED HAME

ROk

PRREFERFERPO OFRHERRERHERRIOFPDRRPOR iR RRPHEE

Exhaust Pipe Eipple (Short)
Elbows

Street Elbow

Bxhauat Pipe Nipple (Ilong)
Exhaust Pipe Nipple (Center)
Rajah Safety Nipple
Expansion Plugs

Water Inlet Elbow Screw
Drain Plug

Radiator Filler Cap Body

Radiator Filler Cap

Radiator

Breather Cap

Breather Pipe

Governor Assembly
Governor Housing
Governor Housing Gasket
Governor Housing Cover
Governor Housing Cover
Gasket

Governor Shaft

Ball Bearings

Phrust Ball Bearing
Governor Weight Carrier
Governor Weight

Governor Shifter
Governor Weight Shaft
Groov Pin 3/32 x 1/2
Groov Pin 1/8 x 1
Governor Shifter lever
Governor lever Shaft
Governor Lever

Groov Pin 3/32 x 5/8

Bumper Sorew 1/4 x 28

Bumper Spring

Hex Kut 5/16 x 24

Fil. Hd., Sorew #10-32 x
1/2 1g.

lock Washer 3/16
Taper Pin #00 x 3/4 1lg.

Governor Gear

#3 Woodruff Key

Groov Pin 1/8 x 7/8
Snap Ring

Expansion Plug

0il Seal Washer

01l Seal Retainer



Seation 11, Page 174

REFERENCE
NUMBER PART NO., REQUIRED NAME
255 B~10137 1 Governor Spring
256 Y-6493 1 Governor Spring AdJ. Sorew
Cad. Pl.
2 Hex Jam Nuts 1/4-20 Cad.Pl,
257 Y-6465 1 Modulated Control Spring
Y-6461 1 Modulated Control Adj. Kut
B-7974-A 1 Felt Washer
B~7973 1 Felt Washer Retainer
B-8317 1 Rod Enad
B-6667 1 Rod End Pin
1 Cotter Pin 3/32 x 5/8 1g.
c&d.o Plo
258 Y-6467 1 Governor Spring Lever
259 Y-6466 1 Shoulder Sorew
260 Y-6090 1 Air Clesner
261 B-2970 1l Air Cleaner Hose (Top)
262 B-1862 2 A%r C%eaner Hose Clamp
top
263 7044 1 Air Cleaner Hose (Bottom)
264 B-578 2 Air Cleaner Hose Clamp
(Bottom)
265 Y-6133-4A 1 Air Cleaner Pipe
Y-6132 1 Alr Cleaner Clamp Support
Y-6131 1 Air Cleaner Clamp
1 Cap Sorew 3/8-16 x 3/4 lg.
1 Cap Sorew 3/8-16 x 1 lg.
2 Hex Nuts 3/8-16
2 Lock Washers 3/8
266 Y-6437 1 High Pressure Choke
267 51034 1 Carburetor Assembly
268 B=365 1 Carburetor Gasket
2 Cap Sorews 5/16-18 x 7/8
lgo
2 Lock Washers 5/16
269 B~6118 1 Governor Rod
B-6121 1 Governor Rod End
B-6119 1 Governor Rod End Pin
1 Cotter Pin 1/16 x 1/2
1 Hex Nut #10-32
270 Y-6242 1 Carburetor Hose
271 B-5078 2 Carburetor Hose Clamp
Y-6232 2 Nipple
1 Elbow 3/4 x 90°
1 Nipple 3/4 x 3-1/2 lg.
Y-7235 1 Street Elbow
272 50573=C 1 Regulator Assembly
BE-5272 1 Lower Diaphragm Assembly
E-5712 1 Upper Diaphragm Assembly
E-4793 1 Pilot Valve Assembly
£-4795 1 Pilot Valve Gasket
E-4802 1 Main Valve Assembly
273 Y=-6443 1 Vacuum Slide Switch Case
Y-307-4 1 Bushing (Large)



Seotion 1ll, Page 18

—
— ——

REFERENCE
NUMBER PART NO. REQUIRED NAME
Y-6444 1 Bushing (Small)
Y-6429 1 Vacuum Slide Switch Cover
Y-6287-4A 1 Slide Switeh Cover Gasket
Y- 6430 2 Rod End
Y=-6453 2 Rod End Pin
Y-6219 2 Wing Nuts
Y-6450 1 Squeeze connestor 1/2
B«~4680 1 Felt Washer (Small)
B-8018 1 Felt Washer Retainer (Small)
Y-6291 1 Panel
4 Rd. Hd. Mach Sorew #10-24 x
7/8 Cad. Pl.
4 Shakeproof losk Washer
#1210 Cad. Pl.
Y-6292 1 Stationary Contaet "A"
Y-6293 1l " " "gn
Y-6294 1l " " ngn
Y-6295 1 n " npn
Y-6451 1l " " wpR
Y-6298 1 n " ugGH
Y-6299 4 Stationary Contast Stud
8 Rdc Hd- Maoh.o SOI‘- #8-32 X
1/2 Cad. Pl.
8 Shakeproof lock Washer
#1208 Cad. Pl.
8 Hex Nuts #8-32 (Brass)
Y-6290~-4A 1 Sliding Contaet Bloeck
Y-6289-A 1 Sliding Contaector
Y-6303 1 Sliding Contact Plate
2 Rd. Hd. Maoch. Sorews #8-32
x 1" (Brass)
2 Hex Nuts #8~32 (Brass)
B-3246 10 Brass Washers
1 Cotter Pin 3/32 x 1" Cad.
Pl.
Y-6431 1 Vaocuum Slide Switch Shaft
Y-6446-4A 1 Slide Switoh Dust Sleeve
1 Hex Nut 1/4-28 Cad. Pl.
2 Wrought Wesher Cad. Pl,
2 Hex Jam Nuts 1/4-28 Cad.Pl,
1 Soft Brass Wire #16 x 9%lg.
Y-6428 1 4-1/2 Cup Packing
Y-6434 1 4-1/2 Cup Packing Expander
Y-6432 1l Piston Plate (Small)
Y-6433 1l Pigton Plate (Large)
1 Shakeproof Look Washer
#1124 Cad. P1,
1 Hex Nut 1/2-13 Cad. Pl.
Y-6447 1 Slide Switoh Spring
Y-6435 1 Slide Switoh Cylinder Head
Y-6448 1 Slide Switach Cylinder Head
Gasket
1 1/8 Pipe Plug (Slotted)

Cad. Pl.



Seotion 1ll, Page 19

REFERENCE
NUMBER PART NO. REQUIRED NAME
1 1/4 Pipe Plug (Slotted)
Cad. P1,
B-1686 Half Union Elbow 1/4 flare
x 1/8 male pipe thd.
B~-4092 4 Flare Nut 1/4
Y-6489 1 Tee 1/4 flare x 1/4 male
pipe thd. x 1/4 flare
274 Y-6124 1 Control Box Cover
Y-6127 1 Control Box Cover Gasket
Y-6161-4 2 Control Box Knobs
B-7695 2 Gagkets
B-9578 2 Snap Rings
0Y-6214~-A 1 Service Data Holder
8 Parker Kalon (Type 2) #4 x
3/16. Cad. Pl.
Y-658 8 Wasghers
Y-6123-B 1l Control Box
Y-6160 2 Control Box Hinge Pins
4 Cotter Pins 1/8 x 3/4 Cad.
Pl.
Y-6201 2 Studs
B-4680 2 Felt Washer (Small)
. B~-8018 2 Felt Retainer (Small)
276 50003-C 1l 0il Gauge
Y-6438 1 Adapter 1/8 male pipe x 1/8
sweat tube
277 Y-6252 1 Momentary Starting Switch
Y-6138~4A 1 Instrument Panel
278 Y-6139 1 3-1/4 Octagon Outlet Box
Y-6140-4A 1l Octagon Outlet Box Cover
Y-6146-A 1l Starter Crank Limit Switoch
Y-6311-A 1 Thermal Element
279 Y-6441 1 High Pressure Switch
280 Y-6440 1 Low Pressure Switch
281 Y-6143-B 1 Head Pressure Gauge
282 Y-6144-4 1 Compound Gauge
283 Y-6442 2 Packlesg Angle Valve
Y-6445 2 TEE - 3/8 x 1/8 x 3/8
284 0Y-6015-C 1 Structural Steel Frame
285 0Y-6380 4 Composition Wheel
Y-6125 4 Wheel Washer
Y-6035 4 Jam Nut
4 Cotter Pin 1/8 x 2 1lg. Cad.
Pl.
286 0Y=-6033-4A 2 Ha?%er ?heel Bracket Assem,
He
287 Y-6381 7 Hood Fagtener
28 Parker Kalon Type Z Sor.
#10 x 3/8 Ra. Ha.
Y-6220 7 Hood Fastener Catohes
288 Y-6436 1 Refrigerant Service Mani-

fold




Seaqtion ll, Page 20 v

REFERENCE

NUMBER  PART NO.

REQUIRED . NAME

¥-6279
Y-6280

[ RO

Hex Cap Sorew 3/8-16 x
1-3/4 1g. Cad. Pl.

look Washer 3/8 Cad. Pl.
Half Union

Flared Tube Cap Nut



Seation 11, Page 21

e e e et e et re -t st e et e e eI IR ———
e e e e ]

REFERENCE ~
NUMBER  PART NO. REQUIRED NAME
300 - 303-8 2 - Compregsor Discharge Valve
' {Shown)
Y-6496 2 Compressor Discharge Valve
Gasket ,
4 Cap Screw 3/8 x 1-1/2
: . (Small Head)
6302 -2 Compressor Inlet Valve
v {not shown)
Y-6495 2 Compressor Inlet Valve
: o Gasket (not shown)
o 4 Cap Sorews 1/2 x 2-1/2
301 B-6461 1l  Alemite Fitting Straifht
302 Y-6156 1l Extension Valve Stem (Long)
B-5759 1 Knodb
.B-5544" 1 Groov Pin
: 1 Cotter Pin 3/32 x 3/4 Cad.
Y-6178-4 1 Rubber Grommet
303 : _ 1 Compressor Discharge Tube
304 Y-6407 3 Condenser Fan Drive Belts
305 Y-6378 1 “Alemite Fitting 90° :
306 Y-7078 1 Compressor Drive Idler Arm
- Y-7021-A 1 Compressor Idler Arm Shaft
Y-7026 2., Idler Arm Bushings
. B=432 2 . Expansion Plug
307 Y-7079 1 Idler Lever Bracket
- 4 Hex Cap Sorews 1/2-13 x
1-1/4 Cad. Plated
-4 Shakeproof Look Washer
: #1124 Cad. P1, _
308 Y=-7020 1 Compregsor Drive Idler
: ‘ Shaft :
1 Jam Nut 7/8-9 Ced. P1,
1 -Shakeproof Lock Washer
#1134 Cad. Pl.
1 1/8 Pipe Plug (Slotted)
Y-7018 1l Compressor Drive Idler
' : Pulley ,
Y-6040 2 N.D. Seal Ball Brg. #8505
309 Y-7048 7 Compressor Drive Belt
310 1l Clean Out Door (R.H.)
311 Y-6402 2 ‘Clean Out Door Clamp Spring
2 Hex Cap Sorew 1/2-13 x 1/2
lg. Cad. Pl. .
2 lock Washers 1/2
312 1 Clean Out Door (L.H.)
313 1 Clean Out Door Clamp
314 2 Condenser Discharge Tube
Y-6408 2 3/4 Couplings
315 Y=-7049-4A 1 Compressor Idler Spring
Sorew
Y-7080 1 Knod
B-6175 1 Groov Pin




~ Seation 11, Page 22

REFERENCE o .
" NUMBER  PART NO. REQUIRED NAME
- Y-6314 1 Spacer o
’ S X Shakeproof lLock Washer
‘ : #1120 Cad. P1,
Y-7081 1 - Idler Spring Swivel
316 . 0Y-6034-4 2 ?ange§ Wheel Bracket Assem.
. R'H. ) :
317 Y-6411 1 S<Way Valve : :
318 Y-6128 4 . Hex Jem Nut Gad, Pl.
319 Y-6473 1 Flexible Discharge lLine
. (Short) ‘ ‘
320 Y-6420 2 "Refrigerant Check Valve
Y-6410 3 3/4 Elbow
321 Y-~6475 1 Solenoid Valve Support
322 Y-6277-4 1 Solenoid Valve S
Y-6477 1 Elbow 5/8 fitting x 5/8 -
Pittin :
Y-6389 3 Elbow ,578 fitting x 5/8
' tube .
Y-6270 1 Elbow 5/8 0.D. tube
Y-6390 _ 1 Tee 5/8 0.D. tube .
AP-29821 1 Solen?id Coil (32 Volt =
D.c. - ' -
AP-39152-2 1 Plunger Assembly
AP-26269" l = Tube Adapter Gasket
AP-29644-1 1 - = Pilot Valve Strainer
AP-26271 1 Strainer Plug Gasket
AP-39112-2 1 By-pass Valve and Bushing
AP-26269 1l By-pass Bushing Gasket
AP-21292 ‘1 Piston
AP-28086" 1l Piston Spring
AP-28088 1 Solenoid Coil Spring
AP-23727 1 Valve Seat (Large)
AP-26272 1 Valve Seat Gasket
AP-39124-2 1 Valve Seat Cup Assembly
AP-28112 1 Strainer Soreen
AP-24386 1 Lower Flange Gasket
AP-24264 2 Flange Plate Gasket
AP-21306 2 Flange 5/8 0.D. tube
Y-6386 1 Pressure Relief Valve
Y-6387 1 Forged Cross 5/8 sweat
tube
Y-6391 1 Adapter 5/8 fitting x 3/8
female pipe
Y-6388 1l 3/8 Pipe Plug Hex Hd.,
Brass
AP-21325 2 Flange 3/4 0.D. Tube



Seation 11, Page 23

e

REFERENCE
NUMBER PART NO. REQUIRED NAME
350 Y-6147-4 1 4 Pole Plug
351 Y-6148-4A 1 4 Pole Receptacle
352 1 #8 - 4 Wire Tirex 7 ft. lg.
Y-6248 1 Squeeze Angle Connector 90°
361 Y-6342 1 Compressor Drive Idler
Spring
1 Hex Nut 3/8-16 Cad. Pl,
362 Y-6484 2 1" Pipe Strap Cad. Pl.
2 Hex Nuts 5/16-18 Cad. Pl.
2 Cap Serews 5/16-18 x 1-1/4
Cad. Pl.
2 Lock Waghers 5/16
2363 Y-6239 1 Extension Valve Stem (Long)
B-5759 1 Knob
B-5544 1 Groov Pin
1 Cotter Pin 3/32 x 3/4 Cad,
Pl.
Y-6178-4A 1 Rubber Grommet
364 Y-6398 1 Suetion Line Strainer
Y-6383 1 Elbow 1" Sweat Tube
Y-6384 1 Tee 1-3/8 x 1 x 1 Sweat
Tube
Y-6478 1  Elbow 1-3/8 tube x 1-3/8
fitting
Y-6385 2 Elbow 1-3/8 sweat tube
365 Y-7208 1 Suction Line Strainer Clamp
2 Hex Cap Sorew 3/8-16 x 1-1/8
Cad. Pl.
2 Lock Washers 3/8 Gad. Pl,
1 Hex Hd, Cap Serew 1/2-13 x
2 C&d . P1 .
1 Look Washer 1/2 Cad. Pl.
Y-6480 1 Suction Line Sleeve
369 Y-6474 1 1-3/8 Flexible Suction Line
370 Y-6379 2 Plug
371 Y-7022-4 1 Compressor Idler Spring Pin
1 Hex Jam Nut 7/16-14 Cad. Pl.
1 Shakeproof Lock Washer
#1122 Cad. Pl.
372 0Y~6093-B 1l Condenser Fan Guard
0Y=-6065-4A 1l Condenser Fan Shroud
Y-6219 5, Wing Nut
16 Hex Cap Screws 1/2-13 x 1/2
lg. Cad, Pl.
16 lock Washers 1/2 Cad. Pl,
373 Y-6472 1 3/4 Flexible Discharge Line
{Long)
374 Y-7049-4A 1 Condenser Fan Idler Spring
Serew
Y-7080 1l Idler Spring Release Knob
B=-6175 1 Groov Pin



Seation 11, Page 24

REFERENCE
NUMBER  PART NO.
375 Y-6350
Y-7022~-4
376 Y-6488
371 Y-6415
378 Y-6413
379 B=7042

REQUIRED NAME

1 Shakeproof lock Washer
#1120 Cad. Pl.

Condenser Fan Idler Spring

Condenser Fan ldler Spring

Pin

Hex Jam Nut 7/16-14 Cad.Pl.
Shakeproof lock Washer
#1122 Cad. Pl.

Hex Nut 7/16-14 Cad. Pl.

Hex Nut 3/8-16 Cad. Pl.
Suotion Line Guard

Hex Cap Sorew 3/8-16 x
1-3/4 Cad, Pl.

Hex Nut 3/8-16 Cad. Pl.
Look Washer 3/8

Flexible Tubing Support
Clamp

Flexible Tubing Support
(on unit)

Hex Cap Sorew 5/8-11 x
2-1/2 Cad, P1,

Look Washer 5/8 Cad. Pl.

Hex Cap Sorew 1/2-13 x
1-1/4 Cad. Pl,

Look Washer 1/2

Timing Hole Cover ,

Rd, Hd. Mach. Sorew #l4 x
1/2 1g.

Lock Washer 1/4

P PRD DR P RRE RERERE EE R

MISCELIANEOUS ICE ENGINE PARTS BOT ILLUSTRATED

—— ——
PART NO. REQUIRED NAME
Y-6117-4 5 Radiator Guard
0Y-6092-4A 1 Radiator Soreen
10 Parker Kalon Cap Sor. #14 x 1/2
. Cad. Pl.
10 Hex Cap Sorews 1/2-13 x 5/8 lg.
10 Shakeproof Loock Washer #1124 Cad.Pl.
Y-6381 1 Hood Fastener Support
2 ng Cap Sorew 3/8-16 x 1/2 1lg. Cad.
1.
Y-6119 1l Front Cover Plate
7 Hex Cap Sorews 1/2-13 x 1/2 Cad.Pl.
7 Lock Washer 1/2 Cad. Pl.
0Y-6068 1l Top Cover Assembly
0Y-6066 2 Side Cover Assembly
0Y-6013-BA 2 Condenser
24 Hex Cap Sorew 1/2-13 x 3/4 Cad. Pl.




Seation ll, Page 25

PART NO.

REQUIRED NAME
e
24 lock Washer 1/2 Cad. Pl.
Y-6421 2 Condenser Guard (Left)
Y-6422 2 Condenser Guard (Right)
32 Parker Kalon Cap Serew #14 x 1/2
Cad. Pl.
32 Wrought Washer 1/4 Cad. Pl. -
Y-6113-B 1 Refrigerant Receiver
Y-6404 2 Receiver Valve
Y6405 1 Reducing Elbow 1-5/8 x 1-3/8 Sweat
Tube
Y-6418 1 3/4 Flexidle Metal Tube
Y-6419 1 1-3/8 Flexible Metal Tube
Y-6416 1 Liquid 1ine Filter
Y=-6157 1 Fuel Hose
Y-6277 1 Solenoid Valve
Y=6203 1 Temperature Switch
Y~6492 1 Flexible Tubing Strap Clamp
Y-6491 1 Flexible Tubing Strap
1 Hex Nut 3/8-16 Cad. Pl.
1 Llock Washer 3/8 Cad. Pl.
1 Hex Cap Sorew 3/8-16 x 2-1/4 1lg.
Ca,d.. Plo
0Y-6083-B 1 Mounting Traeck (R.H.)
0Y-6084-B 1 Mounting Track (L.H.)
Y-6414 1 Flexible Tubing Support (On Track)
2 Cap Sorew 1/2-13 x 1l-1/4 lg. Cad.
Pl.
2 Lock Washers 1/2 Cad, Pl.
1 Cap Serew 5/8-11 x 2-1/2 Cad. Pl.
1 loock Washer 5/8
Y-6415 1 Flexible Tubing Support Clamp

Cad. P1.



Section 11, Page 26
SUB~-COOIER PARTS

REFERENCE
NUMBER PART NO. REQUIRED NAME
400 51 1 Copper Wool Filter
401 S 2 1 Pump Assembly less bracket
S 12 2 Flanged Elvows (Pump)
401-A sSw 1l 1 Pump Bracket with Wagner
Motor
401-B SG 1 1 Pump Bracket with G. E.
Motor
SG 2 1  Pump Bracket Ring
402 SW 2 1l Pump Motor (Wagner)
402-A sG 3 1l Pump Motor (G. E.)
402-B SW 3 2 Brushes for Wagner Motor
402-C SG 4 4  Brushes for G. E. Motor
403 s 3 1 Pressure Switch
404 S 4 1 Motor Inspeotion Hole
Cover
405 S5 1 Condenser Coil
406 ) 1 Spray Nozzle Inspection
Hole Cover
407 s 1 Spray Nozzle Assembly
B8 6 Spray Nozzles
408 S 8 1 Top Cover
409 S 9 1 Front Cover
410 S 10 1l Water Filler Hole Cover
411 S 11 1l Water Pump Suction Hose



FUEL SYSTEM PARTS

Seation 11, Page 27

REFERENCE

NUMBER

PART NO.

REQUIRED

NAME

500

501

502

503

504

505

506
507
508

509
510

Y-6169-4A
Y-6218

Y-6167-A

Y-6163-B
Y-6164-B
Y-6165~B

Y-6166

Y-6162

Y-6168

0Y-6114
Y-6088~A
Y-6187
Y-6188=-4

Y-6312
Y-6189
B-6054
0Y-6192

Y-6186
Y-6183
B-5417
Y-6184

Koo [e2 e W N

G

Ry N N - Y R )

High Pressure Fuel Hose
Regulator Assembly Clamp

Hex Cap Sorews 3/8-16 x
2-1/2 Cad. Pl.

Hex Nuts 3/8-16 Cad. Pl,

Lock Washers 3/8 Cad. Pl.
Check Valve (#2760)

Seat (Disc) (2885-6)
Spring (2885-8)

Regulator Set at 30/
(#2761)

Regulator Set at 45f
(2761) ,
Regulator Set at 60}
(#2761)

Seat Disc (#2761-16)

Diaphragm (2761-9)
Diaphragm Washer (1147-23)

Back Cap Washer (1147-21)
Special Globe Valve {#2762)
Seat (Disc) (2651-9R)

Diaphragm (3) (2852-4)

Regulstor (Large) (#6100)

Diaphragm (5800-4)

Seat {(Dise) (1175-16)

Spring (5800-6)

Safety Relief Valve (2866)

Pressure Gauge

Special Cyl. Shut Off
Valve {2759)

Seat (Disc) (2651~9R)

Diaphragm (3713-4)

Slug Check Spring (2758-3)

Lock Kut Washer %2950-2)
Check Diso (2885-6)

Check Spring (2885-8)

Plug (2759-2)

Plug Chain with Ring on
Both Endse (2759-3)

Propane Fuel Cylinder

Fuel Cylinder Carrier

Clamp

Flat Spring

#8 Tinners Rivets

Clamp Spring

Collars

Groov Pins

Clamp Rod

5/8-11 Jam Nut Cad. Pl,

Clamp Equalizer

Clamp Eccentric

Groov Pin

Clamp Shaft



Seoction 11, Page 28

REFERENCE
NUMBER PART NO., REQUIRED NAME
Y-6185 1l Clamp lever
1 Hex Cap Sorew 3/8-16 x
1-1/2" Cad. Pl,
1 lock Washer 3/8 Cad. Pl.
511 0Y=-6212 1 Tank Instruetion Holder
Y-6211 1 Celluloid
SK-143-A 1 Blueprint
512 Y-6272 2 Hood Fastener
Y-6220 2 Hood Fastener Catch
513 Y-6401 1 Excess Flow Valve (#2779)

Diaphragm (2779-9)
Seat (Dise) (2779-6)
Spring (2779-13)



Seotion 12, Page 1
INDEX
{Bumbers refer to Seotion and Page)

Adding Freon, 8-1

Air Cleaner, 4-2, 9-1

Air in System, 2-2

Belts, 4-2, 5-5, 7-1, 9-1

Breather Cap, 4~-2, 9-1, 10-8
By-pass Solenoid Valve, 10-4, 10-5, 10-9, 1l0-18
Carburetor Adjustment, 4-3, 10-17
Carburetor Cleaning, 4-3

Charging with Refrigerant, 2-2, 8-1
Cleaning Carburetor, 4-3

Cleaning Condensers and Radiator, 4-1
Cleaning Refrigerant Filters, 4-1
Cleaning Air Cleaner, 4-2

Cleaning Breather Cap, 4-2
Compressor Maintenance, 4-5
Compressor 0il, 4-1, 10-8
Compressor Pulley Removal, 4-6
Compressor Seal Remowval, 4~6
Compressor Heads Removal, 4-5
Condensers, Cleaning, 4-1
Condensers, Removing Freon from, 8-1
Crank Limit Switch, 3-3, 7-1

Dryer, 2-1

Engine Adjustments, 4-3

Engine Crosa-seotion, 10-14

Engine Fails to Start, 5-4

Engine Fan Lubrication, 10-8

Engine Head Removal, 4-5

Engine Ignition Timing, 4-4

Engine 0il Capasity, 7-1

Engine 0il Pressure, 7-1

Engine Speed, 3-1, 5-2, 10-12
Engine Valve Timing, 4-3
Evacuating System, 2-2

Filter (See air cleaner)

Filter 0il, 10-8

Filter Refrigerant Cleaning, 4-1, 9-1
Filter Refrigerant losation, 10-2
Firing Order, 7-1

Freezing Temperatures, 9-1

Freon Level, 2-2, 4-2, 9-1

Fuel Mixture Adjustment, 4-3, 10-17
Fuel Regulators, 3-2, 3-4

Fuel Safety Devices, 3-4

Fuel System Installation, 10-2

Fuel Valves, 2-2

Fumes, 5-2, 10-6

Governor, 5=2

Grinding Engine Valves, 4-5

Heat Exochanger, l-1, 10-9

Heat Switoh, 5-5

High Pressure Relief Valve, 3-3, 7-1, 10-13
High Presswe Switoch, 3-3, 4~3, 7-1
Ignition, 5-4, 5-5



Seotion 12, Page 2

Ignition Timing, 4-4

Ingtallation, 1-1

Low Pressure Switeh, 4-3, 7-1
Lubrieation, 2-1, 4-1, 10-8

Magneto Breasker Points, 4-4

Magneto, Cross-section of, 10-16
Magneto Servicing, 9-1

Magneto, Timing, 4-4

Modulator Adjusting, 5-2, 7-1, 10-3
0il Capacity, Compressor, 7-1

011 Capacity, Engine, 7-1, 2-1

Pilot Light, 3-4, 10-4, 10-5, 10-6
Piping, Fuel System, 10-1

Piping, Refrigerant System, 1-1, 10-2, 10-9
Presgures, Fuel, 3-2, 5-2

Pressures, 0il, 3-1

Pressures, Refrigerant, 3.1, 5~-1
Protective Devices, 3-3, 3-4
Radiator Cleaning, 4-1

Raleo Connestions, 10-7

Receiver, Installation of, 10-2
Receiver Capacity, 7-1

Refrigerant Dryer, 2-1

Refrigerant Lines, loeation, 1-1, 10-2, 10-9
Removing Freon from System, 8-1
Removing Compressor Heads, 4-5
Removing Compressor Pulley, 4-6
Removing Compressor Seal, 4-6
Removing Engine Head, 4-5, 9-1
Service Instructions, 4-1, 9-1
Setting Refrigerant Valves, 8-1
Slide Switeh, 4-2, 10-4, 10-5, 10-10
Solenoid Valve, 10-18

Spark Plugs, 7-1, 9-1

Speeds, Operating, 3-1, 5-2, 7-1, 10-12
Spider Hub, Compressor, 4-6

Starter, Cross-section of, 10-15
Starter, Internal Wiring Diagram, 10-10
Starting the Ilce Engine, 2-2, 3-1
Stopping the lce Engine, 2-3

Summary of Operations, 8-1
Tabulated Data, 7<1

Tappet Clearances, 7-1

Temperature Switch, 3-3

Timing, Ignition, 4-4

Timing, Valves, 4-3

Tracks, Inatallation of, 10-2
Trapping Freon in Reseiver, 8-1
Trapping Freon in Condensers, 8-1
Valve Grinding, 4-5, 9-1

Valve Tappet Clearances, 7-1

Valve Timing, 4-3

Water, 4-1

Water Capacity, 7-1

Water Pump, 9-1

Wiring, Car, 10-6

Wiring Ice Engine, 10-4, 10-5, 10-10, 10-l1l



OPERATING MANUAL
AND

PARTS LIST

FOR

MODEL D

Waukesha Ice Engine

for

Railway Air Conditioning

This Supplement must be added to Edition 3,
Form Ref. 1025-A.

WAUKESHA MOTOR COMPANY
REFRIGERATION DIVISION

WAUKESHA, WISCONSIN




Section 13, Page 1

SUPPLEMENT TO OPERATING MANUAL
EDITION 3, FORM REF. 1025-A
FOR MODEL "D" WAUKESHA ICE-ENGINE (RAILWAY TYPE)

GENERAL INFORMATION*

Phe Model "D" Railway Ice-Engine is a more compact
machine weighing less than the Model "C" and having
a number of refinements in control and safety de-
vices anml a more convenient arrsngement of acces-
sories. When referring to the operating manual for
instructions relative to the operation and care of
the Model "D" Ice-Engine, the new control devices
described in the following paragraphs should be ke pt
in mind.

DESCRIPTION OF NEW CONTROL DEVICES

Crank Limit Swi tch

The crank limit swlitch now contains a new heating
element which will permit intermittent cranking (see
intermittent starting switch below) for three minutes
instead of the one and one-half minute period de-
seribed on Page 3, Section 3. A study of the wiring
dia gram (SK—563-AS will show that the crank limit
switch is now also used to stop the engine in case of
low 0il pressure or engine overheating. '

This switch should never be tied down so that it can-
not release when necessary. )

Vacuum Switch

The vacuum switch, located on the partition sheet in
the engine compartment Jjust above the manifvld, re-
places the slide switch and econtrols the e¢ranking of
the Ice-Engine. The vacuum switch breaks the circuit
to the starter and the solenoid by-pass valve when
the engine begins to operate.

Intermittent Starting Switch

The intermittent starting switch, mounted in the con-
trol box just above the suction pressure gauge, permi ts
the starter to crank the engine for approximately 15
seconds and then breaks the starting ecircuit for 45
seconds, recycling until either the engine starts or
the crank linit switch opens after a three-minute
period., This action makes the operation of the engine
more certain, since under some comditions the engine
may fail to start on the first attempt dbut will start

*See Edition 3, Section 1.



section 13, Page 2

readily on the second or third.
0il Pressure Switch

The oil pressure switch which forms the cover of

the electrical junction box in the engine compart-

ment serves two purposes: (1) - It interlocks
electrically with the vacuum switch and prevents the
starting motor from engaging when the engine is running
at low vacuum. (2) - It provides protection against
low o0il pressure and trips the erank limit switch if
the oil pressure is less than 5-1/2 pounds for more
than three minutes.

Engine Heat Switoch

The engine heat switch is now wired to close the

circuit to the orank 1imit switch heater coil if the
engine temperature exceeds 217° P., stopping the engine
after three minutes. If the engine stops due either

to overheating or low oil pressure, the operation of

the erank limit switch closes the solenoid liquid valve
at the evaporator, and this in turn causes the Ice-Engire
to pump down and stop.

Vacuum Gauge

The vacuum gauge, mounted on the instrument panel with
the oil gauge, gives an indication of the operation of
the engine and furnishes a means of accurately adjust-
ing the fuel mixture. To correctly adjust the fuel
mixture, have the engine running with the load constant
and edjust the mixture at the "load adjustment™ on the
carburetor (SK-275, Section 10, Page 17) so as to obtain
the highest possible vacuum on the gauge.

The gauge will give an indication of the amount of load
on the engine; the vacuum will drop as the load increases.
Should the gauge read 4" or less, look for incorrect
adjustment of the carburetor, low fuel pressure, timing
out of adjustment, extremely high Freon head pressure

or some tight bearing or source of unnecessary friction
whieh weuld result in excessive load on the engine.

If the needle of the gauge fluctuates violently, look
for faulty operation of the engine valves.

Manometer

The mercury manometer in the left side of the control
box indicates the pressure in the fuel line to the
Ensign regulator. Read this gauge only when the engine
is rumning and te sure to loosen the vent screw on top
of the manometer. The normal pressure should be 4 ozs,
and may be obtained by adjusting the large pressure
regulator shown on SK-149-A (Section 10, Page 1) and



Section 13, Page 3

described in the 2nd and 3rd paragraphs on Page
2, Section 3.

If some doubt exists concerning the zero setting of
the manometer, take off the fitting connecting the
1/8" pipe to the Ensign regulator and see that the
mercury column returns to zero.

Fuel Strainer

A fuel sirainer has been added just ahead of the
Ensign regulator to prevent particles of dirt, scale
etc., from entering the regulator and earburetor. One
inspection a year should be sufficient.

Starter Switch Condenser

A condenser has been mdded to the solenoid switeh on

the starting motor on Model "C" and "D" units. This
condenser is connected to the main teminals of the
solenoid switch and before the unit is connected to

the car it should be made absolutely ¢ ertain that the
red lead from the condenser is connected to the positive
terminal. If the machine is placed in operation with
these connections reversed the condenser will be ruined
and unnecessary pitting of the magnetic switeh comtacts
will result.

ADDITIONAL SERVICE INSTRUCTIONS*1

LUBRICATION

‘To correctly detemine the o0il level in the c®mpres-
sor, allow the machine %o operate for a half hour, then
stop it manually by depressing the lever of the low
pressure switch so that the unit will not pump down

and stop in the normal manner. Then after allowing a
minute or two for the oil to settle, observe the level
through the compressor bull's-eye. The oil level should
be at the center of the bull's-eye.

ELECTRICAL EQUIFMENT

Periodically inspect the vacuum switch vent cap and if
necessary clean the felt pad and the screens so that
they will not offer a restriction to the air flow during
the operation of the switah.

OPERATING DIFFICULTIES*2

ICE-ENGINE FAILS TO START (See SK-360-A)

If starter fails to crank engine:

S5A. Check vacuum switch operation.

*1 See Edition 3, Section 4, Page 1.
2 See Edition 3, Section 5, Page 4.



Section 13, Page 4

8. Check oil switch operation.

9. Check intermittent starting switeh.

If starter eranks but the engine fails to start:

1A. Check fuel supply on manometer--should be 4 ozs.

The starter crank limit switch (See "L" on SK-363-A)
may trip out for any of the following reasons:

1A. Engine fails to start

2A. Engine overheats thereby operating engine heat
switch.

3A. 0il pressure drops below 5-1/2 lbs. while engine
is running.

MODEL "D" SUB-COOLER *1

Since the first paragraph of Section & was written,

it has been determined that lower head pressures in

the Ice-Engine may be obiained by connecting the
evaporative Sub-Cooler in the liquid line from the
Tce-Engine to the receiver. (See note on SK-343-1).

The installation of a shut-off valve in the line between
the Sub-Cooler and the Ice-Engine will permit pump-

ing the refrigerant out of the Sub-Cooler and into

the Ice-Engine air condensers.

Checking the operation of the spray nozzle, motor
brushes, and the water pump is facilitated by a hinge
which permmits the entire assembly to be swung out 90°
after loosening the knob (#427 - Section 11-A, Page

28). 'The spray pump can be operated in the swung-out
position and the nozzle performance observed. The
Model "D" Sub-Cooler is made for either 40 or 60 gallons
of mater and can also be provided with a snap action
float valve to use the water supply of the car to
supplement the Sub-Cooler tank capacity.

SERVICE CHART *2
SUB-COOLER

In case of major repairs or for overhauling during the
winter, the entire blower-motor-pump assembly may
easily be removed by simply disconnecting the Twist-
Lock electriec plug and the water intake hose coupling
at the pump, and then lifting the unit off the hinges.
When reassembling the Sub-Cooler be sure to lock the
electric plug by twisting it to the right.

*] See Edition 3, Section 6
*2 See Edition 3, Section 9



Section 13, Page 5

To prevent accidental addition of water to the Sub-
Cooler during freezing weather, lock the water
filler ecap by inserting a 3/8-16 x 3/4 cap screw in
the hole provided for it.



Section 10-A, Page 1

s weawale = T == B =T =
| v-£pe-us |w won q - ferars— -+ F F——1 f | I — -
TN v IAVA GONT 105 LNvEIORIE (B)
uz_ozumm» NNV TET 58 ONIWVEd 335 B W I OSTan WoriaE Q)
NG ESRR
O ORIAET NOITVTVISNT 3 NOEE  INTTTEnG (@) NOII¥501 H03- JOuINGD o1 107 &) Eamroriey- <aF[()
@FTTeR) N 27 @) AL HIHKD 00 FTHOHS NN TExTHE ()
(TEVITVA) (FI3) SEINTTo T (VLD $4T 103 MOT TS 1VINS B350 (1) | (RODms) ~3NrT Ive#oma3 TeKa 13 (y)
AOETT T30S oNonasd 3 x % ) SIZE W03 TR 3B TIRWA TN INVEDEI Q)] (@nor) 3N INVERESE TETE ()
TIONT NI NIAD g380 TNITO3INVA RI 313 1aN00 733 SWVHI SRR (Z)
IIoN
- gIreNEnd TN
ROTR_ QIS M IVA FEISE HN
N ONVIVID VY a8 SNWVET SIS f
N TEVL 35 o NIIA IS
D, DNVaVID 3N e v ——— g
B =R ¥
4 N e - ~,
4
o= |
n A = = n
3 e - 2 3
e Fay | W3 30 WoLIoB v \ -/ \ _,.k.\. ,/Pu / of ™ Lo
4 /»q ~= L2 it _
Z N Mw

T33HM NOIHSND NO 1HDISM J1NenisSid
XW3d0dd QL 13ATTONV 917 F NIHLA
fd

IXWA Tornd
N
VYD 30 35 AL HWETH
38 ISTW SHYOVHL 3HL 40 N3
SINIAGE INO3Y

__WMMFZMMFUQPIHWZMFMNZQ
Ha  ONOT 09 HSI E]

ONILHOJJING OGNV S TINNVHD TS ¥31INID
01 T3ANNVHD 3J0ANJI L13AIY TEM

N SINIWSHINOH T¥S YN 1id OL
IS ONOT,00 OFGINGNT WY I3uevs
VNVL T3(d 803 STONY O L0k B

s € = [ (6) ST INvaBRE
] @ @ e B (DMC FL I IFU0 AL LV 8D I
w2 | 1 ¥ ! T30 HO_INSNLEVGA0D HOLvE0dvA3
m< Qw_%naz 9 N & SHL NI SATOR NOBNwEXE 3HL 30 GVIHY
gua,_wﬁ_ SN |0 Ne FHVd N3 (@ )IAA GNorT GONT 105
J6 HVeevd god_IINN 40 aN3 \\\\\\\\\\ } s
SIHL aWv ROLDMEISE0 _ "0rvA 4 7 ————
HL NV zmn_s = 21 S @ it TS (RARNTA) T0 SNOTLI3NNOD 804 2Ie-Y5 335
K o T X | wovem woveoawd OSSN ST 831000-8N6 SNIVH0LAE i
3 B9, { WOud 3N NOTIONS
o — ® 05 BOION VFSIWWA
ATIESSIOoY_Ho3 TKA (TR () IHI_AF QaRGINENg ST SINTT TYE N
| 0 N v:\.\\.‘ﬂéum J ST
o e o e ..m SENL 534305 GO WNIDV ¢ BOLVHOIVAS O SN[ andri NHOHS ONY Qala03as VeIl TV

@ [SKasA




section 10-A, Page 2

VALVE

SHOfER ) [ O 19

LIQUID LINE EXPANSION VALV
SOLENOM }— e ® @5 la—-y-
Bl s
\_/"

\
S PILOT SWITH
- CAR WIRING < [FILOT LIGHT SWTTcH
- ENGINE WIRING - ENGINE HEAT SWIT!
{70 SUB-COOLER TF USED
f = —— 52 STARTER _—
iy
;_L..?:::.'.‘_J J'[\,/ —_ H
4 i 1 =]
Fg & | 3
T ! ot
L iVAOUM SWITCH  (_. ENGNE___ |
1 oL
l e g £ ====—==2
T i
PR A N 1§ A 8 .1\ 1
JUNGTION BOX |

INTERMITTENT 5SS
STARTING SWITCH

CONTROL BOX /—‘I

b

OPERATING INSTRUCTIONS

TG START COOLING UNIT FROM CONTROL BOX
Tarn blower fan to "ON" at car panel and 1ift Toggle Switeh in
control box.

TO START COOLING UNIT FROM CAR PANEL
Turn blower fan to "ON" and cooling switch to "LOV." Thermostat
pilot light will show if thermostat is on and will switch to the
cooling pilot light when unit sterts cooling.

UNIT FAILS TO START
If starter fails to crank engine:
1. Check Starter Crank Limit Switch. If word "OFF" appears,
push down reset button "N."
2. See that Intermittent Starting Switch contacts are closed.
3, Check High and Low Pressure Switches.
If stapter cranks engine but engine fails to starts
1. Check Fuel Supply. See instructions in fuel carrier cover.
2. Check Spark at spark plugs. If no sperk, check for ground
on magneto by removing wire at top of magneto.
If unit fails to stop, manually operate low pressure switch.

58
4jz2¢f38
WAUKESHA MOTOR CO. | ™™= WIRING DIAGRAM FOR MODEL "D" } O A | Sk
WAUKESHA, WIS. ICE-ENGINE %,—.EE e | 360-A




Section 10-A, Page 3

CAR WIRING ‘+’ ENGINE WIRING
!

WAUKESHA, WIS, "D" ICE-~ENGINE

-
pu—
+
{ \@\
\:}_ é
?Y Ve
Son)
|
;9
+—b-35"%
} ~®
- ___Fp
H
CONNEGTIONS IN
RALGO PLUG
A FUSE
B PILOT_LIGHTS
c PILOT LIGHT TEMPERATURE SWITCH
o TOGGLE STARTING SWITCH
€ ENGINE_HEAT SWITCH
£ STARTING MOTOR
é BY-PASS SOLENOID VALVE
H VAGUUM SWITGH
1 INTERMITTENT _STARTING _SWITCH
J OIL__PRESSURE SWITGH
K LOW_PRESSURE SWITCH
L CRANKING LIMIT SWITGH
M HIGH PRESSURE_SWITCH
N SOLENOID_REFRIGERANT VALVE
T THERMOSTAT RELAY
] LD°IN GOiL
Pl PULL-IN COIL
R CONDENSER
REVSED élij2e
3/23/38 |
WAUKESHA MOTOR CO. | "™ =~ WIRING DIAGRAM FOR moDEL [2%] A

“%FEE e | 363-A




Section 10-A, Page 4

S
| I |

g |

—

H3IGANN TTYNINY3L 3 T1OVId303y
«ONINIT NIVYL,

SK
£1252]

N3HM Q3Z1993N3 39 1SNN

WNWINTW _39TM § °N—_13NVd JONINOD OL
dWV SI-0Y01-3Y¥3H A3 1D3INNOD -—- -
TAH’N AT ¥I1005-9NS u>_.r<m0m<>u|\'|:|w:|ll¢_ran|;

3snd dNv-0€’

HO1IMS '
J3HSINYNA LON-AV3Y F(FWOEmuI._.\.\i.N.

o Iinouo_3snd dAv 0s 3sn Y&
% — P "ONILIYVLS H0Jd KINVININOAN [oF
ol J3HINO3Y_dWV SE_HOLvVINOIY ofE
_E‘rl 4 82— iﬁa_w 3OVII0A ANV 30 QV3IHV_INIT ]2ld<
d,) [ VD DQ-A 2% OL Lbuzzo\ b3
agreang dy 9L _LINaNOD-1 7= (NIW)_38iM 9 ON wmm
q¥0> 9% on1d ¥ — . 3YM ZTON o<
3I5V1dIO3Y ’ e €0 Q
O
G3HSINYNG 1ON 3ATVA NOISNVaXI— z%
IANTVA HOLVYHOdVAI OL ~===g—g==Jc==f == A [
NOISNVJX3 40 3d1S 13 TIN0 OL 97n9 dAv1d Jo .\ EXW
Q3HSINYNI-SI1VM Bi-3ATVA GIONI 108 SLNIOF x8
SNIGNL 319X 313 1401 IVIMS TO0 e 358
dW31 87N8 S9 1V S31vy¥3do { -
¥O1VHOdVA3 HV3IN INNOW | £ O
Q3HSINYNG HOLIMS 39N 1VY3IdW3 I Pl
LHODIT 107id 1VISOWY3H1-~ LHOI 1071d ONIH00D LLI

WAUKESHA MOTOR CO.
WAUKESHA, WIS,




Section 10-~4, Page 5§

CABLES LEADING
TO CONTROL BOX.
SEE SK—373

BROWN

TO SOLENOID
BY-PASS VALVE

JUNCTION BOX IN ENGINE
COMPARTMENT

BLACK
WHITE RED
RED 1~ BROWN
| —1— WHITE
Q_—? a1 BLACK
T ===Fe(2)
u e
VACUUM SWITCH - - -
A\ \\ - o () 4= -
maa ' ]\ | oneen
n — RED
. 0 —— WHITE
Ol SWITCH BLACK

CONNECTIONS  IN

Hy
]
1y RALGO PLUG
} '
{
o '
‘ | ' [}
ENGINE HEAT SWITCH “
{
SOLENOID PLUNGER
CONNECTED TO STARTER
MAGNETO

PINION —\

ENGINE STARTING MOTOR /m< \\

CONDENSER Y = / f / /

MAIN STARTING OONTAGTS_/ /
SOLENOID ON STARTER

SOLENOID "HOLD-IN " cOIL

|
o 2 T

SOLENOID “PULL-IN" COIL menseo oyt
4-22-38
WAUKESHA MOTOR CO. | ™=~ MODEL "D" 1CE-ENGINE [ oRRAM 5 Sk
WAUKESHA, WIS, JUNCTION BOX WIRING s rie | 372-A




Section 10-A, Page 6

[

\
\

TOGGLE STARTING SWITCH

CRANK LIMIT SWITCH

(1) & (2 ARE CABLES LEADING
TO ENGINE GCOMPARTMENT JUNGTION

NOTE:

JUNCTION  BOX

HIGH PRESSURE

SWITCH

LOW PRESSURE

8
q
J
@
|~
5
=5
n}
w =
E W%
r =£
T
* 5k
Eg
Z2w»n
X
. /
<
)
@

4-22-38

SK
373

A
Wil FiLe

DR
| CH
AP

CONTROL BOX WIRING

TirLe- MODEL "D" ICE ENGINE

WAUKESHA MOTOR CO.
WAUKESHA, WIS.




Section 1l-4, Pége 1

SERVICE PARTS LIST

FOR MODEL "D" WAUKESHA ICE-ENGINE

RAILWAY TYPE

ORDERING INSTRUCTIONS

When ordering service parts'always glve the following
informetion:

1. Model and Number of Ice-Engine (on
name plate in control box).

2. Part number, quantity required and
description of part.

d. To insure prompt service, address
your order to:

Waukesha Motor Company
Refrigeration Division
Waukesha, Wisconsin

NOTE

This is & Supplement Iist to Edition 3, Fomm 1025-4,
Section 11, Pages 1 to 28 inclusive.

Reference numbers in Supplement are identical to
those in Edition 3 which eovers the Model "C" unit.

Part numbers and names as given in Supplement are
for Model "D" Ice~Engine.



Section 1l-A, Page 2

MODEL "D" ICE-ENGINE UNIT

P S e

REF. NO. REQ.
MANUAL  PART NO.,  "D" ‘
1025-A MODEL "D"  UNIT NAME
- ——
1 Y-6652 1l Axial Flow Fan
Y-6521 1 Snap Ring
2 *Shekeproof lLock Washer
#1132 Cad. Pl.
2 *Hex Jem Nut 3/4-10 Cad.Pl.
2 *Y-6406 2 Telt Seal Ball Brg. #206
3 Y-6520-A 1 Condenser Fan Shaft
4 *B-6461 1 Alemite Fittin
2 Hex Cap Ser. 7/16-14 x
1-1/2 1g.
2 Shakeproof Yock Washers
#1132 Cad. Pl.
1 1/8 Close Nipple
1 1/8 Elbow
B-567 2 1/8 Street Elbows
1 1/8 x 1-1/2" Ripple
Y-6723 1 1/8 Coupling
5 2 *#16 Woodruff Keys
6 *B..7659 1 Alemite Fitting - 469
1 1/8 - 45° Street Elbow
7 Y=-6400=A 1l Condenser Fan Idler Shaft
B-10283 1l Groov Pin
1 3/4-10 Hex Jam Nut Cad.Pl.
1 *Shakeproof Lock Washer
#1132 Cad. Pl.
1 *S.A.E. Plain Washer 3/4"
Cad. Pl.
8 Y-6562 1 Condenser Fan Idler Pulley
9 *Y.6040 2 Pelt Seal Ball Brg. #2056
1 Street Elbow 1/8 - 90°
B-7659 1 Alemite Fitting 45°
10 Y-6412-B 1l Condenser Fan Idler Amm
*Y-.63178 1 Alemite Fitti 90°
1 Street Elbow ;78 - 90°
1 7Pipe Nipple 1/8 x 1-1/2
1 Coupling 1/8
11 Y-6657 1l Tdler Am Shaft
Y-6658 1l Pan Bracket Support
12 Y-6724 2 Drilled Head Cap Sorews
2 Brass Wire #16 x 5" 1g.
2 S.A.E. Plain Washer 7 8
Cad. Pl.
Y-6730 2 Cap Screws (Y-6657 - 58
Rear)
2 Shakeproof Iock Washer

#1240 Cad. Pl,
*Interchangeable between Model "C" and "D" uni ts.



Section 1ll-A, Page 3

REF. NO REQ.

MANUAL PART NO. wpn

1025-4 MODEL "D"  UNIT NAME

e
Y-6731 Steel Washers
Y-6669 Steel Washer
Y-6523 Idler Arm Bushings

Condenser Fan Support
Hex Cap Sorews 7/16-14 x
1-1/2" lg.

Shakeproof Lock Washers
#1122 Cad. Pl. .

13 Y~6216-D

14 Y-6518-A Compressor and Fan Drive
Pulley
15 *3wW2177 Frame Front Cover
*3W2191 Prame Front Cover Gasket

16 *3W2200 Pulley Bearing Plate
*Flat Hd. Mach. Ser. 3/8-16
x 1/2" 1g.
Compressor "V" Belt Pulley
*Small Head Cap Screws 1/2
x 1"
Coupling Disec
Coupling Clamping Washer
*Goupling Disc Cap Sorews
 Small Head 1/2 x 1-1/4 1g.

17 3R4066

18 *3w2182
19 *3W2198

*3W3856 *Wheel Bearing Iubricating
Cap Sorew 1/2 x 1" 1g.
*1/8 Pipe Plug
20 *x2217 Compressor Pulley Bearing
21 *3W6782 Crankshaft End Seal Plate
*3W2193 End Seal Plate Gasket

*End Seal Plate Cap Sorew

5/16 x 3/4 lg. Allen Hd.
Compressor Coupling Hub
*Crankshaft Key 5/16 sq. x

1-1/4 ig.

Crankshaft Nut

c§7nkshaft Nut Lock Washer

4

Condenser Fan, Pulley Driven
Cyl. Hd. Tube Flange (5/8)
Cyl. Hd. Tube Flange (3/8)
Tube Flange Gasket
*Pube Flange Cap Ser. 5/16

22 *3W2178
23

24 *3w2197

25 Y-6561-A

26 *3W3884
*3W3900

27 *Ye6497-A

B R B ORGP He P ORFRR H O oF BHEE M D DRNDHD

x1
28 *PP43L Discharge Valve Assembly
Spring
*17Ke2=F Complete Discharge Valve
Assembly
29 *3W2188 Discharge Valve Stop Plate
30 *17K3 Discharge Valve Plate

*Interchangeable between Model "C" and "D" units.



Seotion 11-A, Page 4

e et et i srrietermresed
B e e e e e sl e

REF. NO. REQ.
MANUAL PART NO. npw
1025~-4 MODEL "D" UNIT NAME
31 *3W2187 4 Discharge Valve Seat
32 *3w2181 1 Crankshaft End Seal
33 *X22T3N 1 Ball Bearing Lock Nut
34 *X2273W 1 Ball Bearing Lock Washer
35 *X22T13 1 Crenkshaft Ball Bearing
(Single Row)
36 *3W1429 1 Ball Bearing Clamp Plate
: 4 *Clamp Plate Mach. Screw
1/4 x 1/2 1s&.
37 Y-6518-A 1 Compressor and Pan Drive
Pulley
38 1 *#G Woodruff Key
39 Y-6530 1l Ball Bearing Retainer
4 Hex Cap Scr. 5/16-18 x
5/8 Cad. Pl.
4 *Tock Washers 5/16 Cad.Pl.
Y-6564 1 Thrust Collar
40 Y-6567 1 Drive Shaft Ball Brge.
Y-6566 1l Drive Shaft Spacer
Y-6570 1l Ball Brg. Lock Washer
Y-6571 1l Ball Brg. lock KNut
41 Y-6569 1 Grease Seal (Front)
Y-6572 1 Grease Seal (Rear)
42 *17K9 8 Discharge Valve Spring
*17K-1-F 4 Complete Inlet Valve
Assembly
43 *17K8 4 Inlet Valve Spring
44 *ZW2186 4 Inlet Valve Stop Plate
45 *3W3855 8 Valve Stop Plate Washer
46 *3wz2185 4 1Inlet Valve Seat
47 *17K3 4 1Inlet Valve Plate
*Y1026T28 8 vVelve Seat Washer
*3W2196 8 Valve Iocking Pin
*PP430 8 Valve Locking Pin Spring
48 *3H1611 2 Cylinder Head
*3W2189 2 Cylinder Head Gasket
24 *Cylinder Head Cap Screw
1/2 x 2-1/2 1g.
49 *54106 8 Piston Ring - Compression
50 *5A105 8 Piston Ring - 0il Wiper
51 *3W1423 4 Piston Pin
52 *3W1422 4 Connecting Rod Bushing
(Upper)
53 *ZR763 4 Piston
54 *3R768 4 Connecting Rod
55 *3H1610 2 Cylinder
*3W2190 2 Cylinder to Frame Gasket
24 *Cylinder to Frame Cap

Serews Small heads 1/2 x
1" 1g.

*Interchangeable between Model "C" and "D" units.



section 1ll-A, Page &

i —p—
——

REQ.

REF. NO.

MANUAL PART NO. npw
1025-A MODEL "D¥ UNIT NAME
e ——— ———
*32-.60 1 Breather Copper Sponge
*3W2235 2 Breather Sponge Clamp
2 *Soft Steel Wire 1/16 x
10" 1g.
2 *Buttor Head Serew 1/4 x
3/8 1g.
56 *3W1l4a21 8 Connecting Rod Bearing
{Lower)
8 *Connect ing Rod Bolts and
Kuts 3/8 x 2-1/4 1g.
57 *3R767 1 Crankshaft
68 *X2274 1l Crankshaft Ball Bearing -
(Double Row)
59 *3W6850 1 Frame Rear Cover
*3W2192 1 Frmme Rear Cover Gasket
6 Cap Screws - Hollow Head
1/2 x 7/8
60 *3W2238 2 01l Sight Glass Gasket
61 *3W2237 1 01l Sight Glass
62 *3W2239 1 0il Sight Glass Washer
63 *3W2236 1l 0il Sight Glass RNut
64 *68320-H 1 Crsnkecase
2 *Pipe Plugs 1/2 ctsk.
*B.6417 1 Expansion Plug
65 *BD-195 2 vVvalve Cover
*BD-.196 2 Valve Cover Caskets
*BD-194 2 Valve Cover Studs
2 Hex Nuts 3/8-24
*BD-190 2 Valve Cover Stud Gasket
66 *B..3627 1 PFuel Pump Pad Cover
*B-3605 1 TFuel Pump Pad Cover Gasket
2 *Cap Screws 5/16-18 x 5/8 1z.
2 *Lock Washer 5/16
67 *68053 1 Canmshaft Bushing (Rear)
*68050 1 Camshaft Bushing (Center)
68 Y-6670 1l Bottom Partition Sheet
Y-6684 1 Top Partition Sheet
69 *BD-27 1 Flywheel Housing Gasket
70 3H2806 1l Compressor Frame
*Y-6497-A 1 Tube Flange Gasket
*3W3884 1 Crankcase Tube Flange
2 *Cap Screw - Small Head 5/16
x11lg.
1 *Pipe Plug 1/4
71 *BDw364-A 1l Msain Bearing Closure Plate
*BD-368-A 1 Mein Bearing Closure Plate
Gasket
3 *Cap Screws 5/16-18 x 3/4
1g.
3 *Lock Washer 5/16

*Interchangeable between Model "C"™ and "D" units,



gection 11-A, Page 6

REF. NO. REQ.
MANUAL PART NO. npn
1025-A MODEL "D" UNIT FAME
72 *BD-367 1 Crenkshaft 0il Seal Cup
73 *BD-366 1 Cranksheft 0il Seal (Rear)
*BD~36 5~A 1 Crankshaft 0il wieck
*BD-13 1 0il Thrower (Rear)
74 1 *#G Woodruff Key
75 Y-6509 1 Compressor Drive Shaft
Y-6730 1 Drive Shaft Cap Screw
1 *Shakeproof Lock Washer
#1240 Cad. Pl.
76 Y-7016-B 1 Compressor Outboard Brg.
Support Casting
6 Hex Cap Screws 3/8-16 x
1-1/8 Cad. Pl.
2 Hex Cap Sorews 3/8-16 x
1 Cad., Pl.
8 *Lock Washers 3/8 Cad. Pl.
Y-6753 1 Idler Am Stop Pin
B-~9233 1 oOutboard Brg. Inspection
Cover
B-9232 1 1Inspection Cover Gasket
4 Hex Cap Ser. 5/16-18 x 5/8
Cad. P1.
4 Tock Washers 5/16 Cad. Pl.
B-567 2 1/8 Street Elbow
B-7659 1 Alemite Fitting 45°
77 Not used on Model "D")
1 *#G Woodruff Key
78 *B.-9837 4 Cap Screws
79 *BD-21 2 Cap Serew Iock
80 *B-5456 6 Groov Pin 1/8 x 7/8 1g.
8l Y-6524-A 1 Coupling Hub
82 *Y-6376 6 Drive Pin
83 *28014 6 Drive Bushings
Y-6531 1l Special Iock Washer
1 S.A.E. Hex Jam Nu$ 1-1/4-
12 Cad. Pl.
Y-6568 1l Drive Shaft Pilot Brg.
84 *BD-193 2 0il Pan Gasket - Front and
Rear
85 68857 1 PFlywheel Housing
*B_9512 4 Cap Serews 1/2-13 x 1-1/4
*B.9511 2 Cap Screws
6 *Shakeproof Lock Washers
#1124
86 *B-.6439-B 1 Ring Gear
87 68013-B 1l PFlywheel
88 *68121-A 2 Main Bearing Bushing (Rear)
89 *68047 1 Main Bearing Casp (Rear)
*B-10293-A 2 Main Bearing Shim (Rear)

*Interchanzeable between Model "C" and "D" units,



Section 11-A, Page 7

REF. NO. REQ.
MANUAL  PART KO. npn
1025-A  MODEL "D"  UNIT NAME
*B.1842 2 Dowel Pin
90 *BD-5~B 2 Main Bearing Cap Screw
*BD-7 1 Main Bearing Cap Serew Lock
91 *BD-584 3 Cork Retaining Clip (Rear)
92 *68204 4 Pistons
*68006 4 Piston Pins
*37030 8 Piston Pin Retaining Ring
*37205 4 Piston Ring (Compression)
*37405 4 Piston Ring (70)
*23505 4 Piston Ring (85)
93 *68502~C 1l Cylinder Head
94 *BE-800 1 Exhaust Manifold Flange
*BE-801 1  Exhaust Manifold Flange
Gasket
Y-6638 2 Cap Screws 3/8 x 2-1/2
Y-18012 2 Cap Serews 3/8 x 1
95 *BD-115-4 1 Combination Manifold
*BD-127 2 Intake and Exhaust Mani-
fold Gasket
*BD-120 6 Combination Manifold Studs
6 *Hex Nuts 3/8-24
*B.221 2 Manifold Stud Wwasher
96 *0068007 4 Connecting Kod Assembly
*68007 4 Connecting Rod
*37008 4 Piston Pin Bushings
*BD-23-4A 8 Connecting Rod Bolts
*BD-24 8 Castle Nuts
*B-10337-4 8 Shims
8 *Cotter Pins 3/32 x 3/4
*68010-A 8 Connecting Rod Bearings
97 *68118-4 2 Main Bearing Bushing
(Center)
98 *68049-4 1 Main Bearing Cap (Center)
*B-10292-A 2 Main Bearing Shims (Center)
99 *BD-5~B 2 Main Bearing Cap Serews
*BD-7 1 Main Bearing Cap Screw
Tock
2 *Main Bearing Dowel Pins
100 068280 1l 0il Pump Assembly
68280 1 Pump Body
*BD-358 1 Cover
*BD-359 1 Gasket
*37085 1 Gear (Driven)
*37081-4 1 Gear (Drive)
*37083 1l Shaft (Idler)
68184 1 Shaft (Drive)
*98051 1 Gear
*B-997 1 Pin
2

*

#2 Woodruff Key

*Interchangeable between Model "G" and "D" units.



Section 1l-p, Page 8

REF. No. REQC
MARUAL PART NO. npn
1025=-A MODEL "D" UNIT NAME
4 *Fi11l,. Head Mach. Screw
1/4-20 x 1/2
. 4 *YTook Washers 1/4
073163 1l O0il Gauge Stick
*B.9420 1 Snap Ring
2 *Cap Sorews 5/16-18 x 3/4
2 *lock Washers 5/16
*BD-360 1 0il Pump Baffle
*BD.361 1 0il Pump Baffle Gasket
*B~.9620 3 Pil. Hd. Mach. Ser.
3 *Lock Washers 3/16
*BD-355 1 01il Pump Screen
*B.356 2 0il Pump Screen Wire
101 Y-6619 1l Top Water Manifold
102 *BE-433 1 Water Outlet Flange Gskt.
*B-291 2 Studs
2 *Hex Nuts 3/8-24
103 *Y.6635 4 Spark Plugs
104 *68036 4 Valve (Intake)
105 *68136 4 Valve (Exhaust)
*75923 4 Valve Insert (Exhaust)
106 *68009 8 Valve Guide
107 *68000-C 1l Cylinder Head Gasket
108 *68035-A 8 Valve Springs
109 *BD-78-A 1l Timing Gear Plate Gasket
110 *BE-803 1 fTiming Gear Plste
3 *Cap Screws 3/8-16 x 5/8 1g.
3 *Shakeproof Loock Washer
#1220
5 *Cap Screw 3/8-16 x 2 (gear
cover to plate)
5 *Lock washers 3/8
*B_565 2 Dowel Pins
i *BE-806 1l Gear Cover Gasket
*7.16-E 1l Engine Fan Assembly :
112 *1881-1D 1 F;n Blade Assy. for F-16-E
an
113 2157-D 1l PFan Hudb Assy. for F-16-E
Fan
2168-.D 1 Spindle
114 *Y-6027~A 1 PFan Bracket
3 *Cap Screws 3/8-16 x 1-3/4
3 *Lock Washers 3/8
1 *Hex Nut 5/8-18
1 *Plain Washer 5/8
115 *B.9792 6 Valve Spring Tapers
116 *B.9793 8 Valve Spring Retainer
117 *BC-70 8 Valve Tappet Adj. Screw
118 *BD-56-A 8 Valve Tappets
8 *Half Nuts 5/16-24

*Interchangeable between Model "C" amd "D" units.



Section 1l-A, Page 9

REF. NO. REQ.
MANUAL PART NO. npe
1025-A MODEL "p» UNIT NAME
119 *BD-80-A 1 Cemshaft Gear
120 *BD-85 1 Cemshaft Thrust Plate
2 *Cap Screws 5/16-18 x 5/8
*BD-86 1 Camshaft Thrust Plate lock
121 *BD-779-A 1 Camshaft Lock Plate
i22 1 *Hi-pro Key 606
123 *68123 1l Camshaft
124 *B.780-A 1 Camshaft Sorew lock
*B.1231 1 Camshaft Lock Sorew
125 *68027 1 Camshaft Bushing (Front)
126 *68122-4 2 Main Bearing Bushing
(Front)
127 *B.7174 1l PFan Pulley Nut
1 *Shakeproof Lock Washer
#1136
128 Y-6601 1l Pan Pulley
129 1 *Woodruff Key #9
130 1 *Woodruf? Xey #9
131 *BD-87 1 Gear Cover 0il Seal
132 *BC.82 1 Gear Cover Oil Seal Cup
133 *Bu33-A 1 Crankshaft 0il Thrower
*B-9824 2 Dowel Pins
*63099 2 Drive Sorews
134 *68012 1l Crankshaft Gear
135 *68046 1 Main Bearing Cap (Front)
*B.10291-4 2 Main Bearing Shims (Front)
*BDw5-B 2 Main Bearing Cap Sorews
*BD-"7 1 Main Bearing Cap Serew
Lock
136 *BE-805-1, 1l Gear Cover
137 *BD-193 2 0il P?n Gasket (FPront and
Rear
138 *BD-583 3 Cork Retaining Clip (Front)
*BD.191 1l O0il Pan Gasket (Right)
*BD-192 1 04il Pan Gasket (left)
139 *BD-14-B 1l Crankshaft
140 68414 1l 0il Pan
18 *Cap Scvews 5/16-18 x 3/4
18 *Lock Washers 5/16
1 *Pipe Plug 3/8
0Y-6224 1l Sight Gauge 0il Cover

*Interchangeable between Model "C" and "D" units.



Section 1ll-A, Page 10

. ———————————————_——————————

ot e

REF. NO.
MANUAL
1025-A
200
201

202
203
204

205

207

209

PART NO.
MODEL "D"

*Y-6174
*Y-6499

*1944
*1965
*068160-A
*68160-4
*68061-A
*B.7718-4
*B.7TL7
*B.7721
*B-7716
*B.3593
*B.7715
*B.6840
*B-1883
*B.5330
*B.5331
*B.7730
*B.6202
*BD-97-B
*BD-98
*BD-90

*68056
*68163

Y-6642
*B-2692

*B..7720-A
*BD-197-A

*B-403
*B-404

*B577
Y-6036=A

et

—

REQ.

apn
UNI

1
2
2
1
2
1
1
1l
1
1
1l
4
2
1
1l
2
1
1l
1
1l
1
1l
1
1l
1l
1l
1l
i
4
1l
1
2
2
1
1
1l
1
1l
1l
1
1

T KAME

Pop Water Hose
Hose Clamps

*Hex Hi. Cap Sorews 5/16-18

x 1-1/2
Water Pump Hose
Water Pump Hose Clamps
Water Pump Assembly
Water Pump Body
Cover
Gasket
Packing Nut
Packing Nut
Packing
Packing Washer
Bushing
Pin
Dowels
0il Seal Cup
0il Seal
Bushing
Pin
Magneto Gear
Magneto Gear Lock
Magneto Gear Lock Nut
*#3 Woodruff Key
Water Pump Shaft
*#8 Woodruff Key
Vane
*§3 x 1-1/2 Taper Pin
*Pil. Hd., Cap Sorew 5/16-
18 x 5/8 1g.
Water Pump Inlet Elbow
{(To Radiator)
Water Pump Inlet Elbow
Gasket
*Cap Sorews 3/8-16 x 1
*Look Washers 3/8
Water Pump Inlet Elbow
Water Pump Inlet Elbow

Gasket
*1/4 Pipe Plug (Slotted
Head

Elbow Fitting (In Case)
Strai ght Fitting (In

Pump

*1/4 0.D. Copper Tubing
3-1/2 lg.

Grease Cup

Engine Fan Belt

*Interchangeable between Model "C" and "D" units.

|



Section 1ll-A, Page 11

REF. XO. REQ.
MANUAL PART NO. npw
1085~A MODEL "D" UKI?T NAME
210 *B.10777 1 Magneto Cable (Set)
211 *B-1365 2 Magneto Cable Support
Bracket
*B.10454 4 Magneto Support Cable
Blook
*B.1362 2 (Cadle Support Clemp
4 *Cap Screw 1/4.28 x 1" 1g.
4 *Hex Nuts 1/4-28
4 *Iook Washers 1/4
214 *Y-6179 1 Magneto - Comple te
MAGNETO HOUSING PARTS
*51444 1 Housing Only
*51301 2 fTiming Slot Covers
*7616 2 Timing Slot Cover Gaskets
*17394 4 Timing Slot Cover Sorews
*23149 4 Lock Washers for 17394
*51270 4 Seal for 17394
*76524 2 Pelt Washers (Rear Bearing)
*51266 1 Pelt Retaining Cap
*51237 2 01l Hole Plug
*3722 3 Rear Bearing Removal Hole
Plug Socrew
*51224 1 Ground Terminal Group
Complete
*51287 1 Ground Terminal Comnector
Plate
*53367 2 Ground Terminal Connector
Plate Screws
*23149 2 ZIock Washers for 53367
*515 2 Ground Terminal Hex Nut
*3055 1 Lock Washer for 515
*2635 1 Ground Terminal Iug
*51439 1l Front Cover with Gasket &
Dowel Pins
*51264 1 Pront Cover Gasket
*51255 2 Pront Cover Dowel Pin
*1212 6 PFront Cover Sorews
*23149 6 ILock Washer for 1212
*6135 6 Seal for 1212
*35207 1 Dpistributor Bearing 0il
Hols Sorew
MAGNETO DISTRIBUTOR PARTS
*51454 1 Distridbufor Block Gomplete
*51664 4 Dist. Block Carbon Brush &
Spring
*514569 1 Dpist. Bloeck H. T. Coil
Spring

*Interchangeable between Model "C" and "G units.



Seotion 11-i, Page 12

REF. NO. REQ.
MANUAL PART NO. npn
1025-A MODEL "D" UNIT NAME
S —— L -
*51267 1 Distridutor Block Gasket
*51227 4 Distributor Block Thumb
Nut
*63643 2 Distributor Blook Attach-
ing Screws
*03149 2 Jlock Washers for 63643
*51436 1 Distributor Block Center
Brush and Cap
*51218 1 Distributor Disc Complete
*51230 1 Distributor Gear
*51252 1 Distributor Gear Spacing
Washer
*51253 1 Distridutor Shafi Ball
Bearing
*72 1 Distributor Shaft Key
*29411 1 Distributor Shaft Plain
Washer
*18309 1 Distridbutor Shaft Sorew
*3055 1 TLock Washer for 18309
*51271 1 sSafety Gap Diso
*51336 1l Cam
MAGNETO CIRCUIT BREAKER
= BARTS
*51251 1 Breaker Terminal Group
*51244 1 Breaker Terminal Slotted
Kut
*23149 1 ILockwasher for 51244
*51231 1l Breaker Base Plate
*35251 2 Breaker Base Plate Sorews
(Bottom)
*51226 1 Breaker Bar & Fixed Con-
tact Set
*51274 1 Breaker Bar
*16640 1 Breaker Bar Spring Sorew
*3794 1 ZIock Washer for 16640
*51275 1 Contact Bracket with
Contact
*51272 1 Contact Bracket Pivot
Serew (shouldered)
*53367 1 Contact Bracket Holding
Serew (short)
*35252 1 Contact Bracket Holding
Serew (long - top)
*51273 1 Iock Washer for 35252
*51286 1 Primary lead Assembly
*51256 1 Breaker Stud Insulator
MAGNETOQ COIL & CONDENSER
PARTO
*51432 1 H. 7. Coil Complete

*Interchangeable between Model "C" and "D" units.



section 1ll-A, Page 13

REF. NO.

MARUAL PART HNO.
1025-A MODEL "D"

REQ.
ND"
UNIT NAME

e — — — — —— e — "

*51233
*16756
*23149
*7593

*7595

*51441
*51 285
*g

2
*23149

*51202
*n3

*51234
*51435

*63399
*63400
*51209
*30398
*30565
*7524

*51229
*n2
*18309
*20411
*3055
*51236
*n572
*29555
*7535
*7381
*7386
*7370

*7333
*7323

*7340
*7262
*35207

B R

PR HRRERE ROGHEHEE pok e

L T T

Coil Clamp

Coil Clamp Screws

Lock Washer for 16756

Coil Top Insulator

Coil Bottom Insulator

Condenser Assembly

Condenser Lead Assembly

Condenser Nut

Lock Washer for #62

MAGNETO ROTOR & MAIN SBEAR-
IRG PARYTS

Rot or
Drive Key

Ball Bearing Complete
Bearing Grease Sealing
Ring

Shims .002" (approx.)
Shims .003" (approx.)

Front Bearing Plate Only
Front Bearing Plate Screws
Lock Washers for 30398
Front Bearing Felt Washer

MAGNETO PINION GEAR PARTS
Pinion Gear

Pinion Gear Key

Pinion Gear Screw

Pinion Gear Plain Washer
Lock Washer for 18309
MAGNETO MAGRET PARTS
Magne nly

Magnet Screw

Lock Washer for 7572
Magne t Seal

MAGNETO IMPULSE STARTER
- PAR®S

A

Comple te” Starter R.H. 15
deg. lag angle

Rotating Unit Assembly
Complete

Drive Member, Spring Case
Only

Magneto Member Assembly
Stop Pin Plate & Attaching
Screws

Stop Pin Plate Attaching
Serews

Pelt Seal Holder & Seal
with Attaching Screws

Felt Seal Holder Screws

*Interchangeable between Model "C" and "D" uni ts.



sestion 1l-A, Page 14

LA S et
P e e e S

REQ.

REF. NO.
MAKUAL
1025-A

215
217

218

ae

220
221

PART NO.
MODEL "D"

*16319
*7352

*7366
*7349
*7350
*n351
*7348
*7343
*320537
*7344
*Y-6409
*BD-89-A
*68267

Y-6751-A
Y-6821
Y-6369

*101130-D

12600
12254
*B-1686
*B-4094
*B-4092

Y-6739

*Y-6740
*y.6327
*BE-269
*Y-6334-B

upn
UNIT

HiH v ood pHHEPRHEEDDPDNDD HD

G SN H HEPNDHEOR e

NAME

Look Washers for 35207
Spring Assembly with Felt
& Stop Pins

Spring Stop Pins

Stop lever

Stop lever Metal Washer
Stop lever Snap Rings

Magne to Member Bearing Felt

Notched Washer

Shaft Lock Washer

Shaft Nut

Magne to Coupling Cover
Water Pump Mounting Gasket

Magne to Bracket

*Cap Sorews 3/8-16 x 1-1/4

1g.
*Tock Washer 3/8
*Paper Pins #4 x 3/4 1g.
*Cap Sorews 3/8-16 x 778 1g.
(Magne to to Bracket)
*1ock Washers 3/8 (Magneto
to Bracket)
Heat Switch
Heat Switch Bushing
(Not used on Model "D¥)
(Heat Switch Extension)
0il Filter
Hex Cap Ser. 3/8-16 x
1-1/2° Cad. P,
Hex Cap Screw 3/8-16 x
2-1/2" Cmad. Fl,
*Tock Washer 3/8 Cad. Pl.
*Hex Nuts 3/8-16 Cad. Pl.
0il Filter Element
0il Filter Body Gasket
Half Union Elbow
Helf Union Coupling
Flare Nut 1/4
*CGopper Tube 1/4 0.D. x 48%

lgc
S¥7at Tube Tee 1/4 x 1/8 x
4
Sweat Tube Tee 1/4
PTubing Clip 1/4
Starter Spacer
Starting Motor
Hex Cap Sor. 3/8-16 x
2-3/4
*Lock Washers 3/8 Cad. Pl.

*Interchangeable between Model "C" and "D" units.



Section 1l-A, Page 16

w———

REF., NO.
MANUAL
1085~

PART NO.
MODEL "D"

REQ.
upn
UNIT

BAME

————

PR
ot 3 t: [, P
QNP OWw® = oodeINd
— Tt Nt St Wt Vgt Nt A St S st NP S

—
[
-3

(15)
(16)
(17)
(18)
(19)

222

223

224)
0 )
227)

*DR-1551
*Y-6767
*DR-1865638
*DR-901203
*DR-~1871689
*DR-1865634
*DR-1865625
*DR-1871686
*DR-1871687
*DR-1871645
*DR-1853346
*DR-1853344
*DR-1156315
*DR-143179

*DR-1854734
*DR-1862383
*DR-37870

*DR~1865633
*DR-1837052
*DR-1865646

*DR-.1864716
*DR-812016

*DR-812016

*DR-809642
*DR-813521
*DR-1865641
*DR-1854737
*DR-16957

*DR-107728
*DR-809763
*DR-141553
*DR-1845936
*DR-1845935
*DR-805258
*DR~142248

*DR-1868921

*DR-1868720
Y-6674

*Y.6175
*Y.6499

Y-6626

OH BRPRD HHRPHPDPON BHEHD N BN RPHREREE RRRERRERERE R R

[

Solenoid Assemdly

Cable #8 - 3-Wire x 36" 1lg,
Commutator End Frame
Ball Bearing (C.E.)

Arma ture

Gear Housing

Drive Bousing Assembly
Field Coil (R.H.)

Field Coil (L.R.)
Solenoid Switch

Plunger Boot

Plunger Boot Clamp
Plunger Boot Clamp Sorew
Plunger Boot Clamp Sor.
Nut

Shift Iever

Bushing (Drive Housing)
Overrunning Clutch

Motor Drive Shaft
Reduction Gear

Jead Assembly (Solenoid to
Motor Term.

Brush

Brush Holder Hinge Pin and
Insulation

Brush Holder Stop Pin and
Insulation

Brush Holder

Brush Spring (R.H.)

Brush Spring (L.H.)
Shift Lever Linkage

Cover Band (Cork lined -
1/2 band)

Cover Band Screw

Thra Bolt

Thru Bolt lock Washer
Shift Lever Spring

Shift Iever Stud

Shift Lever Stud Nug
Shift Lever Stud Loeck
Washer

Terminal Contasct Stud
Contact Disc

Muffler

Hex HA. Parker Kalon Cap
Sorews 3/8 x 5/8 Cad. Pl.
Bottom Water Hose

Hose Clamps

Exhaust Pipe

*Interchangeable between Model "C" and "D" units.
Note Numbers in parentheses refer to SK-271 (S. 10, P.15).



section 1l-p, Page 16.

REF. KO. REQ.
MANUAL PART NO. npn
1025~-A MODEL "D% UNIT NAME
Y-6502 1l Hose Clamp
Y-6637 1 ZExhaust Flange
1 Hex Hd. Parker Kalon Cap
Serew #14 x 1/2 Cad. Pl.
*BE-801 1 Exhaust Flange Gskt.
Y-6638 2 Exhaust Flange Cap Sorew
3/8 x 2-1/2
Y-18012 2 Exhaust Flange Cap Ser.
3/ x1
228 *B-8963 4 Rejsh Safety Nipples
229 *B-4171 6 Expansion Plugs
230 *B_7722 1 Water Inlet Elbow Ser.
231 *B.5563 1 Drain Cock
B-4092 1 Flare Nut 1/4
1 Copper Tube 1/4 0.D. x
6" 1g.
250 ¥Y-6639 1l Radiator Piller Body
251 Y-6656 1 Radiator Filler Cap
Y-6671 1 Radiator
B~205 1l Drain Cock
Y-18102 1 Galv. Nipple 3/4 x 4"
252 *B.9037 1 Breather Cap
253 *024170-C 1 Breather Pipe
254 *K-341 1 Governor Assembly
*B.6114-E 1 Governor Housing
*BE-809 1 Governor Housing Gaskst
*B-6115-C 1 Governor Housing Cover
*B.6117 1 Governor Housing Cover
Gasket
*B.6145 1 Governor Shaft
*B.6146 2 Ball Bearings
*B~.6090 1 Thrust Ball Bearing
*B-6127 1 Governor Weight Carrier
*B-6101-A 2 Governor Weight
*B-.6255 1 Governor Shifter
*B.6122 2 Governor Weight Shaft
*B3.4028 2 Groov Pin 3/32 x 1/2
*B.6169 1 Groov Pin 1/8 x 1
*B.6124 1 Governor Shifter Lever
*B-6126~B 1 Governor lever Shaft
*B.6518 1 Governor Lever
*B_5071 3 Groov Pin 3/32 x 5/8
*B-7355 1 Bumper Screw 1/4 x 28
*B.7356 1 Bumper Spring

1 *Hex Nut 5/16 x 24

5 *

Fil. Hd., Serew #10-32 x
1/2 1g.

*Interchangeable between Model "C" and "D" uni ts.



Section 1ll-4, Page 17

REF. NO. REQ.
MANUAL PART HO. npr
10256-A MODEL "D" UNIT FAME

5 *Look Washer 3/16

1 *Taper Pin #00 x 3/4 1g.
*B-6125 1 Governor Gear
1 *#3 wWoodruff Key
*B.5456 1 Groov Pin 1/8 x 7/8
*B.6274 1 Snap Ring
*B-536 1 Expansion Plug
*B.6315 1 0il Seal Washer
*B.6316 1 0il Seal Retainer
255 *B.10137 1 Governor Spring
256 *Y-6493 1 Governor Spring Adj. Sorew
Cad. Pl.
2 *Hex Jam Nuts 1/4-20 Cad. Fl.
257 *Y-6465 1 Modulated Control Spring
*Y-6461 1 Modulated Control Adj. Nut
*B.7974-4 1l PFelt Washer
*B.7973 1 Felt Washer Retainer
258 Y-6791 1l Governor Spring Iever
259 *Y-6466 1 Shoulder Screw
Y-6792 1l Modulated Control Rod
*Y-6468 1l Angle Valve
*Y.6458 1 Modulated Control Body
*Y-6464 1 Modulated Control Sylphon
*Y.6463 1 Modulated Control Head
*Y-6459 1 Modulated Control Cylinder
*Y-6460 1 Modulated Control Cylinder
Head
260 50621 1 Air Cleaner
B-4855 1l Air Cleaner Gasket
261 Y-6577 1 Air Cleaner Hose (Top)
262 Y-6502 2 Hose Clamps
263)
264) (Not used on Model "p")
265 Y-6618-A 1 Air Cleaner Pipe and 0il
Filler
1 Hex Hd. Cap Ser. 5/16-18 x
3/4 Cad. P1.
1 Allen Cap Ser. 5/16-18 x
1" Cad. Pl.
2 ZLock Washers 5/16 Cad. Pl.
Y-7072 1l 0il Filler Cap
Y-7074 1 0il Filler Neck
B-4855 1l Air Cleaner Gasket
266 Y-6748 1l High Pressure Choke Coil
*Y.6445 1 Sﬁ;at ‘fube Tee 3/8 x 1/8 x
3/8
Y-6780 1 Sweat Tube Tee 3/8 x 1/4 x
3/8
1 Copper Tube 3/8 x 1

*Interchangeable between Model "C" and "D" units.



Sestion 1l-A, Page 18

T R e e e ettt e raprtrm el

REF. NO. REQ.
MARUAL PART KO, npn
1025-4 MODEL "D" UNIT NAME
P e e 1
Y-6739 1 s!e:t Pube Tee 1/4 x 1/8 x
1 Copper Tube 1/4 x 18 1g.
1 Copper Tube 1/8 x 1/16 ID.
x 12 18.
50048-4 1 Manometer
Y-6764 1 Elbow 1/8 M.P. x 1/8 S.T.
1 Copper Tube 1/8 0.D. x
1/16 I.D. x 24"
2 (Ooniocal Point Screw Slot
Set Ser. 1/4-20 x 1/2 C.P.
267 *51034 1 Carburetor Assembly
268 *B.365 1 Carburetor Gasket
2 *Cap Serews 5/16-18 x 7/8
1g.
2 *Lock Washers 5/16
269 *B.6118 1 Governor Rod
*B.6121 1 Governor Rod End
*B-6119 1 Governor Rod End Pin
1 *Cotter Pin 1/16 x 1/2
1 *Hex Nut #10-32
270 Y-6242-A 1l Carburetor Hose
271 *Y-6503 2 Hose Clamps
Y-7238 1 3/4 Close Nipple Galv.
Y-6741 1 3/4 Malleable Iron Femsle
Union Elbow - Galv.
*Y-6232 2 Nipple 3/4
*Y.7235 1 mi Iron Street Elbow 3/4
Galv.
Y-6766 1 Compression Male Elbow 1/8
272 *50573.C 1 Regulator
*B-10168 1 Street Elbow 1/8
2 *Cap Sorew 5/16-18 x 3/4
Cad. Pl.
2 *Lock Washer 5/16 Cad. Pl.
Y-11087 1 Msl, Iron Redueing Bushing
1x1/2 Galv.
Y-6761 1 Regulator Streimer
Y-6762 2 Nipple 1/2x &
Y~6736 1 l(i /g. Female Union Elbow
Y-6737-A 1 Pipe 1/2 x 14-7/8
*Yy-11089 2 1/2 Elbow Mal. Iron
Y-6818 1 Close Nipple 1/2
B-1686 2 Helf Union Elbow
1/8 M.P. x 1/4 tube
Y-6739 1 S:e:t Tube Tee 1/4 x 1/8 x
B-4092 2 Flare Nut 1/4
1 Copper Tube 1/4 0.D. x 18

*Interchangeable between Model "C" and "D" units.



Section 11-4A, Page 19

REF. NO. ’
MANUAL PART NO,

1026-A MODEL "D"

REQ.
npn

UNIT NAME

*E-6151
*B.5712
*E.4793
*E.4795
*§.4802
*E.268-5
*E.3-243
*E-821-9
*E.3-258
*E-4754
*Fe6461
*F.4757
*E-3-273
*E-821-10
*E-284
*E-4795

*E-5546
*p-821-8
*0Y-6788

273 Y-6768

Y-6765

Y-6757

Y-6759

Y-6783
Y-6782

Y-6752
Y-6760
Y-6811

Y-6781
63347
B-9748
Y-6790
Y-6789
Y-6784
Y-61785

274 *Y.6124
*7-6127-4
*Y-6161-A

HRHEE®ORH HFOORRRKE G R

T
o om

PDHHHHORPHM RPN DR

Jower Diaphragm Assembly
Upper Diaphragm Assembly
Pilot Valve Assembly
Pilot Valve Gasket

Mein Valve Assembly
Yalve Seat

Valve Seat Gasket

Valve Seat Screws
Diaphragm Spring
Diaphragm Serew Assembly
Diaphragm Screw Nut Assy.
Diaphragm By-Pass Screen
Bowl to Diaphragm Gskt.
Bowl Screws

Bowl Sorew lock Washers
Pilot Valve Lever Sup-
port Gskt.

Upper Diaphragm Gskt.
Cover Screws

Vacuum Switch Assembly
Vacuum Switch Body
Vacuum Switeh Body Gskt.
Snap Switch Support and
Diaphragm Stop

Vacuum Switch Cover

Rd. Hd, Mach. Sor. 10-24 x
3/4 Cad. Pl.

Shakeproof Lock Washers
#1210

Snap Swi tch

Snap Switeh Support

Rd, Hd. Mach. Ser. 4-36 x
5/16

Tock Washers #1204 Cad.Pl.
Vacuum Swi tch Diaphragm
Cup Washers

Cap Screw

Jam Nut 1/4-20 Csd. Pl.
Lock washer 1/4 Cad. Pl.
Vacuum Switch Breather Cap
Breather Cap Gskt.

Snap Ring

Breather Felt Pad
Breather Soreen

Cord Grip

2-Wire Tirex Cable
Control Box Cover
Control Box Cover Gasket
Control Box Knobs

*Interchengeable between Model "C" and "D" units.



section 1ll-A, Page 20

REF. NO. REQ.
MANUAL PART NO. npn
1025=-A MODEL "D" UNIT NAME
*B.7695 2 Gaskets
*B..9578 2 Snap Rings
0Y-6776 1 Service Data Holder
0Y-6777 1 Instruction Holder
65508-A 1 Name Plate
12 *Parker Kalon Type "Z" Rd.
Hd. #4 x 3/16 Cad. Pl.
Y-6123-C 1 Control Box
*Y-6160 2 Control Box Hinge Pins
4 Cotter Pins 1/8 x 3/4 C.P.
2 Pipe Plugs 1/8
*Y-6201 1 Stud (Long)
Y-6745 1 Stud (Short)
276 *50003-C 1 0Oil Gauge
Y-12029 1 Vacuum Gauge
Y-6764 2 Sweat Tubs Elbow 1/8 M.P.
x 1/8 Tube
1 Copper Tube 1/8 x 30 lg.
1 Copper Tube 1/8 x 36 lg.
21 *Y-6252 1 Momentary Starting Switch
Y-6746 1l Panel
Junction Box (Not used on
Model "D" - Box is cast in
control box.)
Y-6747 1l Junction Box Cover
278 *Y.6146-4 1 Starter Crank Limit Switch
Y-6311 1 ZElement (3 min.)
279 *y-6441 1 High Pressure Switch
280 *Y-6440 1 TLow Pressure Switeh
*Y-.6256 2 Composition Bushing
Y-~-6660 1l Intermitient Starting
Switch
281 *Y-6143-B 1l Head Pressure Gauge
282 *Y-6144-A 1 Compound Gauge
283 *Y.6442 2 Packless Angle Valve
Y-6750 2 Sweat Tube St. Elbow 3/8
2 Copper Tube 3/8 x 1-3/4 1g.
*B.4680 2 PFelt Washers
*B-.8018 2 TFelt Retainer
*0Y-6793 1 01l Switch Assembly
*Y-6798 1 0il Switch Body
*Y-.6796 1 0il Switeh Spring
*Y.6795 1 0il Switch Plunger
*Y-6794 1 0il Switeh Sylphon
*y_6799 1 0il Switch Sylphon Cover
*Y-6808 1 Sylphon Cover Gasket
5 *R%7zﬂd. Mach Scr. 10-24 x
4 *Shakeproof Lock Washers

#1210

*Interchangeable between Model "C" and "D" units.



Section 11-A, Page 21

—

REF. NO,

REQ.
MANUAL PART NO, npn
1025-A MODEL "D" UNIT NAME
*Y-6783 1 Snap Switch
*Y-6782 1 Snep Switch Support
2 *Rd. HA. Mach. Ser. 4-36 x
5/16
2 *Lock Washer #1204
*Y.6797 1 Snap Switoh Bracket
‘ 2 *Rd.sz. Mach. Ser. 10-24 x
1
2 *Lock Waslers #1210
*Y-6775 2 Rugber Covbred Wire #14 x
1"
*Y.6256 1 Composition Bushing
*Y-6800 1 Snap Switch Cover
*Y-6801 1 Snap Switeh Cover Gasket
284 0Y-6666 1 Welded Steel Frame
285 *0Y-6615-AB 4 Cushion Wheel Assembly
Y-6615-A 4 Cushion Wheel Rim
Y-6616-A 4 (Cushion Wheel Hud
Y-6617-B 20 Spring Support
Y-6636-A 20 Spring (Wheel)
Y-6125-A 4 Wheeol Washer
*Y-6035 4 Jam Nut
, 4 *Cotter Pin 1/8 x 2 Cad.Pl.
286 (Not used on Model "D")
287 (Not used on Model n"pm)
288 *Y-6436 1 Refrigerant Service Mfld.
1 *Hex Cap Sorew 3/8-16 x
1-3/4 1g.
1 *Lock Washer 3/8 Cad. Pl.
*Y-6279 2 Hal? Union
*Y-.6280 2 Flare Tudbe Cap Nut
289 *0Y-6458 1 Modulated Control Assembly

*Interchangeable between Model "C" and "D" units.



Section 1ll-A, Page 22

REF. NO. REQ.
MANUAL PART NO. npn
1025-A MODEL "Dn UNIT NAME
300 *303-5 2 Compressor Discharge Valve
*Y-6496-4 2 Compressor Discharge Valve
Gaske ts
4 *Cap Sorews 3/8 x 1-1/2
*6302 2 *Compressor Suction Valve
Y=6495-A 2 Compressor Suction Valve
Gasket
2 *Cap Sorew 1/2 x 2-1/2
301 B-7669 1l Alemite Fitti 450
B-567 1l Street Elbow 1/8
Y-6729 1 Pipe Nipple 1/8 x &
Y-6723 1 Mall. Iron Coupling 1/8
302 *Y-6156 1 Extension Valve Stem
(Short)
*Y-6675 1 Refrigerant Valve Knob
*B-5544 1 Groov Pin
1 *Cotter Pin 3/32 x 3/4
Cad. Pl.
Y-6819 1l Rubber Grommet
Y-6651 1l Special Elbow 1"
303 {Not used on Model "D")
304 Y-6575 2 Condenser Fan Belts
305 B-7679 1 Alemite Fitting 45°
B-567 1l Street Elbow ;98
Y-6729 1l Pipe Nipple 1/8 x 5¢
Y-6723 1 Mell. Iron Coupling 1/8
206 Y-7078=-A 1l Compressor Drive Idler Amm
Y-7021-A 1 Compressor Drive Idler Armm
Shaft ‘
*Y-7026 2 1ldler Arm Bushing
*B-432 2 Expansion Plug
307 Y-6620 1l Idler Lever Bracket
4 *Hex Cap Screw 1/2-13 x 1-1/4
4 *Shakeproof Lock Washer
#1124
308 Y-7020-B 1l Compressor Drive Idler
Shatt
1 *S.A.E. Hex Jam Nut 7/8-9
Cad. Pl.
1 *Shakeproof lock Washer
#1134 Cad. Pl.
1 *Pipe Plug 1/8 (Sorew Slot)
Y-6384 1 Tee 1-3/8 x 1 x 1
*Y-.6040 2 Fglt Seal Ball Bearing
omp.
*Y-~7018-4 1 Compressor Drive ldler
Pulley
309 Y-6705 7 Compressor Drive Belts
310 Y-6721 1 Smell Bottom Door

*Interchangeable between Model "C" and "D" units.,



Seation 1ll-A, Page 23

REF. NO. REQ.
MANUAL PART NO. npn
1025-A MODEL "D" UNIT NAME
311 *Y-6402 2 Clesn Out Door Clamp
Spring
312 Y-6719 1l Iarge Botitom Door
313 Y-6722 1l Clean Out Door Clamp
1 Hex Cap Ser. 1/2-13 x
1-1/4
1 Wrought Washer 1/2 Cad.Pl.
1 Iock Wesher 1/2 Cad. Pl.
214 Y-6755 1 Copper Tube (Cond. to
Valve)
Y-6664 1l - Front Condenser Inlet Tube
Y-6667 1 Rear Condenser Inlet Tube
Y-6754 1l Copper Tube (Between Con-
densers)
315 *Y-7049-4 1 Compressor Idler Spring
Serew
*y.7080 1 1Idler Spring Release Knob
*B_6175 1 Groov Pin 5/32 x 3/4
*Y-6314 1 Spacer
1l Shakeproof Lock Washer
#1120
*Y.7081 1 Idler Spring Swivel
Y-6600 1 4-Cyl. "V" Type Compressor
Y-6191 1 1/8 Thick Shim
Y-6191-4 4 1/32 Thick Shim
316 (Not used on Model "D")
317 Y-6732 1 Two-Way Valve 3/4
318 Y-6730 4 Cap Screw
319)
and) Y-6472-A 2 TFlexible Discharge Iine
373) 3/4
320 Y-6420-4 2 Check Valve
Y-6676 2 Check Valve Support
4 He7 Cap Screws 3/8-16 x
i/2
2 Hex 7&p Serews 3/8-16 x
1-1/2
6 YLock Washers 3/8 Cad. Pl.
2 Hex Nuts 3/8-16 Cad. Pl.
\ 0Y-6644 1l Pressure Relief Valve
Y-6643 1l Sweat Tube Cross
321 *Y-6677 1 Solenoid Valve Support
322 *Y.6725 1 Solenoid Valve (5/8
‘ Flanges)
3 *H$780ap Serews 3/8-16 x
3 *Lock Washers 3/8 Ced. Pl.
Y-6645 1 Unloading Tube
Y-6661 1l Retum Bend
*Y-6390 1 Sweat Tube Tee 5/8

*Interchangeable between Model "C" and "D" units.



section 1l-A, Page 24

REF. NO. REQ.
MANUAL PART NO. upn
1025-4 MODEL "D" UKIT NAME
Y-6662 1 Equalizer Tube
1 Copper Tube 5/8 0.D. x
3-1/2 1g.
Y-6449 1 Adapter 3/8 0.D. x 1/4
MOP.
2 Copper Tube 3/8 0.D. x
72 1g.
Y-6763 2 Sweat Tube Coupling
Y-6819 2 Rubber Grommets
*y_6244 4 Double Tubing Clips
BREAXKDOWN ON SOLENOID VALVE
*)P-29821 1 Eﬁlen?id Coll (82-Vol%
D.C.
*AP~39152-2 1 Plunger Assembly
*4P-26269 1 Tube Adapter Gasket
*)P-29644-1 1 Pilot Valve Strainer
*AP-26271 1 Strainer Plug Gasket
*3P.39112-2 1 By-pass Valve and Bushing
*AP-26269 1 By-pass Bushing Gasket
*4P..21292 1 Piston
*AP-28086 1 Piston Spring
*AP.-268088 1 Solenoid Coil Spring
*pAP-23727 1 Valve Seat (Large)
*)P-26272 1 Valve Seat Gasket
*)\P.39124-2 1 Valve Seat Cup Assembly
*)\P-28112 1 Strainer Screen
*AP.24386 1 ZLower Flange Gasket
*)\P-24264 2 Flange Plate Gasket
*AP-21306 2 Flange 5/8 0.D. tube
*Y-6386 1 Pressure Relief Valve
*Y-6387 1 For%ed Cross 5/8 sweat
$ube
*Y.6391 1 Adapter 5/8 fitting x 3/8
female pipe
*Y.6388 1 3/8 Pipe Plug Hex Hd.
Brass
*AP-21325 2 Flange 3/4 0.D. Tube
*3P.24387 2 Flange Gasket
350 *Y.6147-4 1 4-Pole Plug
351 *y_-6148 1 4-Pole Receptacle
352 *Y.6774 1 #8 - 4-Wire Tirex 84" lg.
*Y-6248 1 Squeeze Comector 3/4-90°
*Y.6773 1 3/4 1.D. Flex. Metal Con-
duit
*7-6768-A 4 #8 V/Ie(;.ge-()n Signal lug
1/4
*Y-6456 1 7}32 I.D. ILoom 18" 1g.
*Y-.6450 1 Squeeze Comnector 1/2

straight

" *Interchangeable between Model "C" and "D" units.



Section 1l-A, Page 25

—

e

P

REF. NO. REQ.
MANUAL PART NO. npn
1025-A MODEL "D*® UNIT NAME
*Y.6775 1 #14 Rubber Covered Wire 12
*Y.6457 1 #14 Wedge-On Terminal
61 *Y-6342 1 Compressor Drive Idler
Spring
1 *Hex Kut 3/8-16
362 Y-6676 2 Check Valve Support
363 Y-6239-A 1 Extension Valve Stem (long)
Y-6675 1 Refrigerant Valve Knob
*B.5544 1 Groev Pin
1 *Cotter Pin 3/32 x 3/4 C.P.
Y-6819 1l Rubber Grommet
364 *Y-6398 1 Suetion Line Strainer
Y-6663 1 Special Elbow 1-3/8
365 Y-6484 1l Suction Line Clamp
Y-6507 1 Suction Strainer Support
2 Hex Cap Ser. 3/8-16 x 1
Ced. Fl.
2 Tock Washers 3/8 Cad.Pl.
Y-6508 ]l Swtion Strainer Clamp
2 Hex Cap Ser. 1/2-13 x 2
Cad. Pl.
2 lock Washers 1/2 Cad. Pl.
369 Y-6474-A 1 Plex. Suction Line 1-3/8
370 (Not used on Model "D")
371 Y-7022-~-B 1l Compressor Idler Spring
Pin
1 Hex Nut 3/8-16 Cad. Pl.
372 Y-6694 1l Condenser Fan Guard
Y-6692 1l Condenser Fan Shroud
*Y-6219 4 Wing Nuts
373 (See Ref. No. 319)
374 (Not used on Model "DW)
375 *0Y-6565 1 Condenser Fan Idler
Tightener Assembly
*Y-6565 1 Condenser Fan Idler Rod
*Y.6510 1 Idler Rod Stop Collar
1 *Cotter Pin 3/32 x 3/4
Cad. P1.
2 *S.A.E. Plain Washer 3/8
Cad. Pl.
*Y~6514 2 Washers
*Y.6516 1 1dler Spring Stop
*Y-6515 1 Condenser Fan Idler Spring
*Y-.6511 1 1Idler Spring Release Knob
Y-6641 1 Belt Take-Up Support
1 S%.l?d. Set Screw 3/8-16 x
-1/4
1 Hex Jam Nut 3/8-16 Cad.Pl.
376 Y-6718 % Suction Line Guard

*Interchangeable

Hex Cap Ser. 3/8-16 x 2
Cad. Pl.

between Model "C" and "D" units.



Section ll-A, Page 26

——

REF. XO. REQ.
MANUAL  PART XO. npw
1026-A  MODEL ®D"  UNIT NAME

1 *Lock Washer 3/8 Cad. Pl.
1 *Hex Nut 3/8-16 Cad., Pl.

317 *Y-6415 1 TFlexible Tubing Support
Clamp

378 *Y.-6413 1 Flexible Tubing Support
(On unit)

1 *Hex Cap Ser. 5/8-11 x
2-1/2 Cad. Pl.

1 *Loock Washer 5/8 Cad. Pl.

2 *Hex Cap Ser. 1/2-13 x
1-1/4 Cad. Pl.

2 *Lock Washers 1/2 Cad. Pl.

379 *B.7042 1 TPiming Hole Cover
2 *Rg./ Hdi. Mach. Sor. #l4 x
2
2 *Look Washers 1/4

MISCELLANEOUS ICE-ENGINE PARTS NOT ILLUSTRATED
Y-6117-A (Not used)

Y-6702 1 Radiator Screen
8 Hex Head Parker Kalon Cap
Serew 3/8 x 5/8 Cad. 21,
Y-6381 (Not used on Model "D%)
Y-6119 {Not used on Model "D")
Y-68056 1 Compressor Compartment
Cover
Y-6806 1l Engine Compartment Cover
Y-6803 1 Eniiune Compartment Cover
Stud
Y-6804 1l Compressor Compartment
Cover Stud
Y-6403 2 Wing Nuts 1/2 Cad. Pl,
Y-6808 1 Ice~-Engine Handle
Y-6697 2 Side Door
*Y-46 2 Name Tramnsfer
Y-6708 2 Door Clamping Spring
2 Hex Head Parker Kalon
Screws 3/8 x 5/8
Y-6640 2 Air Condensers
20 Hex Cap Screws 1/2-13 x
3/4 Cad. Pl.
20 *Look Washers 1/2 Cad.Pl.
Y-6710 2 Condenser Guard
28 *Parker Kalon C.S. #l4 x
1/2 Cad. Pl.
Y-6422 {Not used on Model "D")

*Interchangeable between Model "C" and "D" units.



Seotion ll-A, Page 27

REF. NO.
MANUAL PART NO.

1025-A MODEL "D"

oB
e

UNIT NAME

*Y_6113-C
*Y.6404
*Y.6405

*Y.6418
*Y.6419

Y-6517
*y-6157
*Y¥-6526
*Y-6203
*Y-.6492

Y-6742

0Y-6715
0Y-6714
0Y-6716
Y-6814
Y-6817
Y-6413
*Y-6415

Y-6779
Y-6775

Y-6778
Y-6778
Y-6778

H OB R PP P PRI E HPRE O RPHRRPR PR o

Refrigerant Receiver
Receiver Valve
Redg;;ng Elbow 1-5/8 x
1
Flexible Metal Tube 3/4
Flexille Metsl Tube 1-3/8
(Not used on Model "D")
Puel Hose
Solenoid Valve
Tempe rature Switch
Flexible Tubing Strap
Clamp
Flex. Tubing Strap

*Hex Nut 3/8-16 Cad. P1,

*Look Washer 3/8 Cad. Pl.

*Hex Cap Sorew 3/8-16 x
2-1/4 Cad. P1.

Mounting Track (R.H.)
Mounting Track (L.H.)
Track Extension
Wheel Stop
Track Extension Pin
Flexible Tubing Support
Flexible Tubing Support
Clamp

*Cap Sorew 1/2-13 x 1-1/4

*Lock Washers 1/2 Cad. Pl.

*Cap Screw 5/8-11 x 2-1/2
Cad. P1.

*Lock Washer 5/8 Cad. Pl.
16 - 4-Wire Tirex 62"
14 Wire 8" . Starting
Switch
#16 - 3-Wire 12" - To High
Pressure Switeh
#16 - 3-Wire 20" - To Low
Pressure Switoh
#16 3-Wire 24" - To Warp
Swi tch

*Interchangeable between Model "C" and "D" units,



Section 11l-A, Page 28

F- I N -
SRS & 8
Y
TR ARN !
WO \
)k\\n |)L‘\G QN &§Q&
ONNNNAY \ MVANA Q -
000NN
Y OANANIA NN
NONOONRRNAORORANY
&ﬁ[\\ NOON (\Q(Q _’QNQQ
SSIRANOANS
0
o P
NN
I e LN - -
L]
-3
&) e
|
o G
o N =
[ 7-]
) o
L
o =l
LEA A B D
B82S & R L
P
ISS L L 3
P N N W o -+
- a8 28
Pig. 5
SUB-COOLER

MODEL "D"




Section 11-A, Page 29

(For REFERENCE NO. See Figure 5 of Supplement)

mo——

REF. NO. PART KO. REQUIRED NAME
425 Y-6382 2 Hood Fastener
4 R4. Hd. Parker Kalon #10
x 1/2 Type-2
Y-9087 2 Hood Fastener Spacers
426 Y-9090 1l Sub-Cooler Eye-Bolt
427 Y-9048 1 Sub-Cooler Lock Knob
Y-9076 1 Eye-Bolt Hinge
428 Y-9131 1 Eye-Bolt Hinge Pin
1 S.A.E. Cotter Pin 3/32 x
1/2 1g. Cad. Pl.
429 0Y-9043 1 Straimer
430 0Y=-9042 1 Alr Filter
43) Y-9094 1l Water Filler Flange
4 Hex H4. Parker Kalon Cap
Sorews #14 x 3/8 Cad.Pl.
432 Y-9095 1 water Filler Cover
Y-9096 1 Water Filler Cover Pin
2 Cot ter Pin 3/32 x 3/4 1z
Y-9123 1l Water Filler Cover Spring
433 Y-9083 1 Pront Cover
Y-9082 1 Water Stream Deflector
434 *Y.46 1 Name Transfer
435 0Y-9057 1 Deflector Plate
2 Hex Hi. Parker Kalons
#14 x 3/8 Cad. Pl.
436 *Y-9030 l Evaporative Sub-Coocler
Coil
4 Hex Hd. Cap Screws 3/8-
16 Cad. Pl. (3/4)
4 Hex Nuts 3/8-16 Cad.Pl.
4 Look Washers Cad. Pl.
2 Hex Hd. Parker Kalon Cap
Sorews #14 - 3/8 Cad.Pl.
Y-9077 2 Refrigerant YLine OQutlet
Dises
¥-9130 2 Refrigerant Line Gaskets
) Round Hd. Parker Xalons
nzn £10 x 3/8
Y-9086 1 Top Cover
20 Hex Hd. Parker Kaloans
#14 x 3/8 Cad. Pl.
Y-9108 1 Grille ‘
8 Hex Head Parker Kalon
#14 x 3/8 Cad. Pl.
*Y.9097 1 Pipe Plug 2-1/2 Ctsk.
1 Pipe Plug 3/4 sq. hd.
437 Y-9125-A 1 Fan Housing Gasket
Y-9143 1 Gasket Retainer
438 Y-9065 1 5/8 Pan Assy. 2/3 width
439 Y-9050 1 Spray Nozzle

*Interchangeable between Model "D" and "C" Sub-Coolsr



Section ll=A, Page 30

REF. NO. PART NO,  REQUIRED NAME
440 Y-9051 1 Sprey Nozzle Support
2 Hex Hd. Cap Screws 3/8-

16 x 5/8 Cad. Pl.

2 Lock Washers 3/8 Cad.Pl.
Y-9126 1 Spray NWozzle Hose
Coupling
Y-9129 1 Double Tight Hose Clamp
441 0Y~9047-A 1 Fan Housing Assembly
442 Y-9046 1 Hinge - Moveable
443 Y-9054 1l Inlet Ring and Housing
Support
4 Hex Hd. Cap Serews 5/16-
18 x 5/8 Cad. Pl.
4 Tock Washers 5/16 C.P.
4 Hex Hd. Cap Screws 3/8-
16 x 1-3/8 Cad. Pl.
4 Lock Washers 3/8 Cad.Pl.
4 Hex Nuts 3/8-16 Cad. Pl.
Y~-9045 1 Hinge - Stationary
Y-9101 1l Sub~Cooler Hinge Pin
Y-9134 1 Tower Hinge Pin
444 Y-9128 1l Sub-Cooler Discharge
Hose
445 Y-9056 1 Sub-Cooler Motor
*SW-3 2 Brushes for Motor
446 Y-9099 1 Cover Receptacle
Y-6139 1 Octagon Outlet Box 3-1/4
447 Y-9100 1 Short Rubber Cover
Y-9098 1 Twist Lock Cap
2 RA. Hd. Parker Kalon #10
x 3/8 Cad. Pl.
448 Y-9129 1l Hose Clamp
449 Y-9092 1 3/4 Hose Coupling
(Female )
Y-9091 1 3/4 Male Hose Nipple
Y-9135 1 3/4 Hose Washer
450 *Y-9037 1l Split Flange - Male
451 *Y-9038 1 Split Flange - Female
2 Hex Hd. Cap Screws 3/8-
16 x 1-1/4 Cad. Pl.
*Y.9142 1 Water Pump Packing
452 *Y.9049 1 Flanged Elbow 90°
453 *Y-9034 1 Flange Gasket
*B..2135 4 Copper Washers
2 Hex Hd. Cap Screws 1/4-
20 x 3/4 Cad. Pl.
2 Hex Hd. Cap Screws 1/4-
20 x 1-5/8 Cad. Pl.
454 1 2-Wire Tirex #12 x 24"
18.
455 *Y-903 1 Water Pump Body
8 Hex Hd. Cap Sorews 1/4-

20 x 3/4 Cad. Pl.
*Interchangeabls between Model "D" and "C" Sub-Cooler



Section 1l~-A, Page 31

REF. NO. PART NO. REQUI RED NAME
*B.2135 8 Copper Washers
456 *Y-~.9035 1 Water Pump Body Gasket'
457 *Y.9032 1 Water Pump Body Cover
*B.5911 1 Angle Drain Cock
1 Sq. Hdi. Pipe Plug 1/8
*Y-9132 1 Sub-Cooler Pump Impeller
1 Allen Ha. Set Sorew 5/16
-18 x 3/8 Cad. Pl.
2 Plain Washer 3/8 Cad.Pl.
458 *Y.9049 1 Flanged Elbow 90°
*Y-9034 1 Flange Gasket
2 Hex Hd. Cap Sorews 1/4-
20 x 1 Cad. Pl.
2 Hex Hd. Cap Sorews 1/4-
20 x 1-3/4 Cad. Pl.
4 Hex Nuts 1/4-20 Cad. Pl.
Y-9091 1 Male Hose Nipple 3/4
Y-9135 1 Hose Washer 3/4
Y-9092 1 Hose Coupling 3/4
(Female)
459 Y-9127 1 Sub-Cooler Suction Hose
Y-9129 2 Double Tight Hose Clamps
SUB-COOLER ACCESSORY MODEL "D" PRESSURE SWITCH
[+] . 007
0Y-9140 1 Pressure Switch Assembly
*y-9028 1 Pressure Switch
Y-9138 1 Pressure Switch Bracket
2 Rd. Hd. Mach. Screws #8-
32 x 1/4 Ccad. P1.
2 Lock Washers #1208 C.P.
2 Hex Hd, Cap Screws 3/8-
16 x 3/4 Cad. Pl.
2 Hex Nuts 3/8-16 Cad. Pl.
2 Lock Washers 3/8 Cad.Pl.
Y-6468 1 Angle Valve
Y-9139 1l #12 Two-Wire Tirex 25"
le.
Y-9141 1 Raleo Cord Grip
Y-6207 1 Rubber Grommet
1 Copper Tube 1/4 x 50"
Y-188 1 Flare XNut

*Interchangeable between Model "D" and "C" Sub-Cooler



TBICMNS  w o

0

RIOTYD waves =waao| I

Section 11-A, Page 32

9 *31a

X18N3SSY IATVA LVvOTd NOILOV dVNS

SK-378




section 11-A, Page 33

SUB-.COQOLER ACCESSQRY MODEL "D" SNAP ACTION FLOAT VALVE
0Y-~14106 (For REFERENCE NO. See Fig. 6 of Supplement)

REF. NO. PART NO. REQUIRED NAME

465 Y-14113 1 Float Valve Bedy Gskt.

466 Y-14106-A 1l Float Valve Body

467 6 Lock Washer 1/4 Cad.Pl.

468 6 Cap Screw 1/4-20 x 5/8
Cad. Plated

469 BD-190 1 Copper Washer

470 Y-14112 1l Float

471 Y-14102-A 1 Needle Valve Spring
Retainer

472 Y-14109 1 Needle Valve Spring
Pivot

473 Y-14104 1 Float Valve Yoke

474 Y-14111 1 Needle Valve Spring

475 Y-14110-B 1 Valve Spring Retainer
Guide

476 Y-141056 2 Travel Limiting Pin

477 Y~14109 1 Needle Valve Spring
Pivot

478 Y~14107 1l Needle Valve lever

479 Y-14097 1 Float Valve Yoke
Shaft

480 Y-14114 1 Needle Valve Pivot Pin

481 Y-14101 1 Needle Valve

482 Y-14108 l Needle Valve Seat



Section 1ll-A, Page 34

FUEL srs?m PARTS -43-0?0-1

Retf, Fig.
W
REF, NO. REQ.

MANUAL PART NO. npn
1025-A MODEL "D" UNIT NAME

500 *Y-6169-4

High Pressure Fuel Hose
501 *Y.6218

3
6 Regulator Assembly Clamp
6 *Hex Cap Sorews 3/8-16 x
2-1/2 Cad. Pl.
6 *Hex Nuts 3/8-16 C.P.
6 *Lock Washers 3/8 C.P.
3

502 *Y-6167~A Check Valve
*Seat (Disc) 2885-6
*Spring (2885-8)
503 *Y.6163-B 1 Regulator Set at 30
*Y.6164-3B 1 Regulator Set at 45
*Y-6166-3B 1 Regulator Set at 60

*gSeat Dise (2761-16)
*pia phragm (2761-9)
*Diaphragm Washer (1147-23)
Back Cap Washer (1147-21)
504 *Y-6166 3 Special Glode Valve
*gSeat Disc (2651-9R)
*Diaphragm (3) - (2852-4)

*Y.6545 3 Kipples 1/4 x 1-1/4 Brass
506 *Y-6162 1 Regulater (Large)
1 *Diaphragm (5800-A)

*geat (Dise) - (1175-16)
*Spring (5800-6)

506 (Built in )

(Regulator) 1 Safety Relief Valve
507 *Y-6168 1 Pressure Gauge
Y-6603 1 Pipe Nipple 3/4 x 13-1/2
galv.

*Y-11119 1 Elbow 3/4 Mall. Galv.
0Y~-6597 1 Pipe Nipple Assy. (Short)
0Y-6598 1 Pipe Nipple Assy. (long)
B-3104 2 Slotted Head Pipe Plug 1/8

*Y.6542 1 Close Nipple 1/4 Brass

*Y.6543 1 Tee 1/4 Brass

2 *Elbows 1/4-90° Brass

*B.5626 1 Half Union 3/8 Flare x 1/4

Male Pipe

*B.5528 10 Flare Nut 3/8

*B-10455 2 Flare Tube Tee 3/8

*3.1687 3 Half Union Elbow 3/8 Flare

x 1/4 Male Pipe
508 *Y.6558 3 Cylinder Shut-Off Valve

(2759)
Seat (Disc) - (2651-9R)
Diaphragm (3713-4)
Slug Check Spring (2758-3)

*Interchangeable between Model "C" and "D" units.



Seation 11-A, Page 35

REF. NO. REQ.
MANUAL PART NO. npn
1025-A MODEL "D" UNIT NAME P
Lock Nut Washer (2950-2)
Cheok Disc (2885-6)
Check Spring (2995-8)
Plug (2759-2)
Plug Chain with Ring on
Both Ends (2759-3)
509 *74-758 3 Fuel Cylinder 4-B-240
*7ZA-759 3 Fuel Cylinder 4-B-260
510 *ZA-755 1 3-Cyl. Fuel Carrier
Y-6187" to
0Y-6212 (Not used on Model "D")
Y-6528 3 Fuel Cylinder Clemp Spring
3 Hex Hd., Cap Sorews 1/2-13
x 1 Cad. Pl.
3 Hex Nuts 1/2-13 Cad. Pl.
3 Tock Washers 3/8 Cad. Pl.
Y-6071 2 Door Pull
511 0Y-6602 1l Tank Instruction Holder
Assembly
Y-6212 1l fTank Instruction Holder
Y-6211 1l Transparent Holder
1l Blueprint SK-149-A
512 *Y.6382 2 Hood Fastener
Y-6220 2 Hood Fastener Catech
513 *Y.6401 1 Excess Flow Valve
*Diaphragm (2779-9)
*Seat (Disc) - (2779-6)
*Spring (2779-13)
*Y-46 1 Name Transfer
65508-A 1 Name Plate

*Interchangeable between Model "C" and "D" units.



Section 10-A, Page 1

e — . — o —
W EPE-MS 00 woiow wishomn | (] e i N T 11 I N I
T S S a00on IRTVA GIONT 05 INva3oRI (8)
Mz_uu?rﬁ_iﬂ v - ZCT T8 ONIMVEG 335 S ONY T Dvidian VoMLoTTE(L)
NIONI—301  VIB DA VM 3
= W7 I TOXTT
T ONIAVEG NOILV T VISNI TENGE  WTES @) NOIIV50T Ho3- oINS TV o €) T Tans TEX313(9)
FEvITwW) RNt 27 (@) TN 4R35 a0 STHOIAS SNIENT 3 HaXTT3 (5)
(FEVTTVR) (VOIX3) SN J.,Nﬂ@dﬂuﬂ.w@gée (ROSS) "TT INve ol TEa 3 ()
FOSTT TTHIS ONONaE X % (@) ¥ TR IB ST SINESE INVEPRE Q)| (@MOM) INIT INVETEIIS TERITE ()
SIONT T NIAD = TN OINVA AR I3 TR0 I333 SVET BNINTOA (2)
TV SROBNING TV ARV EIRVETS NOTVNIERGT 556V G @ WD) INEYS Keds I ) A B3NP3 INveomas ()1 WENT-T5 (1)
JION
TAHSNENI_LON WIS T ~ONI, H. i
MOT38 Q3LSIT WIg3I IV (V"WII) T TI00W INBNI-F01 VASDIVA GEvaNVIS

NI IONVEYITO ¥VY GIS

SRMVET SIHL NO
ELi TRV 3%

v

HVavIT 5N
2

ST33HM NOIHSMD NO JHOTAM 310eidisid
A3d0ud OL 19A3 1 aNY 9% NIHLIM

TG EVS T L5 STINNVHD TIFM

L ON

HIV IOUVHOSIG HISNICNS

Vd 3 LINA

1
WIS 52 15V 11V ROTW
[

EL

. TRVEVID

v - HYV IS
= Eanl

A‘ TONVEVITD DAN

NOLSHNTD P 3
3KWA 3o8Nd

WY IO XIS HIM HSA

.4l/wm ISP SovEL WL J5ON3

N w

SININZIINDIB

1S W3INJD 114 OL HIONIT LD ONV

2L v
5 | €
Zhie| €
ve 1
v 5N
L TV _ONIT00 O3
1RO | 55 ¥a HOJ_LINA 40 GN3

FTHL GNV NOILLONY1SE0 _"orvin I

NI 21 ISVAT Iv MOTV

ATTigisSI5ov o3 1NG
30 N3 8vIN IDvAidIol™ INON
TISINGT OO TEXITII0 LT

4/

(WIATNTA)

&

BNINL 93400 A0 WnIoY w GOLVHOAYAT OL 3INT T aInont

(6) TINDHR_INvEDRIR

L A0 LITN0 WL 1V 8v0 FL
HINN 850 INBALEWROD_HOLVIOdvAS
AL NT_3ATW NORNWIXS 3HL 30 Gvav
THVE FNVD(g)IATVA AN GIoNI 108

SNOLLOINNOD  HO3 ZI¥-¥5 335
a3sn SI §31000-8N5 JAIIVEOJIVAT 3t

HL 3 Nt
NMORS OGNV d314I03d5 IVig3IviN TV
JION

SK-3434

Co

N
v




Section 10-A, Page 2

LIQUID LINE Emwsou VALVE ‘m_‘la
SOLENOM ® Dpuor —=-1
VALVE —-E., (_, ______ l} Hoavenwo B

~~~~~~ PLOT LIGHT SWITCH __-

-
]
|

[ - e e e e o e —
02
1]
1
[}
)
-

o oy L_s.w_stisyg-___}
H ANK LIMIT ITGH\_
! iephifiabl oot
':::‘T ..:.’d____}wnw r AT o] é
L_-?/: —HEH™
L LA JUNCTION BOX
.‘-’ Z
% INTERMITTENT—
STARTING SWITCH
g CONTROL BOX —o=t LOW
1
G
=
OPERAZING INSTRUCTIONS SK- 3608
8
Turn blower fan to "ON" at car panul and 1ift Toggls Switch in
contfal box.
START Ci G P,

Turn blower fan to "ON" md cooling ewitch to "IOW." Thermostut
pilot light will show if thermostat is on and will switch'to the
cooling pilot light when unit starts cooling.

UNIT FAILE TO START
If atarter fails to crank engimes
1. Check Starter Crank Limit Switch. If word “OFF" appears,
pusr down reset button "N.*
2. Ses that Intermittent Starting Switch contacts are closed.
3. Check High and Low Pressure Switches.
If starter crenks engine but engime falls to start:
1. Check Fuel Supply. See instructions in fuel carrier cover.
2. Check Spark at spark plugs. If mo spurk, check for groumd
on migneto by removing wire at tep of magneto.
If unit fafls to stop, mammally operate low pressure switch,

ﬂ'mf&?(/i%l

ARensen b
frass b

4l2¢f28

anems HEAT SWITCH COMBINED WITH OL SWIRH_ON UNITS NO.1860 & uP
WAUKESHA MOTOR GO

WAUKESHA, WiS. ICE~ENGINE rA’P

TMue- WIRING DIAGRAM FOR MODEL “D" reeﬂ( A | sk

e | 360-B

Vi

"



RN

-/

Section 10-A, Page 3

CAR WIRING "‘*"’ ENGINE WIRING

- g 4 é )

-
[

JEC PR

b

B

Doy

RALCO PLUG
TIP-QVER SWITCH
A FUSE
8 PILOT LIGHTS
c PILOT LIGHT TEMPERATURE SWITCH
] TOGGLE STARTING SWITCH
E ENGINE HEAT_SWITCH
F STARTING MOTOR
Y- y
H VAGUWUM _SWITGH
1 INTERMITTENY STARTING SWITGH
] Ol PRESSURE SWITCH
K LOW_PRESSURE SWITCH {CONTACTS(D)a () coMmIN
L____ CRANKING LIMIT SWITCH INTO ONE ON_UMTS NoO.
" HIGH PRESSURE_SWITCH 1860 & UR)
N SOLENOID REFRIGERANT WALVE
I____ THERMOSTAT RELAY
i - !
Pl ____PULL-IN €Ol Bewnsen &/3/0
B CONDENSER D
Aessas ofen3y
0 OlL~HEAT STOP SWITCH wenises Jyse
sfe3fap |
WAUKESHA MOTOR CO. | ™™=~ WIRING DIAGRAM_FOR morel |20 o | SK_
WAURESHA, WIS "0 IGE~ENGINE arraagt rne | 3638




Section 10-A, Page 4

SHIGANN TTVYNIWY3L 310V1d3

x| N
8_5
ol pfEE———l 1l LONINIT NIVYELL N
I 2 W E N3HM 03Z9u3N3 39 1SN [ Ty
© LINDYID_35N3 dWV 06 3sn | |&
% - v SNILYVLS d0Jd AIHVININOAN RE
9l a3YIND3Y_dAV SE HOLVINO3NY ofdisie
482— JSVLIOA ANV 3O QVIHV_3INIT 2oL
=5 I T M@ ¥V DU-AZEO0L 153INNOD=> & 59
- . S)
TIreTNEng 9L LINANOD - ——— (NIFW)_J9M 3 ON mw.u
Lt + JUIM CZTON ol2
QqyuoD 9% onid 77 o Si<Q
T3OV1d3o3Y I < uow
v
QIHSINYUN LON 3ATVA NOISNVAXI—__ Z
JIAVA HO1VYOdVAT OL ~=T oo ==he~= L o
NOISNVaX3 30 3015 131IN0 01 a1ng dWV 1D Jo\ Bu
GIHSINYNI-S11IVM 81-3ATvA JION3T0S SINIOF xS
SNIGNL 379IX313 1401 IV3MS 00 .Y 58
dW31l 91N8 S9 1v S31vy¥3do = " o
UOLVHOJVAS HVIN LNNOW g g5
G3HASINGNA HOLIMS 3dNIVH3dWNIL -
THOTT 107id 1VISOWY3H1-~ LRSI 107id O9NIood _|_|

WNWINTW 3dTM 8 °N

éz& FOUINOD Ol |

{

]

JAV GI-0VO1 - 343H d3L1D3INNOD —-—- - -—--d4
SI'a3sn 41° ¥3100D0-89NS u>..r<mon_<>u\'|::w:ﬂrnn!._ 1
3SN3 dAV-0OF Iu.:\sw\“\s

G3HSINGNG LON-AV 138 1IVISOWY3IHL 1o+

WAUKESHA MOTOR CO.
WAUKESHA, WIS,




ey -

.

Section 10-.A, Page 5

# TO RALCO
L LXvey
vAcuuM - é é- Y s
SWITCH g " ;
£33 ®
\ + -
JUNC TION _BOX JICTIN B0X
COVER 4/
- T 1] «®
( _ToP i g
P
] J
| i
I | : '™
i : | \&Ix 2 STARTING
i B /70ToR
EEQ s
Jy )
3 i 3 { :
\ oL 1 Y P
\__ J SWITCH ! 1
\
TIP-OvER_SwiTch must & | —==1 7
TI0UNTED AS SHOWN & | ® ® 0
Ked leaD
LECEND: Q@ LooM
@ CORD ¢k/IP —»o—  THIS SYMBOL INDICATES A
B CABLE 70 CONTROL BoX(*/ COMNECTION CONSISTING OF WEDGE:
© CABLE TO CONTROL BOX(™ 2) OF TERMIMALS FASTENED TOGETHER
®INCLUDE TIP-OVER SWITCH WITH A SCREW _AND WELL TAPED.
CROUNDING WIRE UNDER NUT —~m— TS STMBOL WUICATES A
OF MOUNTING SCREW TWISTED AND SOLDEFED JOINT
® SOLENOIP PLUKCER COMNECTED WELL TAFED.
TO STARTER FINIaN ® ®79 CA. MRE EATENSION FROM
® CONDENSER HEAVY WIRE /N CAGLE
@ MAIN SARTIMG CONTACTS © TION TO SOLENGID BY-PISS VALY,

@ SOLENOID JOLD~/y COIL %rfﬁx/éd«.ﬁwxww&m e
OSOLENGUD PULL-IN CO/L PEVIED € T¥-3*

éggl_w A OREV!S, y-/9-39
WAUKESHA MOTOR CO. [ ™m==_propeL 0™ jef-cpeme |3 A T _SK
WAUKESHA, WiS. JUNCTION GoX WIRINC 372-C




Seoction 10-A, Page 6

NOTE:

TOGGLE

STARTING

SWITCH

HIGH PRESSURE

SWITCH

(1) & (& ARE CABLES LEADING
TO ENGINE COMPARTMENT JUNCTION

\BLACK

WHITE-

LACK

INTERMITTENT

STARTING SWITCH

4-22-38

TITLE - MODEL D" ICE ENGINE

CONTROL BOX WIRING

WAUKESHA MOTOR CO.

WAUKESHA, WiS.

N




	Front Cover
	Inside Cover
	Table of Contents
	1 - Installation
	2 - Starting for First Time
	3 - General Operating Information
	4 - Service Instructions
	5 - Operating Difficulties
	6 - Sub Cooler
	7 - Tabulated Data
	8 - Summary of Operations
	9 - Service Chart
	10 - Illustrations (Model C)
	11 - Service Parts List (Model C)
	12 - Index
	13 - Update for Model D
	10-A - Illustrations (Model D)
	11-A - Service Parts List (Model D)
	10-A - Illustrations (Model D - Later Rev.)

